o~

<K C>

< ©®

5t-10t A R 51 N PR~ 17 B2 = X %4

5t-10t A Series Internal Combustion Counterbalanced Forklift Truck

PARTS CATALOG

10/2015



1\

A
A CRMEHFE” JLET St-10t A RAISF R
) 7
© F PR H b & S s &R TR RS TS, AR5 T A3 AR B S SR AE S
@ A H A LS X0 A R B SR A, s AR TR B SR B A RROR R TS R S R RS, BT AR )
FETLAX . .
AR, V5T X ERES, B s, FrmEEaRs. S ATI%E.
Y TARAT0T, ERTR, WA A =
R, AN TSI IR AT o, XSG R A H PR RE R —— &0k, AR, AK T RVEANTE LT S AR A R A
NGNS E- LR N E
TAF TR TR, 40°<—2015.10” FmiZE4EF 4 2015 4F 10 H, <<2015.10—” £Ri%E4EM 2015 4F 10 A B .
X BB, BRIVEARFSN, Hpseaimh.

v T35S I (5t-10t RIHIA &5 IR EAX X E [TRBHEFR).

INFORMATION

[ .This catalogue collects all of the parts (components)in series of 5-10 ton A fork lift trucks.

II.Looking up methods:

I ) First looking up the series number of the part (component) in the drawings of the assembly, in which the part (component) is in the
catalogue and then the codes of the drawing and standard of the part (the component) in terms of the series number.

IT) No noted are all of the interchangeable parts and components ,non-interchangeable parts and components are noted that which model

can be applied, and it will be noted at top righter corner of catalogue and corresponding remark..

[1I. Model, series Number, code Number of drawing and quantity should be given when ordering the spare parts.
IV. It is recommended to use the parts and components made by us for ideal the service and maintenance.

V. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes, pleass

consult with sales department of Hangzhou Forklift Truck Co., Itd.

VI. Clear indications of time are given about the accessories’ change,e.g.,"—2015.10" means this accessory was used until 2015.10;

“2015.10—" means this accessory is used from 2015.10 on.

VII. Container fork lift truck and CP series truck is same except of the lifting system.
V. Mast see “5t-10t R/H/A Series Internal Combustion Counterbalanced Forklift Truck Mast Parts Catalog ".

© 2015410 H MIXEPRRHARAT ©O0ct.2015 HANGCHA GROUP CO., LTD.



CYS S TR

Abbreviations and codes:

®® @ %##NRE

AL A2 A3 - eeeeeee MRS
ASSy ................ /EI\ ﬁkﬁiéﬂ ﬁ:
INC reeeereineiennnn. @é\

® @ ® Model numbers
Al1,A2,A3 - -e--ne Item,Assy
Assy ................. Assemb|y

INC -+ vvveieiiiinnns Including




XN
Felm 29t
NI ARG
FEH ARG
BIPRG
Wk &R Gt
ARG

i

H X CONTENTS

PART 1
PART II

PART III POWER SYSTEM.........ccccoooiiiiiiiiii e,

PART IV
PART V. CONTROLLING SYSTEM
PART VI
PART VI

PART VI

DRIVING SYSTEM.........ccocooiiii
STEERING SYSTEM..........ccooiiiie

BODY SYSTEM.....ocooiii
HYDRAULIC SYSTEM ...,
ELECTRICAL SYSTEM ...,
CAB SYSTEM ...,



B
Part |

(® CPCD50/60/70-AG16
© CPCD50/60/70-AG42
® CPCD50/60/70-AG41
@ CPCD50/60/70-AG36
(D CPCD80/100-AG36
) CPCD80/100-AG55

fezh R4t

Driving system

CPCD50/60/70-AG16Z
© CPCD50/60/70-AG42Z
(® CPCD80/100-AG41

@ CPCD80/100-AG17

(@) CPCD50/60/70-AG55

e A §2 i 2 0 iR

Item Description Serial No. Page
Iégig%l gﬁ?\ﬂiiﬁystem DICICICICICIO); 1-1
I%g? 2 gﬁf\jljiié}siystem GIJOIC 1-4
Ilzgig% E‘)Br.iiﬁ‘ﬁ? assy DICICICICICIO); 1-7
Floal | Drive axe assy ®OO® 18
Fga | Drive e ®EO00OOQ 10
IligigE.SS Eﬁuigﬁ?\/@emaﬁii?ﬁk NEICICICICIO) 111
légige.ses SR assy NGCICICICICIO) 114
I%g?? fjrfjejfti?;zsy NEICICICICIO) 117
Ilzgi gE.;s iiarEkﬁJgjb%ike () 1-18

1-A




75 4 & R e

Item Description Serial No. Page
Ilzgig?Q ngzr;z\j/Jgﬁaxle GICIOIX 1-20
I%g%i)o %ﬁl%ﬁ%/e assy GIGIOIX) 1-22
Iligig%%l a@u%ﬁ%eﬁaﬁz{ssy @ @ @ @ 1-25
Iégig%lzz fjrfjejfti:&;fsy ®POO® 128
59%33 ﬁﬂy{jjrﬁ?ﬁ%\riffm i(sls?on gearbox (1) NMEICICIGIGIOIONY 1-30
I%g%& ﬁﬂy{jjrﬁ?ﬁ%\riffm i(szs?on gearbox (2) NMEICICICIGIOIONY 1-32
59%55 %gjioilgl) NEICIGCICINIOIOIN 1-35
I%g%fG %gjioizgw NEICIGCICINIOIOIN 1-37
59%177 Té'géf}e\r@[iéﬁéialve assy NEICICICINIOIOIX) 1-39
59%58 éﬂﬁiﬂif; NEICICICIAIOIOIN 1-42
59?9 ﬁﬁc%r% ((Izﬁcu)%ér(}ja‘ iElR)(everse) NCICICICIIOION 1-43
I%g?go Zﬁzaeﬁgir}et 1 () 1-45
Iégigzll ?aﬁir?et 2 () 1-47
I%ggzzz %%gfi converter © 1-49
59223 %ﬁ:ﬁbajfg gjuﬁﬂ)iﬂtﬁaft assy () 1-53

1-B




5 R SLYHER PR
Item Description Serial No. Page
K 24 MhARAL SRR R AT
Fig.24 Oil-pump transmission gear © 1-54
K] 25 R
Fig.25 Clutch © 1-55
K 26 HE SRR
Fig.26 Oil pump and filter © 1-57
K 27 Pt 11
Fig.27 | Shift valve () 1-59
K 28 P
Fig.28 Control valve © 1-62
Kl 29 RUAE VA H I %
Fig.29 Torque converter oil cooling pipe NECICICIIOY 1-65
Kl 30 RUAE VA H I %
Fig.30 Torque converter oil cooling pipe © 1-67
Kl 31 KR VA H I % Q@ 168
Fig.31 Torgue converter oil cooling pipe

1-c




B1 3184

Fig.1 Driving system

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

() CPCD50/60/70-AG55

© CPCD50/60/70-AG36

e Yk LA HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
1 | GA700-130000-000 g%ﬁjziissy 1 NEICICIO)
GA730-110000-000 g%ﬁjziissy 1 ©
2 | GO05786-016035:01 | poit MIE>LE35 8| ®@OB®OO
G005786-014035-01 gi%mlf:llg:sss 6 ©
3 | GO05786-014045:05 | peit MLA>LE<AS 4| GAOB®OGO®
G005786-014055-05 fo%l\%lf:llg:ss 4 ©
EZ\
4 | G000093-000014-00 viv:%hi? " 8
5 | G006171-000014-02 ﬁml\ﬁtlls 4
6 | GA700-100100-000 fhzzjﬁfs? 1 ©®
GR501-105000-000 fhzzjﬁfs? 1 NEJO)
GA730-100100-000 fﬁfﬁi@z 1 ©
GA731-100100-000 gﬁﬁi’;ﬁ 1
7 | 50CDA-200001 ﬁ%l\'x’f‘f 4
8 | G006170-000014-00 ﬁuM’\ﬁ“ 4
9 | G000027-024080-01 ff'\'x'zzf::g 10

11



B1 &3R4
Fig.1 Driving system

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

2 /60 © CPCD50/60/70-AG36
CPCD50/60/70-AG55

A= kg 2R B FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
g 24
10 | G007244-000024-00 Washer 24 10
£
11 | 50DH-300001 Washer 2
g 12
12 | G000093-000012-00 Washer 12 2
12 F M12><1.25>=<30
13 | G005786-012030-00 Bolt Moo 125 <30 2
22
14 | GR501-355000-000 St 2
Cushion pad
i28E M10><1.25
15 | G006171-000010-01 Nut M10>< 195 4
WA TR
16 | GA700-100300-000 Bracket(iight 1 AOBBOY
WA TR
GA730-100200-000 Bracket(iight 1 (®)
WA e ST 58
17 | GR501-101000-001 Bracket(lef) 1 AOBBOY
WA e ST 58
GA730-100300-000 Bracket(lef) 1 (®)
WL B8 A
18 | GA700-120000-G00O Gear.box 1 NEICIO)
WL B8 A
YQX5K5-G0O Gear-box 1 (®)
GA703-120000-G00 B e AR 1 ©
Gear-box
12 Fe M10><30
19 | G005783-010030-00 Bolt M105<30 12
#JE 10
20 | G000093-000010-00 Washer 10 28

1-2




B1 3184

Fig.1 Driving system

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

() CPCD50/60/70-AG55

© CPCD50/60/70-AG36

Retaining plate

A= kg 2R B FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
I2FE M10><25
21 | G005783-010025-00 Bolt M105<25 12
IZEE M24
22 | G006170-000024-00 Nut Mod 10
FUAE VA i
23 | GA700-110000-000 Cooling pipe 1 ©® 0
AR YA [TV
GA701-110000-000 AT Kkt 1 ®
Cooling pipe
AR YA [TV
GA730-130000-000 AT Kl 1 ©
Cooling pipe
FUAE VA i
GA731-130000-000 Cooling pipe 1
AR YA [TV
GR502-110000-000 AT Kl 1 @
Cooling pipe
18 16
24 | G000093-000016-00 Washer 16 8 AOBEBO
30DHB-510001 AR 1 ®)

1-3



B2 f£3hR4%

Fig.2 Driving system

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36
(K) CPCD80/100-AG55

e kg LA B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
1 | X1000-110000-000 g%ﬁjziissy 1
2 | G005786-016030-01 fﬂffgjﬁ?jﬁg 8
3 | G005786-014045-05 ﬁ%l\';"ff:llj:fs 4
4 | G000093-000014-00 \%ﬁhiﬁ 1 8
5 | G006171-000014-02 ﬁMNﬁt‘l_ls 4
6 | GA1000-100100-000 gﬁﬁfﬁ 1 ®
- | 80DH-220000 gﬁﬁi@z 1 O ®
- | GR1006-100001-000 fﬁfﬁfﬁ 1 O)
7 | 50CDA-200001 ffl\';”llf 4
8 | G006170-000014-00 *liM'\ﬁ“ 4
8. At 55 9 | G000027-024085-01 ﬁ%l\'x’;ﬁ;‘g 12
10 | G007244-000024-00 %ﬁhif 04 12
11 | 50DH-300001 \%i her 2
12 | G000093-000012-00 %ﬁhg 1 10
13 | G005786-012030-00 fo%l\';ﬂfzz:llzzs:ssg 2




B2 3RS (® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

Fig.2 Driving system

(K CPCD80/100-AG55

9. 10. 22

FFs Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
22 phik
14 | GR501-355000-000 i 2
Cushion pad
BERE M10><1.25
15 | G006171-000010-01 NUt M10><1 25 4
WA AR
16 | GA1000-100400-000 Bracket(right) 1
AR e SR
17 | X700-100100-000 Bracket(left) 1
18 | GA1000-120000-G00 B e AR 1
Gear-box
1244 M10> 30
19 | G005783-010030-00 Bolt M10><30 12
g 10
20 | G000093-000010-00 Washer 10 26
1248 M10>< 25
21 | G005783-010025-00 Bolt M10><25 10
WEEE M24
22 | G006170-000024-00 Nut M24 12
AR F[Y
23 | GA1000-130000-000 X }z.h iﬂ{.ﬁﬂ% 1
Cooling pipe
g 16
24 | G000093-000016-00 Washer 16 8
1248 M12>< 35
25 | G005783-012035-00 Bolt M12>35 8
AR A S
26 | GA1000-100300-000 Bracket(right) 1 @
AR A S
- | GA1002-100400-000 Bracket(iight 1 0O®
TR e, S
27 | GA1000-100200-000 Bracket(eft) 1 @

1-5



B2 &3R5
Fig.2 Driving system

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36
(K) CPCD80/100-AG55

FFs YrkHiD 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
AR 1. 3
GA1002-100200-000 Bracket(left) 1 0OE®

1-6




B3 IRBhHTE AR

Fig.3 Drive axle assy

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

(J) CPCD50/60/70-AG55

© CPCD50/60/70-AG36

75
Item

kg
Part NO.

e

Description

HE
Qty

R EOE M R

Remarks or Serial NO.

A EUY, 8.25-15-14PR

1 | GT02982-008251514-05| 1o "o dne 4
= .2t
2 | 50CDA-210001 F?ir')g%ﬁ & 2 —2014.5.18
Parasd
- | GA700-130002-000 ijf:i a 2 2014.5.18—
> 2k
3 | 50CDA-212000 FEREL K 4
Hub assy
4 | GA700-131000-000 I 1
Drive axle
[ 72 48 TR
GA700-130001-000 Fixed plate 2 Not illustrated

1-7



A 3-1
Fig.3-1

BB

Drive axle assy

(® CPCD80/100-AG41 (H CPCD80/100-AG17

() CPCD80/100-AG55

(D CPCD80/100-AG36

Fs Yk R B HyFEE H AR
Item Code No. Description Qty| Remarks Or Serial No.
N1V ILT‘I‘ . _ R
1 | GT02982-000092014-00 | fEMiE /R 0.00201apR |,
Tyre 9.00-20-14PR
= .1t
2 | 50cDA-210001 F?ir')g%ﬁ B 2 —2014.5.18
Parasd
- GA700-130002-000 if:i = 2 2014.5.18—
N,
3 | GR1002-112000-000 AL L 4
Hub assy
4 X1000-111000-G00 E[XZJJHF 1
Drive axle
[i] s 42 Teif
X1000-110001-000 Fixed plate 2 Not illustrated

1-8




B4 IRShHT

Fig.4 Drive axle

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

Q) CPCD50/60/70-AG55

© CPCD50/60/70-AG36

T Yk BN B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
Ba B ACi08 %
1 | 05073000 Hub drive axle assy-Ba 2
2
2 05070002 Shaft axle,right 1
15 ) 22 K
3 05004001 Wheel brake assy,R 1
=k
4 | 05071000 TR 1
Housing,driving axle
Tr ) 2 g K
5 | 05004000 Wheel brake assy,L 1
ot
6 | 05070001 Shaft axle left 1
X A5
7 | 05072000 LR 1
Main reduction assy
1244 M16><1.5><50
8 60011019 Bolt M16><1.5><50 4
1244 M16><1.5><60
- | 05073002 Bolt M16><1.5><60 4
1244 M16><1.5><40
9 60011003 Bolt M16><1.5><40 12
P 16
10 | 62020006 Washer 16 20
1244 M12><55
11 | 60009053 Bolt M12>55 2
1244 M12><40
12 | 60009020 Bolt M12><40 10
PR 12
13 | 62020004 Washer 12 12
sy
14 | GR501-121001-000 U 1
Breather

1-9



B4 IRBhHT

Fig.4 Drive axle

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

() CPCD50/60/70-AG55

© CPCD50/60/70-AG36

FF5 YrkHiD 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
7N FIRIE M20X1.5
16 | 66250005 Plug M20X1.5 3
A 20
17 | 63200016 Washer 20 3

1-10




A 5
Fig.5

BB I TRIE A B

Hub drive axle assy

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

Q) CPCD50/60/70-AG55

© CPCD50/60/70-AG36

o - 4k W HEEER A
Item Part NO. Description Qty | Remarks or Serial NO.

HPISFHIRZE M14>< 1.5

1 | 66250003 Plug M14>1.5 2
UL AR 14

2 | 63200003 Washer 14 2
o

3 | 05073017 L
Cover
IEF: M12><35

4 | 60009019 Bolt M12>x<35 15
PSR 12

5 | 62020004 Washer 12 15
A il

6 | 053015 ﬁi% - 1
Carrier planet

7 | 053021 st 3
Gear,plant
TR

8 | 053022 Shaft,planet gear 3
ANEBR 1/4”

9 | 64800001 Ball,steel 1/4” 3
TRR R

10 | 05073023 Washer,thrust °
FEE 26315

11 | 05073001 Spacer 26315 3
R4 25><19.8

12 | 64400010 Needle roller 210
124 M8>< 25

13 | 60009008 Bolt M8><25 2
B8

14 | 62020002 Washer 8 2

15 | 05073004 i 1
Plate

1-11



A5
Fig.5

BB I TRIE A B

Hub drive axle assy

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

() CPCD50/60/70-AG55

© CPCD50/60/70-AG36

[ WL K o BT 4

Item Part NO. Description Qty | Remarks or Serial NO.
R EE M75><2

16 | 05073014 Bolt M75>=<2 !
Ffa% 49><76.3%<20
1k

18 | 05073013 s !
Gear
Hihi7& 30221

19 | 64100024 Bearing 30221 !

ol B

20 | 63000023 O kil !
O-ring

21 | 05073011 e !
Hub
#2 5 M30>< 1.5

22 | 05073009 Bolt M30><1.5 8
B RE M20>< 1.5

23 | 05073010 Bolt M20><1.5 8
#2 5 M22>< 1.5
HEIE M20><1.5>=107

24 | 053008 Bolt M20><1.5> 107 8
1244 M10X20

25 | 60009011 Bolt M10X20 6
H i 10

62020003 Washer 10 ®

JHEf FB100><125%<12

26 | GOB77P1-100012512-0 |y ool FR100X125%12 | * 63100038
JHEf FB120><150><12

G9877P1-120015012-01 | '~ i o0 oo | 1 63100004

%7 30220

27 | 64100023 Bearing 30220 !

1-12




A 5
Fig.5

BB I TRIE A B

Hub drive axle assy

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

Q) CPCD50/60/70-AG55

© CPCD50/60/70-AG36

FF5 Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1244 M16><1.5><50
28 | 60011019 Bolt M16><1.5>50 6
1244 M16><1.5><60
05073002 Bolt M16><1.5>60 2
IR ILE 16
62020006 Washer 16 8
29 | 05073103 flzh 1
Drum

1-13



B6 EREK
Fig. 6 Final drive assy

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

() CPCD50/60/70-AG55

© CPCD50/60/70-AG36

e Yk T HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
ZESCIEFEIRRE M16%1.5
1 | HF6782-366 Bolt M16x15 8
MBIV IE B IE R M16%1.5
2 | QD-6T82-375 NUt M16x15 12
3 | 32214 EEEEW\]]:%] . 2
Inside ring, bearing
ok
4 | HF6782-317 Shell differential, left 1
HF17030839-026 ik 1
5 i Basin of tooth
MBI B IEEE M16%1.5
6 | HF6782-356 Bolt M16x1.5 12
A A */th
7 | HF6782-336 Sl 2
Washer
R A NN
8 | HF6782-335 ik 2
Gear,shaft
4= NN
9 | HF6782-345 {722 it 4
Pant gear
10 | HF6782-331 e 1
Universal joint pin
e
11 | HF6782-335 PRk 4
Washer, plant gear
HER
12 | HF6782-318 Shell differential, right |
iR 25 8
13 | QD-6T82-119 Bolt 4
Al 7K 5 WE AL 2 ]
14 | QD-682-121 Washer 4
SR B9 2 M8x1.25%35
15 | NO PART NO. Bolt M8x1. 25x35 2

1-14




B6 SR
Fig. 6 Final drive assy

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z  (©) CPCD50/60/70-AG42
©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

() CPCD50/60/70-AG55

© CPCD50/60/70-AG36

FFs Yk B e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
2f
16 | QD-6T82-117 ﬁhg‘fﬂl 2
Bearing cover
2 H
Washer
18 | HF2402105 AR I 2
Locking plate
B )
19 | QD-6T82-371 Check nut 2
20 | 32214 EEE%(?H%] . 2
Bearing cover outside
TR A5 72
21 | HF6782-110 Shell of reducer 1
= ! H
22 NO PART NO. ﬂ‘[‘ﬂﬁﬂ%%ﬁ%iﬁ%@i}# 8 2
Washer 8
TR PR 1R K M8x35
23 | NO PART NO. Bolt M8x35 1
24 | QD-6T82-062 R ! 1
Jump ring
4l
25 | NU3O0BEV Ring outside 1
26 | NU306EV WE] . 1
Ring inside
Y oy s L
27 | HF17030839-025 e N 1
Axle drive bevel pinion
4l
28 | HR31311J Ring outside 1
29 | HR31311J W.IE] - 1
Ring inside
BRI Wil
30 | HF6782-081-084 Check sheet AR

1-15



K6

X595

Fig. 6 Final drive assy

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

() CPCD50/60/70-AG55

© CPCD50/60/70-AG36

FFs Yk B e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
4 1 F A 2y
31 | HF6782-081-084 HRBEIRERE 0.5mm | 17
Check sheet 0.5mm D
32 | HF6782-036 ﬁhg‘.@z 1
Bearing block
g 12
33 | QD-6T82-373 Washer 12 6
HEFRIERE M12x1.5
34 | QD-6T82-372 Bolt M12x1.5 6
S
35 | HF6782-049 Spacer bush 3
FHER B 0.5mm
36 | HF6782-041-044 Check sheet 0.5mm !
FHER B 0.1mm
37 | HF6782-041-044 Check sheet 0.1mm 1
4l
38 | HR31310J Ring outside 1
39 | HR31310J W.IE] - 1
Ring inside
JEL 11y
EESES)
40 | QD-6T82-058 Oil seal 1
ot
41 | HF6782-065 RE 1
Flange
F R IR EE M30x1.5
42 | HF6782-072 Nut M30x1.5 1

1-16




B 7 fl3hesd

Fig.7 Arrester assy

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

Q) CPCD50/60/70-AG55

© CPCD50/60/70-AG36

FF5 Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
B LK
1 | 05074010 Al £ 2
Brake shoe assy
NIA =)
2 | 05004005 S 1
Pump
3 | 054000-3 izl 1
Brake plate assy
HSEEE 6
4 | 62020001 Washer 6 6
el
5 | 054000-5 Seat, tube 1
6 | 60009001 HR A 6
Bolt
Bk
7 054000-4 Cover,dust 1

1-17



B8 LEZFHIzhEE
Fig.8 Parking brake

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

FFs Yk B B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.

FLFF

1 | 93-8079 pull rod 1
12 1/2 - 20<5.5

2| 43-8886 Bolt 1/2 - 20=<5.5 1

pases

3 | 77-7215 = 1
Casing

4 | 112-7030 R 2
Cam

5 | 184-8187 HFRL 1
Plate
w B

6 | 244-7845 T RIEARER 2
Lining and bracket assy

7 | 184-8146 kst 1
Plate
B 0 o

8 | 471-7982 R RAFA B 1
Ball & retainer assy

9 334-7000 ﬁi%jﬂiﬁ%&éﬂﬁ &9 12.9 >
Casing & Bolt M12><1.75

10 | 40-7956 _E% 1
Spring
GARLOCK Il HfEfh &

11 111-7000 GARLOCK Gearing 1
1/2 - 20 7 figEE

12 | 63-611 Nut 1/2 - 20 1
1/2 - 20 Bikadg Rk

13 | 63-7631 Nut 1/2 - 20 1

14 | 68-8507 R EH 2
Sleeve seal

JABR

15 | 68-8436 NIEEEH 1

Inner seal

1-18




B8 LEZFHIZhEE
Fig.8 Parking brake

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

Brake bracket

FFs Yk B B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
T £ bl
16 | 80-7836 Washer 1
e
17 | 43-9060 Washer 1
Pk
18 | A7005001 Brake disc 1
- .
19 | A7005002 HIZhEHSOR 1

1-19



B9 KBt (® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

Fig.9 Drive axle (K) CPCD80/100-AG55
FFs Yk B e HEEOEH R
Item Code No. Description Qty| Remarks Or Serial No.

JEH B A

1 08104310 Wheel brake assy,L 1
IRy

2 | 08102000 ERBE 1
Main reduction assy
T YHE T 2 25

3 | 62020005 PRI 14
Spring washer 14
1248 M14x1.5%40

4 60012018 Bolt M14x1.5x40 12
Bl A e

5 | 08104300 Wheel brake assy,R 1
1248 M12x1.5%40

6 60012050 Bolt M12x1.5x40 24
15 M12x1.5%25

! 60012051 Bolt M12x1.5%25 12
2 2EE

8 | 62020004 HEIE 12 36
Spring washer

9 | 61240001 HORTAIRLR] 14 4
Spring pin 14

T

10 | 08103300 %mﬁ.@%&‘“ i 2
Hub drive axle assy
RSO

11| 08103044 Adjustment pillar 2
H AR de 4

12 | 63200008 LI 22 3
Seal ring 22
PI7S IR ZE M22 x1.5

13 | 66800003 Plug M22 x1.5 3

=4 b

14 | 08101200 Preem 1
Housing,driving axle
hh

15 | 08100003 Shaft axle 2

1-20




(® CPCD80/100-AG41 (H) CPCD80/100-AG17 (1) CPCD80/100-AG36

B9 IRShHE
(K CPCD80/100-AG55

Fig.9 Drive axle

FFs Yk B e HEEOEH R
Item Code No. Description Qty| Remarks Or Serial No.
sy
16 | GR501-121001-000 B 1
Breather

1_5 14 13 1_2

1-21



Bl 10  EREK
Fig. 10 Final drive assy

(® CPCD80/100-AG41 () CPCD80/100-AG17 (1) CPCD80/100-AG36

(K) CPCD80/100-AG55

5 VIR B H= RVEEUE R
Item Code No. Description Qty| Remarks Or Serial No.
TS 7
1 | 2402D-110 Shell of differential 1
TR £l
2 | 2402D-081-084 Cheking plate =
3 23711 EEEE(. 1
Bearing
Y- ooy e L
4 | 2402D-025 LT 1
Axle drive bevel pinion
CE
5 | 2402D-049 Spacer bush 1
TR 1.2 %
6 | 2402D-041-044 Checking plate 1.2 i
7 31311 EEEE(. 2
Bearing
7
8 | 2402D-036 Bearing block 1
S R A A
9 | 2402D-057 A 2 1
Pad
10 | 2402D-056 Y 1
Oil seal seat
JEL 311 9k ]
11 | 2402D-058 RS 1
Oil seal
g 12
12 | 2402D-122 Washer 12 7
B2 HE M12
13 | QD-2402D-123 Bolt M12 7
REGHR Sy
14 | 2402D-52 Washer 1
=N
15 | QD-2402D-046 Bcﬁi% 1
over

1-22




& 10

X595

Fig. 10 Final drive assy

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

(K) CPCD80/100-AG55

FFs Yk B e HEEOEH R

Item Code No. Description Qty| Remarks Or Serial No.
ot

16 | 2402D-065-B RE 1
Flange
1EHER P

17| 2402D-071 Chekcing waher !
il 71

18 | 2402D-072 HIEL M 1
Nut
PASEEE

19 | Q5005045 Cotter 1

20 | 2402D-356 Rk 12
Bolt
RN )

21 | QD-2402D-371 Checking nut 2

22 | 32216 EEE%(. 2
Bearing

23 | 2402D-366-S TN T 22 53 g () 4
Bolt

24 | 2402D-366-L I T 22 553 g () 8
Bolt

25 | 2402D-316-G EEBEAR 1
Cover of differential, right
N4 HEN j:/th

26 | 2402D-336 Mkl 2
Washer
Ik e

27 | 2402BJ-335-HC Gear of shaft 2
4= HEN

28 | 2402BJ-345 TRk 4
Plant gear
—t HEN j:/th

29 | 2402D-346 TELRR 4
Washer of plant gear
T+l

30 | 2402B-331 Universal joint pin 1

1-23



& 10

X595

Fig. 10 Final drive assy

(® CPCD80/100-AG41 () CPCD80/100-AG17 (1) CPCD80/100-AG36

(K) CPCD80/100-AG55

[ WPk E o UG R
Item Code No. Description Qty Remarks Or Serial No.
31 | 2402D-026 g\rijff?e%el gear !
32 | 2402D-317-G i%ffﬁirential, left 1
H
33 | QD-2402D-376 prLa i 12
34 | 30D-01049 ijg:ﬁ 12
35 | QD-2402D-367 ijg:fﬂgj(ing plate ‘
36 | 2402D-383 ijgiiﬁg plate 2
37 | QD-2402D-384 ffﬁ“}g‘:jﬁ 4
38 | QD-2402D-385 ijgfj:)j(mg plate 2
39 | 2402D-119 ijﬁiﬁ‘f 4
40 | QD-2402D-117 ijg:iﬂiﬁff of bearing 2
41 | Q61410 ijgﬁ% screw !
=
42 | 2402D-125 ﬂgéﬁf@ﬁ 1
43 | 2402E-128 ijgi}ifﬂj plate !
S
44 | QD-2402D-038 ﬂgl\ﬁ% W 1

1-24




B 11 iR as A

Fig.11 Hub drive axle assy

(K CPCD80/100-AG55

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

16 16 17 18 19

e kg T HE HyrEOEH ER
Item Code No. Description Qty| Remarks Or Serial No.

I2FE M10x25

1 | 60009012 Bolt M10x25 10
HER P 10

2 62020003 Spring washer 10 10

20 21 22 23 24 WS AR FE M22x1.5

3 | 66800003 Plug M22x1.5 2
HEEEH 22

4 | 63200008 Seal washer 22 2

5 | 08103202 1
Cover
FRA R

6 | 08103201 Spacing block 1

4T Jny

7 | 08103230 TP RIERALE )
Round shell carrier-pinion gear
L2

- | 08103224 Round shell 1
A bile|

- | 08103208 TR 1
Carrier-pinion gear
124 M12x15 x95

- | 60012043 Bolt M12x15 x95 5
4 A14x36

- | 08103231 Pin AL4x36 5
Ak 4

8 | 08103216 A SR 1
Gear ring support
5 Pl

- | 08103223 . 1
Gear ring
dk

- | 08103221 A SOK 1
Gear ring support

- | 08103210 NG L 1
Clamping ring

1-25



Bl 11 iR as A

Fig.11 Hub drive axle assy

(K) CPCD80/100-AG55

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

16 16 17 18 19

e kg T HE HyrEOEH ER
Item Code No. Description Qty| Remarks Or Serial No.
- 08103226 & 1
Sleeve
Bk 8
9 | 64800005 Ball 8 5
20 21 22 23 M 10 | 08103205 RN 5
Gear-panion
11 | 08103203 ABHHE 1
Gear-sun
At biL]
12 | 08103209 fTRRR 1
Carrier-pinion gear cover
$h
13 | 08103225 N 1
Washer
O #IJE| 250 x7
14 | 63000060 O-ring 250 x 7 1
$h
15 | 08103217 = 1
Spacer
it
16 | 08103218 FRt 1
Nut
17 | 62060009 RBERE L 5% 1] 80 1
Stop washer 80
R
18 | 08103235 Adjustment washer 1
19 | 08103101 sk 1
Hub
Hihi7K 32222
20 | 64100052 Bearing 32222 1
HiE FB150x180x15
21 | 63100006 Oil seal FB150%x180%15 1
7k 32024
22 | 64100006 Bearing 32024 1

1-26




B 11 iR as A

Fig.11 Hub drive axle assy

(K CPCD80/100-AG55

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

16 16 17 18 19

e Yk T HE HyrEOEH ER

Item Code No. Description Qty| Remarks Or Serial No.

23 | 08100001 fats 1
Ipacer
il 3%

24 | 08103302 Brake drum 1

20 21 22 23 24 UUKIZET M10x25

25 | 60140002 Serew M10x25 4
e HEIR R M22x1.5%105

26 | 08100202 Bolt M22x1.5x105 10
HHAERE M22x1.5

27 | 61017001 NUt M22x15 10
TRET 7k K28x40x27

28 | 08103229 Bearing K28x40x27 10

29 | 08103206 fats 5
Ipacer

30 | 08103207 T AL 5
Gear-panion shaft
P $h

31 | 08103204 Tl 10
Washer
4% 50

32 | 62100009 Snap ring 50 1

1-27



K12  HIghasE
Fig.12 Wheel brake assembly

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

() CPCD80/100-AG55

FFs Yk B e HEEOEH R
Item Code No. Description Qty| Remarks Or Serial No.

A A

1 | FH438100-009 B 1
Oil pipe assembly
1244 M8x15

2 | Q150B0815 Boft M8x15 4
IR IIE 8

3 | Q40308 Spring washer 8 4

4 | FH438100-011L/R ISR (/%) 1
Brake plate
=

5 | FH438100-031 HCURET 1
Screw

INFE P

6 | FH438100-030 LI 1
Pump assembly

7 | FH438100-001 TUREET 2
Rivet

hn

8 | FH438100-020L/R SR CEIED 2
Bracket
IS M12x1.25%22

9 Q15181222 Bolt M12x1.25x22 2
AR ILE 12

10| Q40312 Spring washer 12 2

11 | FH438100-023 JFHIRET 2
Screw

12 | FHA438100-024 L2 2
Stop claw
IR IIE 6

13 | Q40306 Spring washer 6 2
1244 M6x10

14 | Q150B0610 Bolt M6x10 2

15 | FH438100-002 ﬁ%@ﬁ 2

1-28




K12  HIghasE
Fig.12 Wheel brake assembly

(® CPCD80/100-AG41 (H) CPCD80/100-AG17 (1) CPCD80/100-AG36

(K CPCD80/100-AG55

e kg T B HyrEOEH ER
Item Code No. Description Qty| Remarks Or Serial No.

Hh

16 | FH438100-025 Shaft 2
> NisY

17 | FH438100-021 VAR ki 2
Adjustment gear

18 | FH438100-022L/R VA RERET 2
Screw

19 | FH438100-008 S@ fir5% 5 2 2

pring 2

20 | FH438100-007 LSRR 1 2

Spring 1
B R

21 | FH438100-040 BISIERHREIT AL
Brake shoe with friction plate
Y =1 N Ry i}

22 | FH438100-003 IR 2
Bolt
el

23 | FH438100-004 Washer 2

24 | FH438100-013 ﬁf IFHR £} 2
F 44 ¢ 2.5%28

25 | Q5002528 Pin ¢ 2 5x28 2

INFE P

26 | FH438100-035 ORI 1
Pump assy
liinra

27 | 130-3501025B Rubber plug 6

1-29



B 13 WEshAEE (L)

Fig. 13 Hydraulic transmission gearbox (1)

(A CPCD50/60/70-AG16 () CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41
(D) CPCD80/100-AG36

@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FFs Yk B e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.

iR

1 | YQX100-0042 Cover plate 1
g 8

2 | G0097P1-000008-00 Washer 8 4
12 M8>< 12

3 | G005782-008012-00 Bolt M8 12 2
EELT

4 | YQX100-0037 Baffle plate 1
2 2B

5 | G000093-000008-00 ﬁ%i% 8 2
Spring washer 8
124 M8>< 20

6 | G005782-008020-00 Bolt M8>20 2
TN

7 | YQX100-0039 Ol fill pipe 1
ERiIEE

8 | YQX100-0400 Cover ,oil fill pipe 1
MIRIZET M16

9 | GB825-88 Screw M16 2
BRI 1

10| YQX100.905 Controlled Value !

11 | YOX100-0017 O Pt 2
O-ring
yEVE 2E

12 | YQX100-0016 U i 1
Cover

2 2EE

13 | G000093-000010-00 ﬁ%i% 10 21
Spring washer 10
1244 M10><1.25>80

14 | G005785-010080-00 Bolt M10><1 2580 2
1244 M10><1.25>50

15 | G005785-010050-00 Bolt M10><1 2550 2

1-30




B 13 WEshAEA (L)

Fig. 13 Hydraulic transmission gearbox (1)

(A CPCD50/60/70-AG16
(® CPCD80/100-AG41
(D) CPCD80/100-AG36

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

5 Yk ZFR HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

16 | YQX100-0500 giﬁiﬁ‘i}ftube assy 1

17 | G005785-010070-00 ff%jg:f_fg:;g 2

18 | G005785-010030-00 ﬁmll(?:f_fs:ﬁg 14

19 | G005785-010065-00 ffl\';"llg:ll_'zzs:gs 1

20 | YQX100-0024 ﬁ% 14

21 | YQX100-0025 ﬁ% 1

22 | YOX100-0038 ﬁ‘i 1

23 | YQX100-0019 ﬁ% 2

24 | Q2003 Sonl weeter oonzga | 2

25 | YQX45-0102 ﬁ% 1

1-31




B 14 BIESIAREE(2)

Fig.14 Hydraulic transmission gearbox (2)

(® CPCD80/100-AG41
(D) CPCD80/100-AG36

(A CPCD50/60/70-AG16 () CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

A= kg T B FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | YOX100-0010 IR 1
Case,tor-con
WSS YIH315
2 YQX100-6000 Torque-converter YJH315 1 @ © @ @ @
W 17ZH 4% YIH315M
YQX101-6000 Torque-converter YJH315M 1 ® @ @ ®
R
3 | YQX100-0007 Adjusting washer 2
H
4 | G004605-0456501-00 AL B AS456501 3
Thrust washer AS456501
e & 889109
5 | GT04605-0889109-00 Bearing 889109 2
(G
6 | YQX100-0006 dler 1
NN
7 | GT05846-0455325.00 | V¢ K455325 2
Needle roller bearing K455325
PR SAE
8 | YQX100-0008 Idler bracket L
124 M10><1.25>< 108
9 | G005785-0100108-00 Bolt M10><1 25108 1
HSEEE 10
10 | GO00093-000010-00 Washer 10 10
#PE 10
11 | G0097P1-000010-00 Washer 10 1
12 | GT00276-0006200-00 | T 1FRAIK 6209 1
Deep groove ball bearing 6209
NiESA S
13 | YQX100-0005 MR E) e 1
Pump drive gear
14 | GT00279-0006209-00 FRf7K 6209RS 1

Ball bearing 6209RS

1-32




B 14 BIESIAEE(2)

Fig. 14 Hydraulic transmission gearbox (2)

(A CPCD50/60/70-AG16
(® CPCD80/100-AG41
(D) CPCD80/100-AG36

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FF5 Yk B e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
i
15 | YQX100-0003 Key 1
BB A
16 | YQX100-0004 Seal washer 1
Y 24
17 | YQX100-3000 FNHR LR 1
Pump assy
124 M10><1.25><60
18 | G005785-010060-00 Bolt M10><1.25>60 7
INIEE] M16
19 | G000825-000016-00 Screw M16 1
1R gE
20 | YQX100-0025 Plug 3
21 | YQX100-0031 %ﬁ.% 2
Pin
558
22 | YQX100-0026 Piston 2
23 | YQX100-0029 9$% 1
Spring
24 | YQX100-0030 9$% 1
Spring
BB A
25 | YQX100-0028 Seal washer 1
2f
jiniN
26 | YQX100-0027 Cover 1
12 M10><1.25>35
27 | G005786-010035-00 Bolt M10><1 25535 2
28 | YOX100-0011 O Jp i 1
O-ring
SCHER
29 | YQX100-0009 Plate,support 1

1-33




B 14 WEsIAEE(2)

Fig. 14 Hydraulic transmission gearbox (2)

(A CPCD50/60/70-AG16
(® CPCD80/100-AG41
(D) CPCD80/100-AG36

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

Screw M10>=<50

FF5 Yk B e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
2 2EE
30 | G000093-000008-00 ﬁ%i% 8 3
Spring lock washer 8
12 M8>< 15
31 | G005783-008015-00 Bolt M8>15 3
hE
32 | YQX100A-0100 Oil seal 1
hE
33 | YQX100-0100 Oil seal 1
34 | YOX100-0012 A 1
Ring,seal
At
35 | YQX100-0013 Turbine shaft 1
Eb s 1k a5 e 3
36 | YQX100-0041 i 1
Seal washer
37 | G000070-001050-00 N /NFERET M10>50 6

1-34




Bl 15 AZEAE(1)
Fig.15 Gearbox (1)

(® CPCD50/60/70-AG16 () CPCD50/60/70-AG42 () CPCD50/60/70-AG41

(®) CPCD80/100-AG41
(D CPCD80/100-AG36

@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FF5 Yk B e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | YQX100-0036 SRR 1
Housing
B
2 | YQX100-0032 Seal washer 1
R4S A10><22
3 | G000119-010022-01 Parallel pin A10=22 2
4 | YOX100-0002 8 JpE 1
-ring
RH JE %€
5 | YQX100-4027 Damped plug 1
6 | G0894P1-000040-00 iﬂiﬂ%ﬁ:fﬁé%} 40 3
Snap ring,external 40
7 | GT00276-0006208-00 | THARKHK 6208 1
Deep groove ball bearing 6208
R 44
8 | YQX100L4-5002 A4 1
Brake gear
9 | G0894P1-000030-00 ﬁi)ﬂﬁ.’rﬁé%} 30 1
Snap ring,external 30
AN 2
10 | YQX100-5001 Brake shaft 1
FF 44 436
11 | G000091-004036-00 Pin 4536 1
12 | YOX100-5004 e 1
Spacer
A ER A K 6208N
13 | GT00277-0006208-00 Bearing 6208N 1
14 | GB305-89 ) 1
Ring,stopper
JEL 11y
R SES)
15 | YQX100-5100 Oil seal 1

1-35




Bl 15 AZEAE(1)
Fig.15 Gearbox (1)

(® CPCD50/60/70-AG16 () CPCD50/60/70-AG42 () CPCD50/60/70-AG41

(®) CPCD80/100-AG41
(D CPCD80/100-AG36

@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

5 Yk B H= RVEEUE DY

Item Part NO. Description Qty | Remarks or Serial NO.
4]

16 | YQX100-5008 Washer 1
BB A

17 | YQX100-0015 Seal washer 1

=

18 | YQX100-5005 ﬁig‘fﬂl 1
Bearing cap
PRI 10

19 | G000093-000010-00 Washer 10 1
1244 M10><1.25>30

20 | G005785-010030-00 Bolt M10><1 2530 5
I EAEWINA

21 | YOX100H12-5210 B 1
Brake assy
1244 M10><1.25>20

22 | G005785-010020-00 Bolt M10><1 2520 4

23 | YQX100-5201 S 1
Flange
RZES

24 | YQX100-5202 M5 1
Drum
S

25 | YQX100-5007 Nut 1
ANHTTHEEEE M20><1.5

26 | G009459-0201P5-00 NUt M20>< 1.5 1
PRI 12

27 | G000093-000012-00 Washer 12 4
IR M12><25

28 | G005782-012025-00 Bolt M12><25 4
FHuEAS

29 | YQX100-0200 Strainer 1
By

30 | YQX100-0018 Gasket 1

1-36




Bl 16 AREFH(2)

Fig.16 Gearbox (2)

(® CPCD50/60/70-AG16
(®) CPCD80/100-AG41
(D CPCD80/100-AG36

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

5 VIR 2R H= RVEEUE DY
Item Part NO. Description Qty | Remarks or Serial NO.

B F AR

1| YQX101-2000 Shaft assembly,F 1
B F AR

2 | YQX101-1000 Shaft assembly,R 1

3 | G0894P1-000045.00 | HHHIRIERIE 45 1
Block ring 45

4 | GT00276-0006309-00 vﬂ%V’Qlﬂ‘?EEEE( 6309 1
Bearing 6309
B e

5 | YQX100L4-0014 ek 1
Gear

6 | G0894P1-000050-00 | HHIRMERIE 50 1
Block ring 50
i

7 | YQX100-0023 Shaft 1

8 | G0894P1-000060-00 Eﬁﬂ%ﬁﬁ%% 60 1
Block ring 60
B e

9 | YQX100-0020 ek 1
Gear
BRIEBR K 6211E

10 | GT00276-0006211-00 Bearing 6211F 1

11 | G0894P1-000055-00 | AHFIELE 55 1
Block ring 55
biE)

12 | YQX100-0300 Oil seal 1
BT

13 | YQX100-0021 Washer 1
7 =

14 | YQX100-0022 A i 1
Cover

2 A

15 | G000093-000010-00 ﬁ%i%} 10 5

Spring washer 10

1-37




Bl 16 AZHEFE(2)
Fig.16 Gearbox (2)

(® CPCD50/60/70-AG16 () CPCD50/60/70-AG42 () CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(®) CPCD80/100-AG41
(D CPCD80/100-AG36

75
Item

kg
Part NO.

e

Description

HE
Qty

R EOE M R

Remarks or Serial NO.

16 | G005785-010035-00

I2FE M10><1.25><35
Bolt M10><1.25><35

5

17 | YQX100-0700

k=
Flange

1

1-38




17 HYREs
Fig.17 Operating valve assy

(® CPCD50/60/70-AG16 (C) CPCD50/60/70-AG42 () CPCD50/60/70-AG41

(®) CPCD80/100-AG41
(D CPCD80/100-AG36

@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FFs Yk B e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | YDS30.055 2 2
Qil plug
o | 14251 EE el 5
Q/301B 202-2007 Seal ring
SR
3 | YQX100.091 Spring 1
i
4 | YQX100.090 Valve core 1
5 | YDS30.102 R 9
Plug
TR ZE
6 | YQX100.092 Throttle plug 1
(HESSPISS
7| K208 Back-up lamp siwth 2
g | 10>18>1 S 1
Q/301B 202-2007 Seal ring
9 | YOX100.081 LLIRET 1
Stop screw
RS
10 | YQX100.003 Valve body 1
SR
11 | YQX100.088 Spring 1
1 | 103188 G200b ek 1
GB/T 308-2002 Steel ball
13 | GB/T 894.1-2000-12 el 2
Circlip
538
14 | YQX100.083 Piston 1
Hih
15 | YQX100.085 Block 1

1-39



17 B REs
Fig.17 Operating valve assy

(® CPCD50/60/70-AG16 (C) CPCD50/60/70-AG42 () CPCD50/60/70-AG41

(®) CPCD80/100-AG41
(D CPCD80/100-AG36

@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FFs Yk B e FEEOEH R

Item Part NO. Description Qty | Remarks or Serial NO.
SR

16 | YQX100.087 Spring 1
558

17 | YQX100.084 Piston 1
sl A

18 | YQX100.082 Budge stem 1

19 | YOX100.086 A £ 1
Budge sleeve

20 | GB/T 893.1-2000-30 fLASRAELE 1
Circlip

51 | PS14>30><10 HE= 5

HG4-692-67 Seal oll

£ ) 1

22 | YOX100.094 PRI 1
Operating stem

23 | GBIT 119.1-2000-5h8x<6| LR 1
Parallel pin
Fi e

24 | YQX100.093 Washer 1
2
jinie

25 | YQX100.089 Cover 1
2 282

26 | GB/T 7244-1987-8 AL 1
Spring washer

27 | GB/T 5783-2000-M8>=25 foﬁ:i\ 7

28 | YOX100.096 AL 1
Conversion valve core

29 | YBS5.311 ﬁ% 1
Spring

30 | YBS5.312 ﬁ% 1
Spring

1-40




K17 #HBHAREH

Fig.17 Operating valve assy

(® CPCD50/60/70-AG16
(®) CPCD80/100-AG41
(D CPCD80/100-AG36

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FFs Yk B4 S e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
Sz
31 | YQX100.095 Buffer valve core 1
FRAZAF
32 | YQX100.097 Limited rod 1
33 | YBS5.306 ﬁ% 1
Spring
34 | YBS5.308 ﬁ% 1
Spring
35 | YBS5.307 ﬁ% 1
Spring

1-41



Bl 18 WMEAEH
Fig.18 Pump assy

(® CPCD50/60/70-AG16
(®) CPCD80/100-AG41
(D CPCD80/100-AG36

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FFs Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
=3
1 | YQX100-3004 Rk 1
Case,pump
b ki%e
2 | YQX100-3005 External gear 1
EEY
3 | YQX100-3003 ki 1
Internal gear
4 | YOX100-3002 O it 1
O-ring
i
5 | YQX100-3001 1
Pump cover
[AFE4Y B10><22
6 | G000119-010022-01 Pin B10>22 2
1R g8
7 YQX100-4021 Plug 1
2 252
8 | G000093-000010-00 ﬁ%i% 10 2
Spring washer 10
1244 M10>< 1.25><45
9 | G005786-010045-00 Bolt M10><1 2545 2
B
10 | YQX100-0004 Seal washer 1

1-42




B 19 =ads (e, Fij)
Fig.19 Clutch(Forward. Reverse)

(® CPCD50/60/70-AG16
(®) CPCD80/100-AG41
(D CPCD80/100-AG36

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

— p— - M| RIEEGERIER
Item Part NO. Description Qty | Remarks or Serial NO.

R Sk

1 | YQX101-1100 Axle assy !
F Sk

YQX101-2100 Axle assy !

HE A

2 | YQX100-1007 Ring,Seal A ’
HEINB

3 YQXlOO-lOOS Ring,Sea| B 2
E S

4 | YQX101-1301 Piston 2
HER 3.1750G200b

5 GB308-84 Steel ball 3.1750G200b 2
RigE

6 | YQX30-1010 Plug 2
HETEAR

7 | YQX100A-1009 Conical plate 2
IR

8 | YQX100-1010 Backing plate 2
TR

9 | YQX100-1006 Separation pad e
JEHE Py

10 | YQX100-1200 Filter pad 15
=Y

11 | YQX100-1005 Baffle plate ?

12 | YQX100-1004 ﬁ%%% 2
Spring washer

13 | YQX100-1011 iy 2
Spring

14 | YQX100-1012 9%%@3 2
Spring seat

1-43



B 19 =ads (e, B
Fig.19 Clutch(Forward. Reverse)

(® CPCD50/60/70-AG16
(®) CPCD80/100-AG41
(D CPCD80/100-AG36

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36  (H) CPCD80/100-AG17
Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

5 Yk R e RVEEUE DY

Item Part NO. Description Qty | Remarks or Serial NO.

15 | G0894P1-000050-00 | MFISRMERTE 50 5
Block ring 50
1EHERR A

16 | YQX100-1013 Ring.stopper A 2
V2§

17 | GT05846-0505820-00 | L 7K K505820 4
Bearing

18 | YQX100-1002 fa 42 1
Spacer sleeve
R, ti%t

19 | YQX100L4-1003 GearR» 1
i3k TS A %8

YQX100L4-2001 Gear F» 1

B3 B

20 | YQX100-1001 Ring.stopper B 2

21 | GT00276-0006210-00 mim.ﬂwﬂg( 6210 1
Bearing 6210

22 | YQX100-1014 fa = 1
Spacer sleeve
B A B A Lk

23 | YOX100-1015 i Rt 1
Gear |
ISIHEREES

24 | YQX100-1016 B ke 1
Gear

25 | GT00276-0006309-00 mim.ﬂwﬂg( 6309 1
Bearing 6309

26 | G0894P1-000045-00 | THHIERIE 45 1
Block ring 45
HEIMC

27 | YQX100-1017 Seal ring C 3
IR gE

28 | YQX100-0024 Plug 2

1-44




20 k1
Fig. 20 Cabinet 1

CPCD50/60/70-AG16Z (@) CPCD50/60/70-AG42Z

e Yk 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
1244 M10><35
1 | G005783-010035-00 NUt M10><35 2
#PE 10
2 | G000093-000010-00 Washer 10 30
mIAIEET M16
3 | G000825-000016-00 Screw M16 1
FEPRIEATH &
4 | YBQ323B.808S Cabinet screw stud 1
B
5 | YBQ323B.022C Seal washer 1
KE AR
6 | YBQ323U1.07 Flywheel shell 1
1244 M10><30
7 | G005783-010030-00 Bolt  M10><30 12
o34
9 | YBQ323B.29 Screw plug 1
124 M10><30
10 | G005783-010030-00 Bolt M10><30 16
B
11| YQX5.003 Seal washer 1
I D At 4
12 | JO00982-000008-00 Al b 8 1
Seal washers 8
B2RE M8
13 | G006172-000008-00 Nut M8 1
Y LH I\
14 | YBS8.801A MhAn 1
Cabinets
PN
15 | YBS5.024 e 1
Seal washer
2
16 | YBS5.019 [ 1
Bottom

1-45




Bl20 fEfk 1
Fig. 20 Cabinet 1

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

Spring washer 10

e kg 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
1242 M10x30
17 | G005783-010030-00 Bolt M10x30 23
I Dz At 4
18 | J000982-000018-00 s LI 18 1
Seal washers 18
19 | YBS5.133 BRIk 1
Plug
HPE 8
20 | G000093-000008-00 Washer 8 16
1242 M10x30
21 | G005783-010030-00 Bolt M10x30 16
b 22
22 | G000093-000010-00 FIEME 10 23

1-46




21 fEtk 2
Fig.21 Cabinet 2

CPCD50/60/70-AG16Z (@) CPCD50/60/70-AG42Z

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1244 M10> 30
4 | G005783-010030-00 Bolt M10><30 8
g 10
5 | G000093-000010-00 Washer 10 8
6 | YBQ323E.010 R 1
Bearing
4
7 | YBQ323B.13 Washer 1
8 | YBS5.903 8" UL 1
’ Vent cap
9 | YBS5.903 8" UL 1
’ Vent cap
% Jt Bl 24x32x1
10 | Q/301B202-86 Seal ring 24x32x1 1
MR
11 | YBS5.201 Dipstick 1
3R
13 | YBS5.008 ik 2
Seal ring
14 | YBS5.043 Bk ik 5
Layup
% F} [ 20x30%2
15 | Q/301B202-86 Seal ring 20x30x2 5
16 | YBS5.164A R 1
’ Bearing cap
1248 M10>< 25
17 | G005783-010025-00 Bolt  M10>25 20
rh )l K
18 | YBS5.002A Middle bearing cap 1
ihd 60x85x12
19 TG4 Oil seal 60x85x12 1

1-47



B 21 £k 2
Fig.21 Cabinet 2

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

5 PRI 44 FR N I
il Part NO. Description Qty | Remarks or Serial NO.
I 608512
20 Te Oil seal 60><85><12 1
i E
21 | YBS5.204 i i o K )
Bearing cap
2R
22 | YBS5.018 B el L
Seal ring
e vE B
23 | YBS5.904 UK )
Filter
e vE B A
24 | YBS5.045 BT AR B )
Filter base
A
25 | YBS5.167 Washer 1

1-48




& 22

R

Fig.22 Torque converter

CPCD50/60/70-AG16Z (@) CPCD50/60/70-AG42Z

19 20 27 22 23

17 18

16

e Yk 2R B HyrEOEH ER
tem art NO. escription ty emarks or Serial .
[ Part NO Descripti Q R ks or Serial NO
4 50
1 | G0894P1-000050-00 Block ring 50 1
By
2 | YBQ323B.20 Washer 1
4 90
3 | G0893P1-000090-00 Block ring 90 1
Bk 6210
4 | GT00276-0006210-00 Bearing 6210 1
5 | A847.5-116 B 2
Oil sealing ring
ImEe
6 | YBQ323B.19 Turbine shaft L
SR A
! YBQ3238.803 Guide wheel cluster 1
BREFT
8 | A847.5-115 HEHA 1
Ring
4 95
9 | G0894P1-000095-00 Block ring 95 1
WEAHA
10 | YBQ323B.804 Gear oluster 1
JERTIES
11| AB47.5-99 Oil thrower 1
P B2 i 100><120>< 12
12 1 TG4 Rubber 100><120>=<12 1
R
13 | YBQ323B.021C Clapboard 1
IR B
14 | YBQ323B.51 Pumb wheel 1
AL
15 | A847.5-22 Washer 1

1-49



& 22

RFEa

Fig.22 Torque converter

CPCD50/60/70-AG16Z () CPCD50/60/70-AG42Z

19 20 27 22 23

17 18

16

FFs Yk ey i B FEEOEH R

Item Part NO. Description Qty | Remarks or Serial NO.
E =R

16 | A847.5-21 R 1
Pumb impeller
e

17 | A847.5-120 Washer 1
R 6211

18 | GT00276-0006211-00 Rolling bearing 6211 1
4k 100

19 | G0893P1-000100-00 Block ring 100 1
SHUIEZS

20 | A847.5-23B Middle ring 1
e

21 | A847.5-16 Washer 2

22 | A847.5.1-5B A 2
One-way wheels set
25k

23 | AB47.54 R 16
Roller

24 | AB47.5.1-6 ﬁ%@ 16
Spring seat

25 | A847.5.1-7B ﬁ% 16
Spring
1244 M10> 30

26 | G005783-010030-00 Bolt M10><30 8
P 8

27 | G000093-000008-00 Washer 8 24
g 10

28 | G000093-000010-00 Washer 10 8
P 8

29 | G000848-000008-00 Washer 8 24
1248 M8>30

30 | G005783-008030-00 Bolt  M8><30 28

1-50




Bl22 A%
Fig22 Torque converter CPCD50/60/70-AG16Z (@) CPCD50/60/70-AG42Z
FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
31 | AB47.5-02 PURERS 4
Parallel pin
33 | A847.5-94 HR A 8
9 Bolt
8 2Rk M8
= 34 | G006170-000008-00 Mut M8 8
8 N e
& 35 | A847.5-121 128 2
= Qil plug
« ] A A
36 | J000982-000008-00 AaEHEE 8 2
L Sealing washers 8
o 12 M10><30
37 | G005783-010030-00 Bolt M10><30 8
BoSRAS
38 | AB47.5.2B Second guide wheels !
=
39 | A847.5-69 Washer 1
1
40 | A847.5-70 Washer 1
__BELEAIH A
41 | A847.5.1B ot 1
First guide wheels
S
43 | A847.5-15 LB 3 1
Retaining washer
44 | AB47.5-14 iR EL 1
Round nut
e
45 | AB47.5-83 Washer 1
By
46 | A847.5-11 Washer 1
v > > /) L\
47 | Aga75.7 i CHLHRALE ) )
Turbine

1-51



& 22

R

Fig.22 Torque converter

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

19 20 2§ 22 23

17 18

16

Bolt M10><20

FF5 Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.

IXZ%E:

48 | YBQ323T.044 Driving wheel 1
V25 5

49 | GT00276-0006306-00 | /RAVHIK 6306 1
Rolling bearing
A+ D3> 14

50 | G000119-003014-03 Parallel pin D3>14 1
AR

51 | YBQ323B.04 Plate 1
1z #1220

52 | G001022-012020-00 Stop washer12>20 1
124 M12>< 25

53 | G005783-012025-00 Bolt M12>25 1
R R

54 | YBQ323T.002 Spacer washer 78

55 | YBQ323T.801 LR 1
Connection plate
g 10

56 | G000093-000010-00 Washer 10 16
EA1EAY

57 | YBQ323B.06 Washer 1
pUE P

58 | YBQ323T.005 Connecting flange !

59 | G005783-010020-00 R4 M10><20 8

1-52




Bl 23 Axifii A
Fig. 23 Gearbox output shaft assy

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

Round nut M36><1.5

FF5 Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
2 | YBS5.015 BRiiA = 1
Flange
4 40
3 | G0894P1-000040-00 Block ring 40 1
134 90/96.5
4 | GB/T305-1998 Ring,stopper90/96.5 1
7k 6308N
5 | GT00276-0006308-00 Bearing 6308N 1
K L1
6 YQX5K4.014 Output shaft 1
et T 2
7 | YBS5.020 Akt | 1
Driven gear
-/
8 | YBS5.021 i i 22 1
Axle sleeve
YIS
9 | YBS5.022 Akt Il 1
Driven gear
& 6308
10 | GT00276-0006308-00 Bearing 6308 1
11 | YBS5.028 it . 1
Block ring
H
12 | G000858-000036-00 i.}# 36 1
Ring 36
13 | G000812-03601P5-00 ISR EE M36><1.5 1

1-53




B 24 hERfESNARE

Fig.24 Oil-pump transmission gear

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

5 Yk 2R i RVEEUE DY
Item Part NO. Description Qty | Remarks or Serial NO.

h7k 6210

1 | GT00276-0006210-00 Bearing 6210 2
LA L

2 | YBQ323B6.801 N4 1
Gears
I2F M10><25

3 | G005783-010025-00 Bolt  M10>25 1
g 10

4 | G000093-000010-00 Washer 10 1
H [ il

5 YBQ323B.15 Middle shaft 1
Hh7& 30207

6 | GT00297-0030207-00 Bearing 30207 2
ik 72

7 | G0893P1-000072-00 Block ring 72 1
SR EINvg i

8 | YBQ323B.11 Middle gear 1

9 | YBQ323B.14 I 1

11 Plate

IS CEAY

10 | YBQ323B.12 Retaining washer 1
12 M8>=<20

11 | G005783-008020-00 Bolt M8>20 3
By

12 | YBQ323B.16 Washer 1

1-54




K25 =E&%
Fig.25 Clutch

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

s PR i Wit | gEEm R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | °8321-05000 fjta%ije%all washer g E?)

2 | G000812-03501P5-00 jf r'\]"u3t'5>‘1-5 1 E?)

3 | G000858-000035-00 V%iﬁ;izigsper . 1 E?)

4 | GT00276-0006307-00 éﬂﬂe’i‘ri:sg'gm 1 E?)

) T ——

6 | YBSs.007 iﬂiﬁ sleeve :2L E?)

7 | G0893P1-000072-00 f{'ﬁkﬁg . g E?)

8 | GT00276-0003207-00 éﬂl’i‘rirﬁgm ; E?)

10 | YBS5.071 f{'ﬁk ing 2 E?)

11 | YBS5.050 )i}grmg 2 E?)

12 | YBS5.061 geﬁifirmg 2 E?)

13 | YBS5.051 E‘ik ing 2 E?)

14 | YBS5.052 Eﬁ}*ﬁpme g E?)

15 | YBS5.053 gﬁfﬁ‘ricﬁon plate 18((2 S))

1-55



B 25 HAEH
Fig.25 Clutch

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

FFs YrkHiD 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
16 | YBS5.054 Iljr?s%igf}jction plate 18((23))

17| YBS5.806 Eis%oéfgtoup 3 E?)

18 | YBS5.057 Efis%)}:ring 3 E?)

19 | YBS5.060 rffaqtl}j\\/asher 3 E?)

B A LT

20 | YBS5.055 ?Iuctlc%rfium 1 E?)

23 | vesszor AL 1

[ vess.soe A 1

24 | GT00276-0006307-00 Zﬂﬂeii?]zogsm 1 E?)

25 | YBS5.030 )i?ring 1 E?)

26 | YBS5.029 TB%Ii(l;%(]:k ring 1 E?)

e Z FoRAEBA T Rl L S FORARAE AN L

1-56




&l 26

TR 5 IR 2%

Fig.26 Oil pump and filter

CPCD50/60/70-AG16Z (@) CPCD50/60/70-AG42Z

5 Yk 2R i FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
K=
1 | YOX5K4.801 Wi 2ipe 1
Oil suction pipe
BRET M10><1.25>25
3 | GO070P1-010025-00 Screw ML0>1 25> 25 4
g 10
- | G000093-000010-00 Washer 10 4
HiEA
4 YQX5K4.003 Washer 1
HiEA
5 YQX5K4.006 Washer 1
NiiE=A
6 | CBFLB-2040/2032-AFH | 117 1
Oil pump
4] A s 4
7 | J000982-000027-00 AaEbiiE 27 4
Seal washers 27
JE HE
8 | YBQ323B.32 Oil bolt 1
i 2 4
9 | YBQ323BS5. 801 HEALE 1
Oil suction pipe
JE HE S
10 | YBQ323B.32 Oil bolt 1
HiEA
- | YBQ323B6.005 Washer 1
1 et
- | YOX5K4.009 Oil base 1
124 M10><1.25>=25
- | G0O070P1-010025-00 Bolt M10>< 125> 25 4
g 10
- | G000093-000010-00 Washer10 4
[ 16
11 | G000093-000016-00 Washer16 2

1-57



B 26 JHESIEMHSE
Fig.26 Oil pump and filter

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

e Yk 2R i HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

HP 16

- G000095-000016-00 Washer 16 2
1244 M16><35

12 | G005783-016035-00 Bolt M16>35 2
HPE 8

13 | G0O00093-000008-00 Washer 8 4
12 H: M8>< 25

14 | G005783-008025-00 Bolt M8 <25 4
FFIO44 1.6><12

15 | G000091-01P6012-00 Cotter 16512 1
12RE M6

16 | G006170-000006-00 Nut M6 2
HH 6

17 | GO097P1-000006-00 Washer 6 1
KK MEFF:

18 | YBS5.033 Double stud 1
S Vi 4

19 | YBS5.820 HLE A1 1
Oil filter
AL

20 | YBS5.441 Washer 1
EERNEE—

21 | YBS5K4.001 HLHE S 1
Oil filter installation seat

1-58




Bl 27 HRERIER

Fig27  Shift valve (® CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

A= kg R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
11718
1 23 4 5 6 7887 21314 18 1 | G00B170-000012-00 2R M12 .
é) Nut M12
2 | YBS5.203 O &Ly 1
O-seal washer
3 | YBS5.072 FELIRES 1
- Positioning screw
@ /Q 4 | YBS5.073 ES*% 1
/Q pring
VX 20 #Ek G200b-9.5000
\ \\/ ' \ . > | GB308-84 Steel ball G200b-9.5000|
.g// o 6 | YBS5.041 ??&t 4
O 2 A 2 e
LR R 7 | J000982-000020-00 AEEHRHE 20 8
\'t\\ 4 2 Seal washers 20
o Py
8 | YBS5.811 WEALE 1
Oil suction pipe
6 e
Q@ 9 | YBS5.814 AL 1

Oil suction pipe

5 8
28 20 11 | GO00093-000008-00 Washer 12
12 | YBS5.162 /YBS5.163 ﬁ‘i %1
4407 B4 —
) =4t 10x16x1

13 | Q/301B202-86 Seal washer 10x16x1 2
EESAPITS

14| JK208 Back-up lamp siwthc 2

B2 M8>=<65

N 16 | G005783-008065-00 | o © IS 12
) 2t
17 | Q/301B202-86 HAIE 22x30x1 1

Seal washer 22x30x1

1-59



592;7 %ﬁﬁ%ﬁ'@e (B) CPCD50/60/70-AG16Z () CPCD50/60/70-AG42Z
FFs Yk 2R B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
11 17 18 g
6 7 8% 7 12 1314 16 18 | YBS5.440 [LF 3 1
') Plug
g 20 | YBS6.048 R 1
Plug
% J4 Bl 30x36x1
21 | Q/301B202-86 Seal washer 30x36x1 !
(RS
22 | YBS5.066 Valva-body 1
23 | YBS5.032 At 1
21 ’ Washer
. ° o 28 | G005783-004010-00 #RH: Md><10 6
05 ° ., 2 7 Bolt M4>=<10
® W 3 ° ' HE 4
By 7 29 | G000093-000004-00 Washer 4 6
30 | YBS5.113 H 1
Press plate
6 y
QW JHE SD25x40%x10
31 | HGA-692-67 Oil seal SD25x40x10 | *
Hts A1
28 29 32 | YBS5.809 Shift stem 1
38 | YBS5.114 I 1
Press plate
41 42 7 4344 1 20 | 460267 3 SD20><35> 10 1
Oil seal SD20>=<35><10
40 | YBS5.063 ikl 1
Budge stem
5% B e 20
8 9 10 41 | J000982-000020-00 Seal washers 20 2
it 25 4
42 | YOX5T4.801 AL 1

Oil suction pipe

1-60




B 27  HRSERiER
Fig27  Shift valve (B CPCD50/60/70-AG16Z (@) CPCD50/60/70-AG42Z
FFs YrkHiD ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
6 7 8% 7 12 1314 6 11 17 18 43 | YBS5.812 ?E'ﬂ%éﬂﬁ . 1
') Oil suction pipe
) 2// g // 44 | YBS5.813 HEESE 1
Oil suction pipe
Ry 21
6 ) 22
® W 3
23

Wﬁ

2820

4 42 7 8B4 7

¥ 39 40

1-61



A 28
Fig.28

0 1R

Control valve

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

5 YIEHD R G RS A
Item Part NO. Description Qty | Remarks or Serial NO.

1 | YBQ323B.73 ﬁ‘i 3
E7\

2 | 10 JB982-77 \T\Eher 3

3 | YBQ323B.139 ﬁiﬁ ints 1
E7\

4 | 20.JB982-77 Vi\/;%]sher 2

5 | GB5783-86-M6><20 *j}% 7
E7\

6 | GB93-87-6 \T\Eher 7
L 2

7 | YBO323B.136 ‘Eﬂ‘:falcover 1
ez

8 | YBQ323B.137 ﬁ;her 1

9 | YBQ323B.138 ﬁ% 1

10 | YBQ323B.74 @Tje rod 1

11 | YBQ323B.98 ﬁfﬂg 1
E7\

12 | YBQ323B.76 \Tvi her 1%
[ =z

13 | YBQ323B.142 jf:a washer 1
E7\

14 | 16 JB982-77 Vi\/;%]sher 1

15 | YBQ323B.146 ﬁ% 1

1-62




& 28 &K
Fig28  Control valve (B CPCD50/60/70-AG16Z (@) CPCD50/60/70-AG42Z
5 Yk 2R i RVEEUE DY

Item Part NO. Description Qty | Remarks or Serial NO.

16 | YBQ323B.132 AL 1
Conversion valve core

17 | YBS5.312 ﬁ% 1
Spring

18 | YBS5.311 ﬁ% 1
Spring
[ 28

19 | YBQ323B.144 Cylindrical plug 1

20 | 15%1.8 GBaas2.1.92 | O HEHHE 1
O-seal washer
REbi 3

21 | YBQ323B.131 Throttling screw plug 1
fB

22 | YBQ323B.130 Valve core 1

23 | A847.5.6-4 ﬁ% 1
Spring

24 | YBQ323B.141 VIRIRET 1
Pressure adjusting screw

o | 24>32>2 EEc] 5

Q/301B202-86 Seal washer

26 | GB1007-76-M24>=<1.5 ?\i 1
BB

27 | YBQ323B.97 Nut 1

28 | GB879-86-5%<65 HIERIRERT 1
Spring column pin
5EEN

29 | YBQ323B.133 Valve-body 1
2R

30 | YBQ323B.145 Buffer vavle core !

1-63



A 28
Fig.28

0 1R

Control valve

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

Throttling screw plug

FF5 Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
31 | YBS5.307 ﬁ% 1
Spring
32 | YBS5.306 ﬁ% 1
Spring
33 | YBS5.308 ﬁ% 1
Spring
34 | YBQ323B.143 ﬁ%@ 1
Spring seat
35 | 26.5%1.8 GB34s2.1-92 | O /P HHIH 1
O-seal washer
R
36 | YBQ323B.134 Plug 1
=y
37 | YBQ323B.135 LR 1

1-64




Bl29 XA HNHER

Fig.29 Torque converter oil cooling pipe

(A CPCD50/60/70-AG16 () CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17

(® CPCD80/100-AG41
(D) CPCD80/100-AG36

(K CPCD80/100-AG55

Anchor ear 30

e kg LA B FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
g 20
1 | J000982-000020-00 Washer 20 6
2 | 80DH-740004 iRk 2
Bolt
75 s
3 | GA1000-130002-woo | EECE 1
Oil delivery hose
75 s
4 | GR501-110002-W00 (R A 1
Oil delivery hose
Perarly
5 | GR501-110003-000 % 4 ®O0®EO0
Clamp
Perarly
GR1001-120003-000 % 4 ePOO®
Clamp
g 8
6 | G000093-000008-00 Washer 8 6
124 M8>< 16
7 | G005783-008016-00 Bolt M8><16 6
S A e 3
8 | 80DH-740001 AEEsck 2
Connector
18 PR R
9 | GA700-110001-W00 Oil delivery hose 1 ®O0®EO0
1 IR R
GAL000-130003W00 | (g e oo 1 POO®
N yih BN
10 | GA1000-130100-000 | UL 1
Oil filter
piL:|
11 | GA1000-130001-000 SR 1
Bracket
WAFHL Eh AR E S 4 120
121 Q672-120-G00 Anchor ear 120 1
7 G
14 | Q672-30-G0O UL 2 30 6

1-65



Bl29 XA HNHER

Fig.29 Torque converter oil cooling pipe

(® CPCD80/100-AG41
(D) CPCD80/100-AG36

(A CPCD50/60/70-AG16

© CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41

@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17

(K CPCD80/100-AG55

FFs Yk 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
P 8
15 | G0097P1-000008-00 Washer 8 6
16 | 80DH-740005 Bekk 1
Connector

1-66




B30 XA HNHER

Fig.30 Torque converter oil cooling pipe

CPCD50/60/70-AG16Z (@) CPCD50/60/70-AG42Z

A= kg R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
g 20
1 | J000982-000020-00 Washer 20 3 (®)
g 20
- | J000982-000020-00 Washer 20 4
2 | 50W-740001 BBt 1 ®)
Bolt
- | 50W-740001 gx;jl%ii%& 2
R
3 | GA730-130100-W00 Oil delivery hose 1 (®)
R
- | GA731-130100-W00 Oil delivery hose 1
R
4 | GA730-130200-W00 Oil delivery hose 1 (®)
R
- | GA731-130200-W00 Oil delivery hose 1
S
5 | GR501-110003-000 5
Clamp
ihE 8
6 | G000093-000008-00 Washer 8 5
124 M8 16
7 | G005783-008016-00 Bolt M8 16 5
A 4
8 | GA730-130002-000 FURER 1 ©
Connector
Zh
9 | PKD-180-G00 TRy 1
Wire

1-67




Bl 31 XA B

Fig.31 Torque converter oil cooling pipe

(@) CPCD50/60/70-AG55

Fs Yk LA QA HEEGEH R
Item Part NO. Description Qty | Remarks or Serial NO.
HPE 20
1 J000982-000020-00 Washer 20 4
2 | 80DH-740004 iRk 2
Bolt
75 s
3 | GA1000-130002-woo | EECE 1
Oil delivery hose
75 s
4 | GR501-110002-W00 (B 1
Oil delivery hose
Perarly
5 | GR501-110003-000 ok 4
Clamp
g 8
6 G000093-000008-00 Washer 8 6
124 M8>< 16
7 G005783-008016-00 Bolt M8><16 6
S A e 3
8 | 80DH-740001 HEEsk 2
Connector
75 s
9 | GA1000-130003-woo | [BEE 1
Oil delivery hose
N vih v
10 | GA1000-130100-000 | LIS 1
Oil filter
piL:|
11 | GA1000-130001-000 SR 1
Bracket
WA AT A2 3 U R4 120
12| Q676-120-G00 Anchor ear 120 !
WU 22 X FR i 30
14| Q672-30-GOO Anchor ear 30 6
g 8
15 | G000093-000008-00 Washer 8 6
16 | 80DH-740005 Ealia 2
Connector

1-68




AfE —

B FRIRARS

Part II

(® CPCD50/60/70-AG16
© CPCD50/60/70-AG42
® CPCD50/60/70-AG41
@ CPCD50/60/70-AG36
(D CPCD80/100-AG36
) CPCD80/100-AG55

Steering system

CPCD50/60/70-AG16Z
© CPCD50/60/70-AG42Z
(® CPCD80/100-AG41

@ CPCD80/100-AG17

(@) CPCD50/60/70-AG55

] 4] E AR g
Item Description Serial No. Page
1 ARE Ao AR 1
Fig. 1 Steering device All models of truck
2 WREEE R 03
Fig. 2 Steering pipe device All models of truck
K3 LCibis
Fig. 3 Steering axle NMEICICICICIE) 2-4
Kl 4 LCibis
Fig. 4 Steering axle GIAIOIX) 2-7
Kl 5 LKAl
Fig. 5 Steering cylinder NEICICICICIE) 2-10
Kl 6 LKAl
Fig. 6 Steering cylinder GICAOI® 2-1

2-A






B1 HEEE

Fig.1 Steering device

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

5 Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
BERE M16%1.5
1 | G006173-000016-01 NUt M16x1.5 1
g 16
2 | G000093-000016-00 Washer 16 1
R R
3 | 350T-01-G0O P& 1
Steering wheel assy
g6
4 | G000093-000006-00 Washer 6 4
R
5 | 30H-200002A Rubber gasket 4
6 | 30H-200001A s 4
Spacer
g6
7 | G000096-000006-00 Washer 6 4
IZ:M8x25
8 | G005783-008025-00 Bolt M8x25 2
#H[E 8
9 | G000093-000008-00 Washer 8 2
[ 8
10 | G0O00096-000008-00 Washer 8 5
hn
11 | GA700-212000-000 SR 1
Bracket
12 | A300-210002-000 KL 1
Sleeve
13 | 15-225000-000 FEILF 1
Handle
14 | N163-210003-000 BREE 1
Bolt
BRETM6%30
15 | G000818-006030 Serew M6x30 4

2-1



Bl A
Fig.1 Steering device

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

Hydraulic steering gear

Fs YIRS SR o HEEGEH R
Item Part NO. Description Qty | Remarks or Serial NO.
2ET M10x30
16 | GO0O0070-010030-00 Screw M10x30 4
g 10
17 | GO00093-000010-00 Washer 10 4
EX
18 | 30J-514000 Bracket 1
Bl
19 | 25DE-42-6 Shaft 1
44%30
20 | G000091-004030-00 Pin 4x30 1
750
21 | GA700-211000-000 e . 1
Steering pipe device
22 | A300-210001-000 ééoi%i?& 1
S FE B NMCICIC)
23 | GR501-211000-000 Hydraulic steering gear 1 (GICJO)
GR1001-211000-000 | = URA%T & 1 GICJOX®)

2-2




B2 #HaERE
Fig.2 Steering pipe device

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

W
e 6
u «//

\

I

10

T Yk 4R HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
B
1 | 50W-42300A S 1
Conductive cover
Vs
2 | N163-212006-000 st 1
Sleeve
3 | GA700-211200-000 y‘:ﬁj—“ﬁi 1
Steering shaft
4 | G0894P1-000020-00 Hi 2(.) 1
Snap ring 20
At 4 b
5 | GA700-211100-000 Tl AR 1
Steering pipe assy
6 | 50W-423005A it 1
Sleeve
%% 61904
7 | GT00276-0061904-00 Bearing 61904 1
I24T M3x8
8 | G000071-003008-00 Screw M3x8 2
1247 M5x8
9 | G000073-005008-00 Screw M5x8 2
oG 4l 4RI
10 | N163-212007-W00 bl 1
Sleeve
Pa 28 Bk I N
11 | DJ3011A-4-11-GOO ﬁj; AR ek 1
12 | DJ211-4B-GOO FIRE A4k 1

Cannon plug

2-3




B3 Emk
Fig.3 Steering axle

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

Q) CPCD50/60/70-AG55

© CPCD50/60/70-AG36

e Yk LA HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
&
1 | 50CDA-410010 SeiR by 12
Nut,tyre
VAN
2 | 50CDA-410009 FEHREREE 12
Bolt ,tyre
4if 8251514PR
3 | GT02982-008251514-00 Steering tyre 8251514PR 2
HPE 20
4 | G0O00093-000020-00 Washer 20 12
BZRE M20x2
5 | G006171-000020-03 NUt M20x2 12
RRSHREEE
6 | 50CDA-416100-000 Wheel hub 2
g 8
7 | G000093-000008-00 Washer 8 6
8 | 50CDA-410013 2
End cover
i
9 50CDA-410015 Gasket 2
10 | 50CDA-410012 BBy 4
Nut
SE
11 | 50CDA-410014 AR5 2
Snap washer
7&K 7512E
12 | GT00297-0007512-01 Bearing 7512E 2
13 | 50CDA-410011 sk 2
Hub
7&K 7514E
14 | GT00297-0007514-01 Bearing 7514E 2
et SD95x130x12
15 | HG40692-095013012-01 Oil seal SDISX130x12 2




B3 Emk
Fig.3 Steering axle

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

Q) CPCD50/60/70-AG55

© CPCD50/60/70-AG36

FFs Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.

Je B )

16 | 50W-413000 Left steering knuckle 1

17 | 50W-410009 72 IRET 2
Screw
B2RF M14x1.5

18 | G006171-000014-02 NUt M14x1.5 2
7% 51208

19 | GT00301-0051208-00 Bearing 51208 2

20 | G0894P1-000020-00 1 2(.) 2
Snap ring 20
TRy

21 | 50wW-410008 Adjust shim 2
IE A M6x12

22 | G005781-006012-00 Bolt MBx12 12
P 6

23 | G000093-000006-00 Washer 6 12
A 45=M10x1

24 | G001153-010001-00 Grease cup 45=M10x1 6
2f

25 | 50W-410001B i 4
Cover plate

26 | 50W-410006A e 2
Pin
7K K405033

27 | JT07918-0405033-00 Bearing K405033 8
1544 M22x1.5%50

28 | G005786-022050-01 Bolt M22x1.5x50 4
g 22

29 | G000093-000022-00 Washer 22 4

30 | 50W-412000A %rﬂﬁq’z{: 1
Steering axle body

2-5



B3 Emk
Fig.3 Steering axle

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

Q) CPCD50/60/70-AG55

© CPCD50/60/70-AG36

FFs Yk R e FEEOEH R

Item Part NO. Description Qty | Remarks or Serial NO.

31 | 50W-410010 HE 2
Bushing
Ry

32 | 50W-410011 Adjust shim 2
1544 M8x16

33 | G005781-008016-00 Bolt M8x16 6

34 | 50W-411000 ACFIINAL 1
Steering cylinder

35 | Q701B90-NPT1/16-G00 At 2
Grease cup
i ) 7y

36 | S0W-414000 Right steering knuckle !
44 5x40

37 | G000091-005040-00 Pin 5x40 2
B

38 | 50W-410003 Pin shaft 2
S F T

39 | GR501-221000-000 BLtf 2
Pull-road assy
o

40 | 50W-410012A o 4
Gasket

41 | 50wW-410013 Wk 4
Sleeve

2-6




B4 bt
Fig.4 Steering axle

(® CPCD80/100-AG41 (H) CPCD80/100-AG17 (1) CPCD80/100-AG36

) CPCD80/100-AG55

Fs Ykig 42 F% B HyFEEH AR
Item Code No. Description Qty | Remarks Or Serial No.
A
1 | 50CDA-410010 ﬁﬂ”g! 16
ut tyre
VAN
2 | 50CDA-410009 fefR i 16
Bolt tyre
5 9002014PR
3 | GT02982-000092014-00 Steering tyre 90020-14PR 2
g 20
4 | G000093-000020-00 Washer 20 16
12EE M20x2
5 | G006171-000020-03 NUt M20x2 16
W24 M8x16
6 | G005783-008016-00 Bolt M8x16 6
HhE 8
7 | G000093-000008-00 Washer 8 6
8 | 50CDA-410013 2
End cover
itz
9 | 50CDA-410015 Gasket 2
10 | 50CDA-410012 ¢N$ 4
ut
1B
11 | 50CDA-410014 Sﬁ:@i% 2
nap washer
& 7512E
12 | GT00297-0007512-01 Bearing 7512F 2
13 | 80DH-410003 sk 2
Hub
& 7515E
14 | GT00297-0007515-01 Bearing 7515E 2
Vi3 SD100x140x12
15 | HG40692-100014012-01| i’ <1 0014012 | 2

2-7



B4 %Rt

Fig.4 Steering axle

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36
) CPCD80/100-AG55

e kg LA HE HyrEOEH ER
Item Code No. Description Qty | Remarks Or Serial No.

e

16 | 80DH-413000 Left steering knuckle 1

17 | 50W-410009 Rl 2
Screw
2R M14x1.5

18 | G006171-000014-02 NUt M14x1.5 2
& 51209

19 | GT00301-0051209-00 Bearing 51209 2
TR

20 | 80DH-410004 Adjust shim 2

21 | 80DH-415001 ki . 2
Rear wheel rim
124 M6x12

22 | G005783-006012-00 Bolt M6x12 12
#HHE 6

23 | G000093-000006-00 Washer 6 12
AT 45=M10x1

24 | G001153-010001-00 Grease cup 45=M10x1 6
ok

25 | 80DH-410006A o 4
Gasket

26 | 80DH-410002A iﬁﬁ 2
& K455538

27 | JT07918-0455538-00 Bearing K455538 8
124 M22x1.5%60

28 | G005786-022060-01 Bolt M22x1.5x60 4
HpE 22

29 | G000093-000022-00 Washer 22 4

30 | 8ODH-412000A %Fﬂﬁf{zli 1
Steering axle body

2-8




B4 R

Fig.4 Steering axle

(® CPCD80/100-AG41 (H) CPCD80/100-AG17 (1) CPCD80/100-AG36

) CPCD80/100-AG55

FFs Yk R K FEEOEH R

Item Code No. Description Qty | Remarks Or Serial No.

31 | 50W-410010 HE 2
Bushing
Ry

32 | 50W-410011 Adjust shim 2
e )

33 | 80DH-414000 Right steering knuckle !
B

34 | 80DH-410005 Pin shaft 2
S FT

35 | GR501-221000-000 frfts 2
Pull-road assy

36 | G0894P1-000020-00 i 2(.) 2
Snap ring 20
4 5x40

37 | G000091-005040-00 Pin 5x40 2

38 | X1000-221000-000 MWL 1
Steering cylinder
1544 M16x70

39 | G005783-016070-00 Bolt M16x70 2
W EE M16

40 | G006170-000016-00 Nut M16 2
iR

41 | 80DH-410001B 4
Cover plate

42 | 80DH-410007 s 4
Sleeve

43 | Q701B90-NPTL16-GOO | WP 2
Qil cup

2-9



B 5 &l

Fig.5 Steering cylinder

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
(@ CPCD50/60/70-AG55

© CPCD50/60/70-AG36

e kg 4R HE HyrEOEH ER
Item Code No. Description Qty | Remarks Or Serial No.
LBH F54:E d60
1| CL0107C0-G0O LBH dust ring d60 2
O #!E 60x3.55
2 G3452P1-00603P55-00 O-ring 60x3.55 3
3 50W-411001 fR . 2
Protect ring
ISI 4t d60
4 | FU0746K0-G0O ISI seal ring d60 2
B
\ SHE
5 50wW*411201 Guide bush 2
O #!E 90x3.55
6 G3452P1-00903P55-00 O-ring 90x3.55 2
O TJE 80%5.3
7 G3452P1-008005P3-00 O-ring 80x5.3 2
HE4%E 6060
8 | SF-1-6060-G00 Bushing 6060 2
i AA
9 50W-411300 Body cylinder 1
10 | 50W*411102 HE 2
Bushing
(| 11 | PT0300900-T46NA-G00 Ei%&go 1
&) RO
& 12 | 50W-411002 : 1
,'\ Support ring
\ :’ ¥ e
-G 13 | 50W-411101 R 1
Piston rod
14 | 50W-411003 I 1
Piston
4WER 6 G100b
15 | G000308-000006-01 Steel ball 6 G100b 32

2-10




Bl 6 i
Fig.6 Steering cylinder

(® CPCD80/100-AG41 (H) CPCD80/100-AG17 (1) CPCD80/100-AG36
) CPCD80/100-AG55

—
—

e Yk 4R HE HyrEOEH ER
Item Code No. Description Qty | Remarks Or Serial No.
= /IN

1 | cLo127co LBH Bkl d75 2
LBH dust ring d75
ISI %% E 78x85%6

2 | FUO901KO ISI seal ring 78x85x6 2
Wiksd d75

3 | CKS-0750 Seal ring d75 2
FE

4 | X700-221000-002 Guide bush 2
HE4%E 7565

5 SF-1 7565 Bush 7565 2
O 7 110x3.1

6 | GB123576 O-ring 110x3.1 2
O AU 105%x3.1

7| GB1235-76 O-ring 105x3.1 2

8 | x700-221000-10-00 | 1
Body cylinder
OSI %%} 5 105x90%9

9 | FULL20L0 OSl seal ring 105%90x9 2
O TJE 80x3.1

10 | GB1235-76 O-ring 80x3.1 2

11 | X700-221000-003 I 1
Piston
4MEK 6.0000G100

12| GB308-84 Steel ball 6.00006100 | 32
¥ 105x100%19.8

13 | X700-221000-004 Support ring 105x100x19.8 !

14 | 80DH-411001 T IERT 1
Piston rod

15 | 50W-411000-04B Wi 2
Bush

2-11



Fig.6 Steering cylinder

B 6 HmlEL (® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36
) CPCD80/100-AG55

FFs YrkHiD ey i e FEEOEH R
Item Code No. Description Qty | Remarks Or Serial No.
1% M16x1.5
16 | Q/11AJ03066-G00 Plug M16x1.5 2

2-12




)

Part III

(® CPCD50/60/70-AG16
© CPCD50/60/70-AG42
® CPCD50/60/70-AG41
@ CPCD50/60/70-AG36
(D CPCD80/100-AG36
) CPCD80/100-AG55

VAR N

Power system

CPCD50/60/70-AG16Z
© CPCD50/60/70-AG42Z
(® CPCD80/100-AG41

@ CPCD80/100-AG17

(@) CPCD50/60/70-AG55

F5 R & A4 P

Item Description Serial No. Page
Ilzglgllll gjojvafr\ és};E/stem ® 3-1
IlzglgllZZ gjojvafr\ és};E/stem © 0O 3-2
IlzglgllBS gjojvafr\ és};E/stem ® 3-3
591144 gjojvafr\ és};E/stem @ 3-4
IlzglgllSS gjojvafr\ és};E/stem @ @ 3-5
59%16—6 gjojvafr\ és};E/stem @ 3-6
59%17—7 gjojvafr\ és};E/stem @ 3-7
59%18—8 gjojvafr\ ésjiz/stem @ 3-8

=

592211 % r_ihn/l (\eté}zystem @ 3-9

3-A



75 4 3 i 2 A D]

ltem Description Serial No. Page
M=

59%22—2 %r_ihn/litgzystem @ @ 3-10
M=

59%23—3 %r_ihn/lt\atgzystem @ 3-11
M=

59%24—4 %r_ihn/lt\atgzystem @ 3-12
M=

59%25—5 %r_ihn/lt\atgzystem @ @ 3-13
M=

59%26—6 %r_ihn/lt\atgzystem @ 3-15
M=

59%27—7 %r_ihn/litgzystem @ 3-16
M=

59%5—8 %r_ihn/lt\atgzystem @ 3-17
=

I|:g|g3311 ﬁiﬁeﬁsﬁﬁsygtem ® 3-18
=

593322 ﬁi;e;u\siﬁsystem © 0O 3-19
=

593333 ﬁi;e;u\siﬁsystem ® 3-20
=

I|:g|g3344 ﬁi;e;u\siﬁsystem ® 3-21
=

593355 ﬁi;e;u\siﬁsystem @ @ 3-22
=

593366 ﬁiﬁeﬁsﬁﬁsygtem Q) 3-24
=

593377 ﬁi;e;u\siﬁsystem @ 3-25
=

593388 ﬁiﬁeﬁsﬁﬁsygtem ® 3-26

3-B




5 B S AR Py
Item Description Serial No. Page
i A
Egl.l 41—1 gojijli/f\géﬁsystem ® 3-27
i A
Egl.l 5—2 gojijli/f\géﬁsystem ©0 3-29
i A
Ilzgigé.‘rf?) gojijli/f\géﬁsystem ® 3-31
_ A
5;44_14 g ojijl i/f\sﬁsystem ® 3-33
i A
Egl.l 25 gojijli/f\géﬁsystem © 3-35
i A
59%4(—56 gojijli/f\géﬁsystem ®0 3-37
i A
Egl.l Z—? gojijli/f\géﬁsystem Q) 3-39
i A
Egl.l 2—8 gojijli/f\géﬁsystem ® 3-41
g 51 | Fuel s ®®00E®
595522 Eﬁﬁ /s%y?e m ©)0) 3-45
ng.s_s—s Eﬁﬁ /s%y?em ® 3-48
59??—4 Eﬁﬁ /s%y?em Q@ 3-50
595.5_5?—5 Eﬁﬁ /s%y?em ® 3-52
R > ZhH| 27
Ilzgige.;G%l é%\zjjl f(Le;rtnz;u nt ® 3-54
_ S h | 22
59?6?2 é%\zjjl f(Le;rtnz;u nt ©0 3-55

3-C



FFs ES 4 PRE
ltem Description Serial No. Page
- > K 22
59?6?3 é%\zjjl f(Le;rtnz;u nt ® 3-56
- > K 22
59?6?4 é%\zjjl f(Le;rtnz;u nt ® 3-57
- > K 22
59?65—55 é%\zjjl f(Le;rtnz;u nt © 3-58
- > K 22
Ilzgige.;G(—SG é%\zjjl f(Le;rtnz;u nt ® 3-59
- > K 22
Ilzgige.;G?? é%\zjjl f(Le;rtnz;u nt 0) 3-60
- > K 22
59?62—38 é%\zjjl f(Le;rtnz;u nt Q) 3-61
- > R 22
59?6?9 é%\zjjl f(Le;rtnz;u nt ® 3-62

3-D




& 1-1
Fig. 1-1

ARG

Power system

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

Fs YIRS LA QA HEEGEH R
Item Part NO. Description Qty | Remarks or Serial NO.
y—r
1 | GA701-310000-000 ARG 1
Air intake system
HS2Y:
2 | GA701-320000-000 Exhaust system 1 ®
HS R4
GA731-320000-000 Exhaust system 1
SeqhL
3 | GR501-301000-G00 Diesel engine 1
AHRY:
4 | GA701-330000-000 Cooling system 1 ®
BHARG
GA731-330000-000 Cooling system 1
ST
5 | GA701-350000-000 Ll 1 ®
Engine mount
RN %
GA731-350000-000 Engine mount 1
Wk ok 2
6 | GA701-340000-000 e 1
Fuel system

3-1




B 1-2

IAEH

Fig.1-2 Power system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

Fs YIRS LA QA HEEGEH R
Item Part NO. Description Qty | Remarks or Serial NO.
y—r
1 | GA700-310000-000 ARG 1
Air intake system
HS2Y:
2 | GA700-320000-000 Exhaust system 1 ©
HA R4
GA730-320000-000 Exhaust system 1 ©
SEHAL
3 | GA700-301000-G0O Diesel engine 1
AHRY:
4 | GA700-330000-000 Cooling system 1 ©
BHARG
GA730-330000-000 Cooling system 1 ®)
ST
5 | GA700-350000-000 Ll 1 ©
Engine mount
o
GA730-350000-000 Ll 1 ®)
Engine mount
Wk ok 2
6 | GA700-340000-000 SLER 1
Fuel system

3-2




& 1-3

IAEH

Fig. 1-3 Power system

® CPCD50/60/70-AG41

5 Yk 2R B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
Ty
1 | GA702-310000-000 %‘gﬁ 1
ir intake system
2 | GA702-320000-000 H LR 1
Exhaust system
ISy
3 | GA702-301000-G0O SRHAL 1
Diesel engine
SCHR
4 | GA702-302000-000 Bracket 1
5 | 50wW-612002 AL AT . 1
Thrust ring
6 | G005783-010020-00 | A M10x20 2
Bolt M10x20
g 10
7 | G0093-000010-00 Washer 10 2
Ty
8 | GA702-330000-000 gfﬂé,ﬁ 1
ooling system
TR
9 | GA702-350000-000 éizb.m‘“% 1
ngine mount
WoR I 2= 42
10 | GA700-340000-000 il 5 1
Fuel system

3-3




& 1-4

IAEH

Fig. 1-4 Power system

(® CPCD80/100-AG41

Diesel filter assy

FF5 Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
STy———
1 | GA1000-310000-000 &j/\,ﬁ 1
Air inlet system
= Z4y
2 | GA800-320000-000 H R s 1 CPCD80-AG41
Exhaust system
HE R4S
- | GA1000-320000-000 1 CPCD100-AG41
Exhaust system
ISy
3 | GA702-301000-G00 AWML 1
Diesel engine
VA 22
4 | GA1000-330000-000 /7 iﬂf N 1
Cooling system
TaTTe
5 | GA1000-350000-000 | ZAIPLE 1
Engine mount
o) 42
6 | GA1000-340000-000 ’ %{Hﬂ.%’ﬁ 1
Engine fuel system
i v v BRL
7 | 630-1012120A DLt U 1 2% 1
QOil filter
N PANG =T = (=] ,g, >
8 | A3000-1105020 K93 2 1
Oil-water separator assy
S v v R A
9 | A3000-1105030 RV B 1

3-4




A 1-5

IAEH

Fig. 1-5 Power system

© CPCD50/60/70-AG36

(D CPCD80/100-AG36

5 VIR 2R i RVEEUE DY
Item Part NO. Description Qty | Remarks or Serial NO.
ARG
1 | GA703-310000-000 Air intake system 1 (©)
ARG
- | GA1002-310000-000 Air intake system 1 O)
ISy
> | GR1006-301000-Go0 | AEMAL 1
Diesel engine
R4S
3 | GA703-320000-000 Exhaust system 1 (©)
HE R4S
- | GA802-320000-000 Exhaust system 1 CPCD80-AG36
- | GA1002-320000-000 e m s 1 CPCD100-AG36
Exhaust system
WEHRS
4 | GA703-330000-000 Cooling system 1 (©)
ARG
- | GA1002-330000-000 Cooling system 1 O)
e
5 | GA703-350000-000 éiz‘jj.mﬁé 1 ©
ngine mount
—
- | GR1006-350000-000 éiz‘jj.mﬁé 1 D
ngine mount
ESTEREN
6 | GA703-340000-000 Fuel system 1 (©)
ESTHEREN
- | GA1002-340000-000 Fuel system 1 O)
7 | GR1006-300001-000 SERAL 1
Connection plant

3-5




K 1-6

IAEH

Fig. 1-6 Power system

@® CPCD80/100-AG17

Engine fuel system

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
Ty——r
1 | GR1005-310000-000 | & WAZE 1
Air inlet system
ISy
2 | RS705-301000-G00 AWML 1
Diesel engine
ARG
3 | GA801-320000-000 1 CPCD80-AG17
Exhaust system
GA1001-320000-000 H s 1 CPCD100-AG17
Exhaust system
VA Z 5
4 | GA1001-330000-000 | HAG 1
Cooling system
TaTTe
5 | GR1005-350000-002 | ZAIPLE 1
Engine mount
PR 42
6 | GA1001-340000-000 Wil 5 1

3-6




& 1-7
Fig. 1-7

ARG

Power system

Q) CPCD50/60/70-AG55

FFs Yk B4 S B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
ARG
1 | GA710-310000-000 Air intake system 1
Y
2 | GA710-320000-000 H LR 1
Exhaust system
A 2
3 | GA710-330000-000 f ARG 1
ooling system
S
4 | GA710-301000-G00 Diesel engine 1
S o
5 | GA710-350000-000 LaIbL 1
ngine mount
YRy 4
6 | GAZ630-340000-000 E}‘EE%"}E 1
uel system
hn
7 | X740-300001-000 gzﬁ 1
racket
2Bk M6
8 | G006170-000006-00 Nut M6 4
P 6
9 | G000093-000006-00 Washer 6 4
124 M6x30
10 | G005783-006030-00 Bolt M6x30 4
12 M8x25
11 | G005783-008025-00 Bolt M8x25 2
P 8
12 | G000093-000008-00 Washer 8 2

3-7




A 1-8
Fig. 1-8

ARG

Power system

) CPCD80/100-AG55

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.

Ty——r

1 | GA1010-310000-000 LA 1
Air inlet system

2 | GA1010-320000-000 Hiss 1
Exhaust system
ISy

3 | GA710-301000-G00 KL
Diesel engine
VA Z 5

4 | GA1010-330000-000 A 2[1%,% 1
Cooling system

eTaTTre

5 | GA1010-350000-000 | ZXAILEE 1
Engine mount
PR 42

6 | GA1010-340000-000 k‘“‘{EE.”%’ﬁ 1
Engine fuel system
12 M6x25

7 | G005783-006025-00 Bolt MBx25 4
g 6

8 | G000093-000006-00 Washer 6 4
W25 M6

9 | G006170-000006-00 Nut M6 4
[ 8

10 | G000093-000008-00 Washer 8 2
12 M8x30

11 | G005783-008030-00 Bolt M8x30 2

hn

12 | X740-300001-000 R 1

Bracket

3-8




A 2-1
Fig. 2-1

HIRS

Air intake system

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

5 VIR R i RVEEUE DY
Item Part NO. Description Qty | Remarks or Serial NO.
23 = o v Bl
1 | GR501-311000-001 AT A 1
Air cleaner
1-1 | 828889 Main filter 1
P Ve B
1-2 | NO PART NO. UET AR 1
Body
AP
1-3 | 829333 Safety filter 1
VHE R B 22
1-4 | NO PART NO. I8 4 1
Cover
12 M8x20
2 G005783-008016-00 Bolt M8x20 6
#pg 8
3 G0093-000008-00 Washer 8 6
LA
4 | GR501-310001-000 Air cleaner bracket 1
IR
5 | GA701-310002-000 Air intake pipe 1
WAL Eh R 4 108
6 Q676-108-G00 Clamp 108 2
WAL Zh R i 89
7 Q676-89-G00 Clamp 89 1
T,
8 | GA701-310001-000 KAWUEE 1
Engine air intake pipe
WAFHL Zh R i 102
9 Q676-102-G00 Clamp 102 1

3-9




K 2-2
Fig.2-2

HIRS

Air intake system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

Fs Ykig LA = HyFEEH AR
Item Part NO. Description Qty | Remarks or Serial NO.
23 /= e v B
1 | GR501-311000-001 ZIE A 1
Air cleaner
1-1 | 828889 Main filter 1
Sy B
1-2 | NO PART NO. UET AR 1
Body
GRS
1-3 | 829333 Safety filter 1
B vEE BE 2
1-4 | NO PART NO. BT A 1
Cover
124 M8x20
2 G005783-008016-00 Bolt M8x20 6
#JE 8
3 G0093-000008-00 Washer 8 6
LI
4 | GR501-310001-000 Air cleaner bracket 1
TSI
5 GA700-310002-000 Air intake pipe 1
WA A5 3 R B 4 108
6 Q676-108-G00 Clamp 108 2
WA A% 3l U A i 89
7 Q676-89-G00 Clamp 89 1
Ty
8 | GA700-310001-000 éi‘jj.mﬁ“. I 1
‘ ngine air intake pipe
) WA A5 B R B 4 102
9 Q676-102-G00 Clamp 102 1
&

3-10




A 2-3
Fig. 2-3

HIRS

Air intake system

® CPCD50/60/70-AG41

Fs Ykig LA = HVEBGE R
Item Part NO. Description Qty | Remarks or Serial NO.
7% /= o B
1 | GR501-311000-001 ZIE A 1
Air cleaner
1-1 | 828889 Main filter 1
S BE
1-2 | NO PART NO. IET AR e 1
Body
GRS
1-3 | 829333 Safety filter 1
B vEE BE 2
1-4 | NO PART NO. IEHEE 1
Cover
124 M8x20
2 G005783-008016-00 Bolt M8x20 6
#JE 8
3 G0093-000008-00 Washer 8 6
LI
4 | GR501-310001-000 Air cleaner bracket 1
TSI
5 GA702-310002-000 Air intake pipe 1
WAL Eh R 4 108
6 Q676-108-G00 Clamp 108 2
WAFHAL Zh R E i 76
7 Q676-76-G00 Clamp 76 1
Ty
8 | GA702-310001-000 KAWUEE 1
Engine air intake pipe
WAFHL Zh R i 102
9 Q676-102-G00 Clamp 102 1

3-11



& 2-4
Fig.2-4

HIRS

Air intake system

(® CPCD80/100-AG41

Clamp 102

Fs Ykig LA B HVEBGE R
Item Part NO. Description Qty | Remarks or Serial NO.
23 /= e v B
1 | GR501-311000-001 ZIE A 1
Air cleaner
1-1 | 828889 Main filter 1
Sy B
1-2 | NO PART NO. IET AR e 1
Body
GRS
1-3 | 829333 Safety filter 1
yHE v 2
1-4 | NO PART NO. IEHEE 1
Cover
124 M8x20
2 G005783-008016-00 Bolt M8x20 6
#JE 8
3 G0093-000008-00 Washer 8 6
LI
4 | GR501-310001-000 Air cleaner bracket 1
TSI
5 GA1000-310002-000 Air intake pipe 1
WAL Eh R 4 108
6 Q676-108-G00 Clamp 108 2
WAL Zh R E i 76
7 Q676-76-G00 Clamp 89 1
Ty
8 | GA1000-310001-000 | XAMWUETE 1
Engine air intake pipe
— o ft I 2

3-12




B 2-5
Fig. 2-5

HIRS

Air intake system

© CPCD50/60/70-AG36

(D CPCD80/100-AG36

| | |
1= -2 1-3

Fs Ykig LA = HVEBGE R
Item Part NO. Description Qty | Remarks or Serial NO.
23 /= e v B
1 | GR501-311000-001 ZIE A 1
Air cleaner
1-1 | 828889 Main filter 1
Sy B
1-2 | NO PART NO. UET AR 1
Body
GRS
1-3 | 829333 Safety filter 1
B vEE BE 2
1-4 | NO PART NO. BT A 1
Cover
124 M8x20
2 G005783-008016-00 Bolt M8x20 6
#JE 8
3 G0093-000008-00 Washer 8 6
LI
4 | GR501-310001-000 Air cleaner bracket 1
TSI
5 GA703-310002-000 Air intake pipe 1 @
TSI
- GA1002-310002-000 Air intake pipe 1 @
WA A5 3 R B 4 108
6 Q676-108-G00 Clamp 108 2
WA A5 B X FR 4 120
7 Q676-120-G00 Clamp 120 1
E{UE
8 GR1006-310002-000 Clamp 1 @
E{UE
GA1002-310003-000 Clamp 1 O)
S ] e
9 | GA703-310001-000 BAUL U 1 (©)

Engine air intake pipe

3-13



K25 #ARG
Fig.2-5 Air intake system

@ CPCD50/60/70-AG36

(D CPCD80/100-AG36

| | |
1= -2 1-3

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
KENPLBERE
| GA1002-310001-000 Engine air intake pipe 1 0,
= o 1505 T 45
1-4 10 | 0676-102-G00 WA B U i 102 1

Clamp 102

3-14




A 2-6
Fig.2-6

HIRS

Air intake system

@® CPCD80/100-AG17

Fe L) A FR o BEEGE H ER
Item Part NO. Description Qty | Remarks or Serial NO.
23 /= e v B
1 | GR501-311000-001 ZIE A 1
Air cleaner
1-1 | 828889 Main filter 1
SV B
1-2 | NO PART NO. UET AR 1
Body
LAY
1-3 | 829333 Safety filter 1
yHE v 2
1-4 | NO PART NO. IEHEE 1
Cover
124 M8x20
2 G005783-008016-00 Bolt M8x20 6
5 8
3 G0093-000008-00 Washer 8 6
LR
4 | GR501-310001-000 Air cleaner bracket 1
HRIRE
5 GR1005-310002-000 Air intake pipe 1
WA A5 3 R B 4 108
6 Q676-108-G00 Clamp 108 3
WARFAE B0 R 4 95
7 Q676-95-G00 Clamp 95 1
Ty
8 | GR1005-310001-000 | XAWUETE 1
Engine air intake pipe
9 | GR1005-310003-000 | AU TLAESIR 1
Clamp

3-15



A 2-7
Fig. 2-7

HIRS

Air intake system

(@) CPCD50/60/70-AG55

P55 YR e A BEEOE A R
Item Part NO. Description Qty | Remarks or Serial NO.
P2 /= i B
1 | GR710-311000-000 = U 1
ir cleaner
1-1 | 828889 IR % 1
Cover
1-2 | NO PART NO. Main filter 1
SV B
1-3 | 829333 U AT 1
Body
AP
1-4 | NO PART NO. Safety filter 1
W% 2 2 A4 100
2 | Q675-100-G00 e 100 1
S S
3 | GA710-310001-000 KAWUEE 1
Engine air intake pipe
LHAR
4 | Q676-108-G00 Air cleaner bracket 2
W% Bl 2 24T 89
5 | Q676-89-G0O Gamp 89 1
PR
6 GA710-310002-000 Air intake pipe 1
g 8
, 7 G000093-000008-00 Washer 8 6
12 FE M8x25
8 G005783-008025-00 Bolt M8x25 6
PR B TR I
9 | GA710-310100-000 Air cleaner bracket 1

3-16




& 2-8
Fig.2-8

HIRS

Air intake system

) CPCD80/100-AG55

Clamp 102

A= kg 2R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
P/ e v B
1 | GA710-311000-000 AT 1
Air cleaner
1-1 | 828889 Main filter 1
Sk vk B
1-2 | NO PART NO. UET AR 1
Body
AP
1-3 | 829333 Safety filter 1
yHE v 2E
1-4 | NO PART NO. BT A 1
Cover
121 M8x25
2 | G005783-008025-00 Bolt M8x25 6
ihE 8
3 | G0093-000008-00 Washer 8 6
THER
4 | GR501-310001-000 Air cleaner bracket 1
e
5 | GA1010-310002-000 Air intake pipe 1
WAL Eh R 4 108
6 | Q676-108-G00 Clamp 108 2
W5 B X FR 4 89
7 | Q676-89-G00 Clamp 89 1
> S K kA A
8 | GA1010-310001-000 | XAWUETE 1
Engine air intake pipe
= o 1505 T 4

3-17



K31 HSRZ%

Fig.3-1 Exhaust system

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

A= VIR R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
W == m Il‘_ll >
1 | GA700-321000-000 7t 1
Muffler assy
1244 M8x60
2 | G005782-008060-00 Bolt MBX60 2
HE 8
3 | G000096-000008-00 Washer 8 1
[ i
4 | 50W-320002 Rubber shim 4
E7\"
5 | 50W-320003 sih)'# 4
m
frlicl
6 | 50W-320001 Washer 2
HE 8
7 | G000093-000008-00 Washer 8 2
IR} M8
8 | G001337-000008-00 Nut M8 2
HAE
9 | GA701-321000-000 Exhaust pipe 1 ®
HAE
- | GA731-321000-000 Exhaust pipe 1
o
10 | GR501-326000-000 Clamp 1
124 M10x60
11 | G000897-010060-00 Bolt MLOX60 4
#H 10
12 | G000093-000010-00 Washer 10 4
IZEE M10
13 | G001337-000010-00 Nut M10 4

3-18




K32 HSRZS

Fig. 3-2 Exhaust system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

5 VIR 2R i RVEEUE DY
Item Part NO. Description Qty | Remarks or Serial NO.
WA == g Il‘_ll .
1 | GA700-321000-000 75 8 18 1
Muffler assy
12 M8x60
2 G005782-008060-00 Bolt M8x60 2
#pg 8
3 G000096-000008-00 Washer 8 2
i
4 | 50W-320002 Rubber shim 4
e
5 | 50wW-320003 i}.# 4
Shim
frlicl
6 50W-320001 Washer 2
#pg 8
7 G000093-000008-00 Washer 8 6
125 M8
8 G001337-000008-00 Nut M8 2
HAE
9 GA700-322000-000 Exhaust pipe 1 ©
HAE
- | GA730-321000-000 Exhaust pipe 1 ®)
47
10 | GR501-326000-000 Clamp 1
=S
11 | GA700-320001-G00 nLE 1
Shim
124 M8x30
12 | G005783-008030-00 Bolt M8x30 4

3-19




A 3-3
Fig.3-3

HARS

Exhaust system

® CPCD50/60/70-AG41

Fs Yk LA QA HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

W = g Il‘_ll .

1 | GA700-321000-000 75 5 K 1
Muffler assy
1242 M8x60

2 G005782-008060-00 Bolt M8x60 2
15 8

3 G000096-000008-00 Washer 8 2
I

4 50W-320002 Rubber shim 4
e

5 50W-320003 i).# 4
Shim
HJH|

6 50W-320001 Washer 2
15 8

7 G000093-000008-00 Washer 8 6
B2 RE M8

8 G006170-000008-00 Nut M8 2

9 | GR501-326000-000 Hii 1
Clamp
SR h |3

10 | GR713-320002-G00 it R 1
Shim
HESE

11 | GA702-321000-000 Exhaust pipe 1
1242 M8x30

12 | G005783-008030-00 Bolt M8x30 4

3-20




A 3-4
Fig. 3-4

HARS

Exhaust system

(® CPCD80/100-AG41

e kg 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

WA == g Il‘_ll >

1 | GA1000-321000-000 | [H7TaREK 1
Muffler assy
1242 M8x60

2 | G005782-008060-00 Bolt M8x60 2
g 8

3 | G000096-000008-00 Washer 8 2
i

4 | 50W-320002 Rubber shim 4
$h

5 | 50wW-320003 i).# 4
Shim
e

6 | 50w-320001 Washer 2
g 8

7 | G000093-000008-00 Washer 8 6
B2 RE M8

8 | G006170-000008-00 Nut M8 2

9 | GR503-324000-000 Hii 1
Clamp
J $h

10 | GR713-320002-G00 it R 1
Shim
HAE

11 | GA1000-322000-000 Exhaust pipe 1

= pt

- | GA800-322000-000 U . 1
Exhaust pipe
124 M8x30

12 | G005783-008030-00 Bolt M8x30 4

3-21




A 3-5
Fig. 3-5

HARS

Exhaust system

@ CPCD50/60/70-AG36

(D CPCD80/100-AG36

A= VIR R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
H 7E A SR
1 | GA703-322000-000 Muffler assy 1 (©)
H FE A SR
- | GA1000-321000-000 Muffler assy 1 O)
1244 M8x60
2 | G005782-008060-00 Bolt MBX60 2
HE 8
3 | G000096-000008-00 Washer 8 2
[ i
4 | 50W-320002 Rubber shim 4
E7\
5 | 50W-320003 £l 4
Shim
frlicl
6 | 50W-320001 Washer 2
HE 8
7 | G000093-000008-00 Washer 8 6
W RE M8
8 | G006170-000008-00 Nut M8 2
9 | GR503-324000-000 i 1
Clamp
HES
10 | GA703-321000-000 Exhaust pipe 1 (©)
HES
- | GR806-321000-000 Exhaust pipe 1 CPCD80-AG36
HES A
- | GR1006-321000-000 Exhaust pipe 1 CPCD100-AG36
IZEE M14
11 | G006170-000014-00 Nut M14 3
g 14
12 | G000093-000014-00 Washer 14 3

3-22




B35 HSKRSE
Fig. 3-5

Exhaust system

© CPCD50/60/70-AG36

(D CPCD80/100-AG36

<

=li

3

2
3

FFs YrkHiD ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
124 M14x50
13 | G005783-014050-00 Bolt M14x50 3

3-23



K36 HSARZL

Fig.3-6 Exhaust system

@® CPCD80/100-AG17

Fs Yk LA QA HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
W == m Il‘_ll >
1 | GA1000-321000-000 | IH7E#RE 1
Muffler assy
124 M8x60
2 G005782-008060-00 Bolt M8x60 2
I8 8
3 G000096-000008-00 Washer 8 2
e
4 50W-320002 Rubber shim 4
3,
5 50W-320003 gch}# 4
Im
HJH|
6 50W-320001 Washer 2
I8 8
7 G000093-000008-00 Washer 8 2
IR} M8
8 G006170-000008-00 Nut M8 2
9 | GR503-324000-000 i 1
Clamp
2R M12
10 | G006170-000012-00 Nut M12 3
g 12
11 | G0O00093-000012-00 Washer 12 3
3,
12 | 100DHB-320001 i}.# 1
Shim
f= fts
13 | GR1005-321000-000 U 1
Exhaust pipe
f= fts
- | GR805-321000-000 e 1
Exhaust pipe
124 M12x50
14 | G005783-012050-00 Bolt M12x50 3

3-24




B 37 HASRG
Fig. 3-7 Exhaust system

(@) CPCD50/60/70-AG55

TS Yk 2R i FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.

W == g Il‘_ll >

1 | GA703-322000-000 i 48 18 1
Muffler assy
12 M8x60

2 | G005782-008060-00 Bolt M8x60 2
#H[E 8

3 | G000096-000008-00 Washer 8 2
1R

4 | 50W-320002 Rubber shim 4
H

5 | 50W-320003 gch)# 4

im

e

6 | 50W-320001 Washer 2
#H[E 8

7 | G000093-000008-00 Washer 8 2
125 M8

8 | G001337-000008-00 Nut M8 2

= pt

9 | GA710-320100-000 HeuE 1
Exhaust pipe

10 | GR503-324000-000 i 1
Clamp

3-25



B 3-8 HARG
Fig. 3-8 Exhaust system

) CPCD80/100-AG55

i
D~ O,

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.

WA == g Il‘_ll >

1 | GA1000-321000-000 | THIE A B 1
Muffler assy
12 M8x60

2 | G005782-008060-00 Bolt M8x60 2
g 8

3 | G000096-000008-00 Washer 8 2
P

4 | 50W-320002 Rubber shim 4
H

5 | 50wW-320003 gch}# 4

im

e

6 | 50wW-320001 Washer 2
g 8

7 | G000093-000008-00 Washer 8 2
125 M8

8 | G006170-000008-00 Nut M8 2

= pt

9 | GA1010-322000-000 Ha . 1
Exhaust pipe

10 | GR503-324000-000 i 1
Clamp

3-26




& 4-1
Fig. 4-1

REURS

Cooling system

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

e kg 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
WU 22 X P i 56
1 | Q672-56-G00 Clamp 56 2
PRI
2 | GA700-330001-000 WO UDRE 1
Rubber pipe for inlet
WU 22 X FR i 50
3 | Q672-50-G00 Clamp 50 2
3R] A
4 | GA701-332000-000 Fan shroud assy 1 ®
3R] A
- | GA731-332000-000 Fan shroud assy 1
ety e
5 | GA700-330004-000 Right bracket 1
LA SR
6 | GA701-331000-000 Radiator assy 1
12 M10x65
7 | G005783-010065-00 Bolt M10X65 4
8 10
8 | G0097P1-000010-00 Washer 10 6
A
9 | GR501-330200-000 Gl 4
Cushion
AR 72 SR
10 | GA700-330003-000 Left ctomts 1
8 10
11 | G000093-000010-00 Washer 10 6
12 | G006170-000010-00 | MREE M10 6
Nut 10
g 12
13 | G000093-000012-00 Washer 12 4
I2F M12x30
14 | G005783-012030-00 Bolt M12x30 4

3-27



& 4-1
Fig.4-1

RERG

Cooling system

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

Rubber pipe for outtake

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
12 M10%25
15 | G005783-010025-00 Bolt M10x25 2
u s
16 | GA701-330002-000 2R HKH 1

3-28




A 4-2
Fig.4-2

RERG

Cooling system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

e Yk 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
N AV TR M10><25
1 | G005789-010025-01 Bolt M10x25 1
WRE (P500)
2 | GA700-333000-000 Fan(®500) 1
WU 22 X P i 56
3 | Q672-56-G00 Clamp 56 2
B K
4 | GA700-330002-000 Rubber pipe for outtake 1
WU 22 X FR i 50
5 | Q672-50-G00 Clamp 50 2
3R] A
6 | GA700-332000-000 Fan shroud assy 1 ©
3R] A
- | GA730-332000-000 Fan shroud assy 1 ®)
EE P}
7 | GA700-330004-000 O AR 1
Right support
LA SR
8 | GA700-331000-000 Radiator assy 1
1242 M10x65
9 | G005783-010065-00 Bolt M10x65 4
#PE 10
10 | GO097P1-000010-00 Washer 10 6
42 Yl
11 | GR501-330200-000 Gl 4
Cushion
=} biL]
12 | GA700-330003-000 s eSO 1
Left support
#PE 10
13 | G000093-000010-00 Washer 10 6
IEEE M10
14 | G006170-000010-00 Nut M10 6

3-29



A 4-2
Fig.4-2

RERG

Cooling system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

Rubber pipe for inlet

5 Yk 2R B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
12
15 | G000093-000012-00 Washer 12 4
1244 M12>< 30
16 | G005783-012030-00 Bolt M12><30 4
1248 M10>< 25
17 | G005783-010025-00 Bolt M10><25 2
K
18 | GA700-330001-000 2R KH 1

3-30




A 4-3
Fig. 4-3

RERG

Cooling system

® CPCD50/60/70-AG41

FFs Yk B B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
FSAE TR AR M10><25
1 | G005789-010025-01 Bolt M10x25 4
WX (D 460)
2 | GA702-332000-G00 Fan(®460) 1
W 22 A3 i 56
) 3 | Q672-56-G00 Clamp 56 2
h A K
4 | GA702-330002-000 Rubber pipe for outtake 1
& -
. WA 22 X FR i 50
5 | Q672-50-G00 Clamp 50 2
s
6 | GA702-331000-000 PR 1
Fan shroud assy
H P!
7 | GA702-330004-000 Ef“‘*%& HiSOR 1
ight support
FRRAER SR
8 | GA700-331000-000 Radiator assy 1
24 M10x65
9 | G005783-010065-00 Bolt M10x65 4
g 10
10 | G0097P1-000010-00 Washer 10 6
el
11 | GR501-330200-000 Cushion 8
H P!
12 | GA702-330003-000 s 22 SO 1
Left support
#[E 10
13 | G000093-000010-00 Washer 10 6
IEEE M10
14 | G006170-000010-00 Nut M10 6
g 12
15 | G000093-000012-00 Washer 12 4

3-31



A 4-3
Fig. 4-3

RERS

Cooling system

® CPCD50/60/70-AG41

Rubber pipe for inlet

5 Yk B4 S B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1244 M12>< 30
16 | G005783-012030-00 Bolt M12><30 4
1248 M10>< 25
17 | G005783-010025-00 Bolt M10><25 2
B =
18 | GA702-330001-000 AR KH 1

3-32




& 4-4
Fig.4-4

RERG

Cooling system

(® CPCD80/100-AG41

A= kg R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
P XU B
1 | GA1000-332000-000 Fan shroud assy 1
W 22 3R i 60
2 | Q672-60-G00 Clamp 60 2
s 5 £ts
3 | GA1000-330001-000 AHIIDRIERE 1
Rubber pipe for inlet
MR SR
4 | GA1000-330004-000 Right connector bracket 1
P 2 B
5 | 30DH-322000 HARUR AR 4
Cushion
W22 A3 i 55
6 | Q672-55-G00 Clamp 55 2
=l M b
7 | GA1000-331000-000 %ﬂﬁﬁ_m%&@?ﬁ 1
Aluminum radiator assembly
1242 M12><30
8 | G005783-012030-00 Bolt M12><30 8
Hp 12
9 | G000093-000012-00 Washer 12 8
1
10 | GA1000-330003-000 ﬁﬂﬁﬁ%&%&)’i}:ﬁ 1
Right connector bracket
ih[E 8
11 | G0097P1-000008-00 Washer 8 4
124 M8><55
12 | G005782-008055-00 Bolt M8><55 2
125 M8
13 | G001337-000008-00 Nut M8 2
ihE 8
14 | G0O00093-000008-00 Washer 8 4
125 M8
15 | G006170-000008-00 Nut M8 2

3-33



& 4-4
Fig.4-4

RERG

Cooling system

(® CPCD80/100-AG41

e Yk 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
16 | GRS1001-330006-G00 Egﬁ? 1
N AV TR M10><25
17 | G005789-010025-01 Bolt M105<25 4
s 5 £ts
18 | GA1000-330002-000 AR KRR 1
Rubber pipe for outlet
124 M8><20
19 | G005783-008020-00 Bolt M8 <20 2
$h
20 | GA1000-330005-000 [l 2
Washer
$h
21 | 30HB-330004-502 ek 2
Washer
Sk Jin
22 | GA1000-330100-000 AKAR TSR 2
Bracket

3-34




& 4-5
Fig.4-5

RERG

Cooling system

© CPCD50/60/70-AG36

e Yk 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
WU 22 X FR i 60
1 | Q672-60-G00 Clamp 60 1
K
2 | GA703-330001-000 HOAGR IR 1
Rubber pipe for inlet
WU 22 X FR i 50
3 | Q672-50-G00 Clamp 50 2
WU 22 X P i 66
4 | Q672-66-G00 Clamp 66 1
B K
> | GA703-330002-000 Rubber pipe for outtake 1
3R] A
6 | GA703-331000-000 Fan shroud assy 1
EE P}
7 | GA702-330004-000 RO AiSOR 1
Right support
R SR
8 | GA700-331000-000 Radiator assy 1
1244 M12><30
9 | G005783-012030-00 Bolt M12><30 4
Hpg 12
10 | G0O00093-000012-00 Washer 12 4
B2RE M10
11 | G006170-000010-00 Nut M10 6
#PE 10
12 | G0O00093-000010-00 Washer 10 6
A
13 | GR501-330200-000 ’ﬁ{qj.i 8
Cushion
IR <
14 | GA702-330003-000 i eSOk 1
Left support
#PE 10
15 | GO097P1-000010-00 Washer 10 6

3-35



& 4-5
Fig.4-5

RERG

Cooling system

@ CPCD50/60/70-AG36

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1244 M10%65
16 | G005783-010065-00 Bolt M10X65 4
1248 M10>< 25
17 | G005783-010025-00 Bolt M10><25 2

3-36




A 4-6
Fig.4-6

RERG

Cooling system

@ CPCD80/100-AG17

(D CPCD80/100-AG36

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.

XL K

1 | GA1001-332000-000 Fan shroud assy 1 ®
XL K

- | GA1002-332000-000 Fan shroud assy 1 @
N 22 il 60

2 | Q672-60-G00 Clamp 60 2
IKFEHE K

3 | GA1001-330001-000 Rubber pipe for inlet 1 ®
AR HEK

- | GA1002-330001-000 Rubber pipe for inlet ! ®
AR A SO

4 | GA1000-330004-000 Right connector bracket 1
TPy

5 | 30DH-322000 SR A 4

ushion

N 22 i 55

6 | Q672-55-G00 Clamp 55 2
BRSSO

7 GA1001-331000-000 Aluminum radiator assembly 1 @
FRRCAER SR

) GA1000-331000-000 Aluminum radiator assembly 1 @
1248 M12>< 30

8 | G005783-012030-00 Bolt M12><30 8
g 12

9 | G000093-000012-00 Washer 12 8

H I

10 | GA1000-330003-000 ﬁi““%g}:* 1
Right connector bracket
g 8

11 | G0097P1-000008-00 Washer 8 4
128 M8><55

12 | G005782-008055-00 Bolt M8><55 2

3-37




A 4-6
Fig.4-6

RERG

Cooling system

@ CPCD80/100-AG17

(D CPCD80/100-AG36

FFs YrkHiD 2R B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
12 EE M8
13 | G001337-000008-00 Nut M8 2
g 8
14 | G000093-000008-00 Washer 8 4
1R EE M8
15 | G006170-000008-00 Nut M8 2
KA K
16 | GA1001-330002-000 Rubber pipe for outlet | - ®
AR oK
- | GAL002-330002-000 Rubber pipe for outlet ! ®
12 M8>< 20
17 | G005783-008020-00 Bolt M8><20 2
H
18 | GA1000-330005-000 e 2
Washer
H
19 | 30HB-330004-502 I 2
Washer
IKAR TS
20 | GA1000-330100-000 Bracket 2

3-38




& 4-7
Fig. 4-7

REURS

Cooling system

(@) CPCD50/60/70-AG55

TS Yk 2R i FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
U+ 45
1 | G320-670005-000 T 2 70 1
Clamp 70
TR
2 | GA710-330011-000 Variable diameter hose 1
=46
3 | R488-310002-G0O T AR 87 3
Clamp 87
R
4 | GA710-330001-000 Connecting pipe 1
e 3 s At
5 | GA710-330009-000 REEREE 1
Connecting pipe
5 VAR o L
6 | GA710-331000-000 RGP R e g B
Radiator and cooler assy|
; s
7 | GA710-330003-000 HOka KR 1
Rubber pipe for inlet
N 22 i 60
8 | Q672-60-G00 Clamp 60 4
=46
o | GRe02-330008-Goo | T B 92 2
Clamp 92
. 3 At
10 | GA710-330002-000 WREEE 1
Connecting pipe
g 12
11 | G000093-000012-00 Washer 12 4
1244 M12x30
12 | G005783-012030-00 Bolt M12x30 4
N 22 XA i 38
13 | Q672-38-G00 Clamp 38 2
2k s s
14 | GA710-330010-000 HRIEE 1
Water delivery hose
PR ¢ 10x ¢ 18
15 | GA710-330001-000 Air hose b 10 & 18 1

3-39



& 4-7
Fig. 4-7

RERG

Cooling system

@ CPCD50/60/70-AG55

N, /45
/PI"

75 Yk 2R B HyrEOEH ER

Item Part NO. Description Qty | Remarks or Serial NO.
WU 22 X PR i 19

16 | Q672-19-G00 Clamp 19 2
2 JinpELA

17 | GA710-330200-000 RSO & 2
Cover plate
IKFEA LR

18 | GA710-330006-000 Right bracket of tank 1
124 M10x25

19 | G005782-010025-00 Bolt M10x25 4
JKAE 7 S48

20 | GA710-330005-000 Left bracket of tank 1
1242 M10x65

21 | G005782-010065-00 Bolt M10x65 6
I ik

22 | GR501-330200-000 el 12
Buffer pad
#PE 10

23 | G0097P1-000010-00 Washer 10 10
#PE 10

24 | G000093-000010-00 Washer 10 10
12K M10

25 | G006170-000010-00 Nut M10 6
BAES BEK

26 | GA710-330004-000 Rubber pipe for outlet 1

,/_\-@ Py

27 | GX121-330014-000 KB 1
Pipe clamp
4 X245 50100

28 | GA710-330008-000 Wind sponge 50x100 1
a2 \‘ Q

29 | GA710-330012-000 1R, 5050 2

Wind sponge 50x50

3-40




K 4-8
Fig. 4-8

REURG

Cooling system

) CPCD80/100-AG55

Fs Yk LA B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
TR+ 45
1 | G320-670005-000 T Bt 70 1
T-clamp 70
AR
2 | GA710-330011-000 Variable diameter hose | 1
TR 4%
3 | G161-310100-G00 TR R4 92 5
T-clamp 92
AN
4 GA1010-330007-000 Tube 1
: 05 £t
5 | GA710-330009-000 f*ﬁﬂx I 1
onnecting pipe
Jope hn
6 | GA1010-330006-000 KA SR 1
Right support
=) YA B NAABY
7 | GA1010-331000-000 | PRI ERT VAL
Radiator and cooler assy|
4 R4
8 X700-330023-000 Wind sponge 1
1244 M10><65
9 G005782-010065-00 Bolt M10X65 6
2k
10 | GR501-330200-000 ,ﬁ{tlﬂ:..: 12
Cushion
JKAE 7 S48
11 | GA1010-330005-000 Left support 1
18 10
12 | GO097P1-000010-00 Washer 10 8
18 10
13 | GO00093-000010-00 Washer 10 8
12+ M10
14 | G006170-000010-00 Nut M10 6
g 12
15 | GO00093-000012-00 Washer 12 4

3-41



K 4-8
Fig. 4-8

RERG

Cooling system

) CPCD80/100-AG55

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1244 M12>< 30
16 | G005783-012030-00 Bolt M12x30 4
alz \‘ Q
17 | GR802-330019-000 %miﬁ 2
Wind sponge
W22 A3 65
18 | Q672-65-G00 Clamp 65 2
KEGHIKE
19 | GA1010-330002-000 Rubber pipe for outlet 1
. 3 s
20 | GA1010-330004-000 ks . . 1
Connecting pipe
i i 1244 M10>< 35
21 | G005781-010035-00 Bolt M10x35 2
N s i
22 | GA1010-330008-000 g%‘%m HSCR 1
upport
HAE S 0 76
23 | G168-325000-000 Clamp & 76 1
N 22 XA i 38
24 | Q672-38-G00 Clamp 38 2
HKE
25 | GA1010-330001-000 Water delivery hose 1
N 22 XA i 58
26 | Q672-58-G00 Clamp 58 2
fop s et
27 | GA1010-330003-000 | AHEAAGE 1
Rubber pipe for inlet
BRARE 1 ¢10X ¢ 18
28 | GA1010-330009-W00 Hose 1 ¢10% 18 1
N 22 XA 19
29 | Q672-19-G00 Clamp 19 2

3-42




& 5-1
Fig.5-1

STHESZH

Fuel system

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41

A= kg LA B FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 50CDA-340002 LR 1
Bolt
g 14
2 | J000982-000014-00 Washer 14 3
v N
3 | GA700-340003-000 Badiids 1
Oil absorption joint
MK A
4 | GA700-341000-G00 Oil-water separator 1
BERE M8
5 | G006170-000008-00 Nut M8 2
ihE 8
6 | G0097P1-000008-00 Washer 8 2
ihE 8
7 | G000093-000008-00 Washer 8 4
1242 M8x30
8 | G005783-008030-00 Boll M8x30 2
9 | GA700-340002-000 ?* 1
onnector
W22 AP 18
10 | Q672-18-G00 Clampe 18 6
R E (N AE ¢ 10)
11 | GA700-340004-W00 RUbber hose 1 AB®ODO®
B E (N AE ¢ 10)
GA1000-340003-W00 | it f S 1 ®
N PANGE TR TS
12 | GA700-340001-000 ‘SEE KT B 1
upport
12 M8><15
13 | G005783-008015-00 Bolt MB><15 2
B E (N1 ¢ 10)
14 | GA701-340005-W00 RUbber hose 1 ®

3-43



& 5-1
Fig.5-1

STHESZH

Fuel system

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41

e kg LA HE FyrEOEH E R
Item Part NO. Description Qty | Remarks or Serial NO.
B RE (N1E ¢ 8)
GA700-340006-W00 RUbber hose 1 ©0DO®
B RE (N1E ¢ 8)
GA1000-340002W00 | st S 1 ®
B E (N AE ¢ 10)
15 | GA701-340006-W00 RUbber hose 1 ®
B E (N AE ¢ 10)
GA700-340005-W00 P bber hose 1 ©0DO®
B E (N AE ¢ 10)
GA1000-340001-W00 | St f/C 1 ®
PRI AH 75
16 | GR713-341000-000 o ot el case 1 AB®ODO®
PRI AH 75
GA1000-341000-000 Cover of fuel case 1 ®
16-1| 30DH-441000 15 1
Filter
I M6x16
17 | G005783-006016-00 Bolt Mox16 6
#HHE 6
18 | J000982-000006-00 Washer 6 6
e
19 | N163-700007-000 wvasher 1
YRS 4 28
20 | N163-341000-G0O i 1
Cover of fuel case
g 24
21 | J000982-000024-00 Washer 24 1
22 | N163-340008-000 B 1
Pulg
23 | N163-340002-000 ERZ?%E - 1
ing magnetic iron

3-44




A 5-2
Fig.5-2

SHEZH

Fuel system

© CPCD50/60/70-AG36

(D CPCD80/100-AG36

A= kg R HE FVEBLEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 50CDA-340002 LR 1
Bolt
g 14
2 | J000982-000014-00 Washer 14 3
[_‘] N ~
3 | GA700-340003-000 Badiids 1
Oil absorption joint
MK A
4 | GA700-341000-G00 Oil-water separator !
BERE M8
5 | G006170-000008-00 Nut M8 2
ihE 8
6 | G0097P1-000008-00 Washer 8 2
ihE 8
7 | G000093-000008-00 Washer 8 4
1242 M8x30
8 | G005783-008030-00 Bolt M8x30 2
9 | GA700-340002-000 ?* 1
onnector
W22 AP 18
10 | Q672-18-G00 Clampe 18 6
R E (N AE ¢ 10)
11 | GA703-340005-W00 RUbber hose 1 (©)
B E (N AE ¢ 10)
- | GA1002-340001-W00 | i tfi 1 O)
3 2\ BT B R
12 | GA700-340001-000 ‘SEE KT B 1
upport
2 M8><15
13 | G005783-008015-00 Bolt M8 15 2
Perarly il
B e sz 4
14 | GR501-340006-000 bracket 1 (©)

3-45



B 52 MRMRG
Fig.5-2 Fuel system

© CPCD50/60/70-AG36

(D CPCD80/100-AG36

5 VIR 2R i HVEEUE R
Item Part NO. Description Qty | Remarks or Serial NO.
U e
15 | GR501-340100-000 Double hose clamps 1 (©)
125 M6
16 | G006170-000006-00 Nut M3 1 ©)
5 6
17 | G000093-000006-00 Washer 6 1 ©)
#HIE 6
18 | GOO97P1-000006-00 | \uill o 1 ©)
12 M6x45
19 | GO05783-006-045-00 | piF o 1 ©
Hr i E (AR ¢ 10)
20 | GA700-340004-W00 RUbber hose 1 (©)
Hri i E (WAE ¢ 10)
- | GA1002-340002W00 | g tf 1 O)
Hri i E (WAE ¢ 10)
21 | GA703-340006-W00 RUbber hose 1 (©)
Hri i E (AR ¢ 10)
- | GA1002-340003-W00 | gt 1 O)
BRihAE o
22 | GR501-341000-000 Cover of fuel case 1 (©)
BRihAE 7
- | GR1001-341000-001 | So0 il 1 O)
E7\
23 | N163-700007-000 = 1
washer
1544 M6x16
24 | G005783-006016-00 Bolt Mox16 6
5 6
25 | J000982-000006-00 Washer 6 6
26 | N163-341000-G0O MRt 1

Cover of fuel case

3-46




A 5-2
Fig.5-2

STHESZH

Fuel system

© CPCD50/60/70-AG36

(D CPCD80/100-AG36

Ring magnetic iron

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
HpE 24
27 | J000982-000024-00 Washer 24 1
28 | N163-340008-000 ks 1
Pulg
29 | N163-340002-000 HEER 1

3-47



A 5-3
Fig.5-3

STHESZH

Fuel system

@® CPCD80/100-AG17

F5 L) 4k i e EkE 4R
Item Part NO. Description Qty | Remarks or Serial NO.

1 | 50CDA-340002 TR 1
Bolt
HPE 14

2 | J000982-000014-00 Washer 14 5
% Y N

3 | GA700-340003-000 W 1
Oil absorption joint
Ko B8

4 | GA700-341000-G00 Oil-water separator 1
H2RE M8

5 | G006170-000008-00 NUE M8 2
HhE 8

6 | G0097P1-000008-00 Washer 8 2
HE 8

7 | G000093-000008-00 Washer 8 4
12 M8x30

8 | G005783-008030-00 Bolt M8x30 2

9 | GA1001-340002-000 ?* 1

onnector

KA 22 XA 4 18

10 | Q672-18-G00 Clampe 18 4
B RE(N1E ¢ 8)

11 | GR1005-340001-W00 Rubber hose 1
3 INBT N

12 | GA700-340001-000 “SEE I B 1

upport

12F: M8> 15

13 | G005783-008015-00 Bolt MBo<15 2
AN 17 s 1A

14 | GA1000-340001-wo0 | THHAE (AT ¢ 10) 1
Rubber hose
124 M10><20

15 | G005783-010020-00 Bolt MBX30 2

3-48




A 5-3
Fig.5-3

STHESZH

Fuel system

@® CPCD80/100-AG17

Fs YIRS 4R QA HEEGEH R

Item Part NO. Description Qty | Remarks or Serial NO.
[ 10

16 | G000093-000010-00 Washer10 2
8 10

17 | G0097P1-000010-00 Washer10 2

18 | GA702-700006-000 a:;%f 2
ERik=S

19 | GR1005-342000-W00 | piid o 1

20 | 50CDA-340002 MR 1
Bolt

21 | GA1001-341000-000 WA it 1
Cover of fuel case

21-1| 30DH-441000 i 1
Filter
12 F: M6x16

22 | G005783-006016-00 Bolt MGx16 6
iKE 6

23 | J000982-000006-00 Washer 6 6
£\

24 | N163-700007-000 . 1
washer
Brihdn 55

25 | N163-341000-G0O Cover of fuel case 1
HHJE 24

26 | J000982-000024-00 Washer 24 1

27 | N163-340008-000 bR 2k 1
Pulg

28 | N163-340002-000 ERKQ.%E . 1

ing magnetic iron

3-49




B 54 MRMRS
Fig.5-4 Fuel system

(@) CPCD50/60/70-AG55

F5 Ykig 4k s e EkE 4R
Item Part NO. Description Qty | Remarks or Serial NO.

1 | 50CDA-340002 TR 1
Bolt
HPE 14

2 | J000982-000014-00 Washer 14 3
[_‘] N ~)

3 | GA700-340003-000 W 1
Oil absorption joint
KD E 8

4 | GA700-341000-G00 Oil-water separator 1

5 | N163-340002-000 Ewi " 1

ing magnetic iron

HhE 8

6 | G0097P1-000008-00 Washer 8 2
HE 8

7 | G000093-000008-00 Washer 8 2
124 M8x30

8 | G005783-008030-00 Bolt M8x30 2

9 | GA700-340002-000 j{f* 1

onnector

KA 22 XA 4 18

10 | Q672-18-G00 Clampe 18 6
R E (MR ¢ 10)

11 | GA703-340005-W00 Rubber hose 1

12 | N163-340008-000 R 1
Pulg
Hp 24

13 | JO00982-000024-00 Washer 24 1
ot yils]

14 | GR501-340006-000 RSO 1
Bracket

M- A

15 | GR501-340100-000 RURRE S 1

Double hose clamps

3-50




& 5-4
Fig.5-4

STHESZH

Fuel system

(@) CPCD50/60/70-AG55

Locked cover of fuel case

Fs YIRS LA QA HEEGEH R

Item Part NO. Description Qty | Remarks or Serial NO.
WERE M6

16 | G006170-000006-00 Nut M6 1
iKE 6

17 | G000093-000006-00 Washer 6 1
iKE 6

18 | G0097P1-000006-00 Washer 6 1
124 M6x45

19 | G005783-006-045-00 Bolt MEx45 1
AN 17 s 1A

20 | GA700-340004-wo0 | TTHEE(PLE ¢ 10) 1
Rubber hose
ok FRS 455 (€ TRy 42

21 | GA703-340006- w00 | HHHALE (P & 10) 1
Rubber hose

22 | GR501-341000-000 M i 1
Cover of fuel case
e

23 | N163-700007-000 Washer 1
1244 M6%16

24 | G005783-006016-00 Bolt MGx16 6
iKE 6

25 | J000982-000006-00 Washer 6 6
FHE Bl BB L A e

26 | A300-342000-G0O BRI 1

3-51



& 5-5
Fig.5-5

STHESZH

Fuel system

) CPCD80/100-AG55

e YIRS ZFR A=y FvEEE H A
Item Part NO. Description Qty | Remarks or Serial NO.
3y I\ BT B
1 | GA700-341000-G0O ﬁ? 0y 1
il-water separator
124 M8x30
2 | G005783-008030-00 Bolt M8x30 2
4[5 8
3 | G000093-000008-00 Washer 8 4
4[5 8
4 | G0097P1-000008-00 Washer 8 2
BERE M8
5 | G006170-000008-00 Nut M8 2
XU 22 X34 18
6 | Q672-18-G0O Clampe 18 6
et RS 285 ( Ty 42
7 | GA1002-340002-wo0 | THTLE (P12 ¢ 10) 1
Rubber hose
D N =
8 | GA700-340001-000 “SH”K” % e 1
upport
I2F: M8 16
9 | G005783-008016-00 Bolt M8 16 2
AN 17 s 1A
10 | GA1002-340003-woo | T (AT ¢ 10) 1
Rubber hose
R E (MR ¢ 10)
11 | GA1002-340001-W00 | HHPCF L] 1
12 | GR1001-341000-001 MR i 1
Cover of fuel case
12-1 | 30DH-441000 f“ 1
ilter
W24 M6%16
13 | G005783-006016-00 Bolt Mox16 6
418 6
14 | J000982-000006-00 Washer 6 6

3-52




K55 MHMRYS

) CPCD80/100-AG55

Fig.5-5 Fuel system
e Yk 2R B FyrEOEH E R
Item Part NO. Description Qty | Remarks or Serial NO.
15 | N163-700007-000 # 1
) ) Washer
16 | N163-341000-G00 i 1
Cover of fuel case
HRRIAS %
17 | A300-342000-G0O B 1
Cover of fuel case
Hpg 24
18 | J000982-000024-00 Washer 24 1
7 19 | N163-340008-000 B 1
& Pulg
L 20 | N163-340002-000 ERZQ@E . 1
ing magnetic iron

3-53



B 6-1 KahPliek

Fig.6-1 Engine mount

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

A= kg R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
RN e S e
1 GA701-353000-000 Engine left mount bracket 1 @
RN A7 3 e
) GA731-353000-000 Engine left mount bracket 1
ZE R
2 | GR501-355000-000 ’If{q:i 2
umper
RENHLAE A
3 | GR501-351000-000 Engine left bracket 1
#PE 10
4 | G000093-000010-00 Washer 10 4
12HE M10x1.25
5 | G006171-000010-01 Nut M10x1.25 4
1242 M12x35
6 | G005783-012035-00 Bolt M12x35 8
Hpg 12
7 | G000093-000012-00 Washer 12 10
- o
8 | GR501-352000-000 SR 1
Engine right bracket
9 | GA701-354000-000 RANATSE 1
Engine right mount bracket
- | GA731-354000-000 RS 1
Engine right mount bracket
I2FE M14x35
10 | G005783-014035-00 Bolt M14x35 8
g 14
11 | G000093-000014-00 Washer 14 8
1242 M12x1.25x30
12 | G005786-012030-00 Bolt M12x1 25x30 2
£
13 | 50DH-300001 Gasket 2

3-54




B 6-2 KahPliek

Fig.6-2 Engine mount

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

A= kg R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
RN e S e
1 GA700-353000-000 Engine left mount bracket 1 ©
RN A7 3 e
) GA730-353000-000 Engine left mount bracket 1 @
ZE R
2 | GR501-355000-000 ’If{q:i 2
umper
RENHLAE A
3 | GA700-351000-000 Engine left bracket 1
#PE 10
4 | G000093-000010-00 Washer 10 4
B2} M10x1.25
5 | G006171-000010-01 Nut M10x1.25 4
1242 M12x30
6 | G005783-012030-00 Bolt M12x30 4
Hpg 12
7 | G000093-000012-00 Washer 12 6
- o
8 | GA700-352000-000 SR 1
Engine right bracket
9 | GA700-354000-000 RANATSE 1
Engine right mount bracket
- | GA730-354000-000 RS 1
Engine right mount bracket
1242 M14x35
10 | G005783-014035-00 Bolt M14x35 12
g 14
11 | G000093-000014-00 Washer 14 12
1242 M12x1.25x30
12 | G005786-012030-00 Bolt M12x1 25x30 2
By
13 | 50DH-300001 Gasket 2

3-55



& 6-3 KahPliek

Fig.6-3 Engine mount

B CPCD50/60/70-AG41

e kg LA = HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

1 | GA702-353000-000 S S 1
Engine left mount bracket
I ik

2 | GR501-355000-000 ’If{q:i 2

umper
- —

3 | GA702-351000-000 SR 1
Engine left bracket
#PE 10

4 | G0O00093-000010-00 Washer 10 4
12HE M10x1.25

5 | G006171-000010-01 Nut M10x1.25 4
124 M12x30

6 | G005783-012030-00 Bolt M12x30 4
Hpg 12

7 | G000093-000012-00 Washer 12 6
REWLA IR

8 | GA700-352000-000 Engine right bracket 1

9 | GA702-354000-000 RANATSE 1
Engine right mount bracket
1242 M14x35

10 | G005783-014035-00 Bolt M14x35 12
Hpg 14

11 | G0O00093-000014-00 Washer 14 12
1242 M12x1.25x30

12 | G005786-012030-00 Bolt M12x1.25x30 2
W

13 | 50DH-300001 Gasket 2

3-56




B 6-4 Rahlzsk
Fig.6-4 Engine mount

(® CPCD80/100-AG41

e kg 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

1 | GR1005-353000-002 S S 1
Engine left mount bracket
I ik

2 | GR713-354000-000 ’If{q:i 2

umper

I2FE M12x30

3 | G005783-012030-00 Bolt M12x30 8
Hpg 12

4 | G000093-000012-00 Washer 12 10

- —

5 | GA1000-351000-000 | ZCAIML/ESCR 1
Engine left bracket
REWLA IR

6 | GA1000-352000-000 Engine right bracket 1
12HE M10x1.25

7 | G006171-000010-01 Nut M10x1.25 4
#PE 10

8 | G000093-000010-00 Washer 10 4

9 | GR1005-354000-002 RAAT 1
Engine right mount bracket
HP 16

10 | G000093-000016-00 Washer 16 8
1242 M16x35

11 | G005783-016035-00 Bolt M16x35 8
£

12 | 50DH-300001 Gasket 2
1242 M12x1.25x30

13 | G005786-012030-00 Bolt M12x1.25x30 2

3-57




B 6-5 Rtz
Fig.6-5 Engine mount

@ CPCD50/60/70-AG36

Engine right mount bracket

e kg 2R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.

1 | GA703-353000-002 KAL) 1
Engine left mount bracket
Hpg 12

2 | G000093-000012-00 Washer 12 16
124 M12x40

3 | G005783-012030-00 Bolt M12x40 16
R

4 | GA703-355000-000 Bumper 2

- —

5 | GA703-351000-000 BEDBLIESCR 1
Engine left bracket
1242 M10x30

6 | G005783-010030-00 Bolt M10x30 4
#PE 10

7 | G000093-000010-00 Washer 10 4
IEEE M10

8 | G006170-000010-00 Nut M10 4

- o

9 | GA703-352000-000 SR 1
Engine right bracket

10 | GA703-354000-000 RANATSE 1

3-58




A 6-6
Fig.6-6

RENHLZH

Engine mount

@ CPCD80/100-AG17

Fs /p 4k = HVEBGE R
Item Code No. Description Qty | Remarks Or Serial No.
— "
1 | GR1005-351000-001 | ZXAMLIESAR 1
Engine left bracket
F
2 | G000093-000010-00 %8 10 4
Washer
3 | G006171-000010-01 ﬁ M10><1.25 4
— "
4 | GR1002-352000-001 | ZAIPUATSCR 1
Engine right bracke
G000093-000012-00 | M 12
5 10
Washer
G005783-012030-00 | #&#: M12><30
6 8
Bolt
SRk
7 | GRs01-355000-000 | E1HE 2
Bumper
8 | GR1005-354000-002 | AL CIE 1
Engine right mount bracket
9 | G005783-016035-00 ii% M16><35 8
10 | G005786-012030-00 ii% M12><1.25>30 2
£\
11 | 50DH-300001 i}.# 2
Shim
£\
12 | G000093-000016-00 HE 16 8
Washer
13 | GR504-353000-001 | AP 1
Engine left mount bracket

3-59




A 6-7
Fig.6-7

RENHLZH

Engine mount

(D CPCD80/100-AG36

e kg LR i HyrEOEH ER
Item Code No. Description Qty | Remarks Or Serial No.
- -

1 | GR1006-351000-000 | ZXAMWLAESCR 1
Engine left bracket
#PE 10

2 | G000093-000010-00 Washer 10 4
12 M10>=<1.25

3 | G006171-000010-01 NUt M10><1 25 4

- -

4 | GR1006-352000-000 | ZAWLACR 1
Engine right bracke
HpE12

5 | G000093-000012-00 Washer 12 10
124 M12><30

6 | G005783-012030-00 Bolt M12><30 8
A

7 | GRs01-355000-000 | T 2
Cushion

8 | GR1005-354000-002 | ZAILAISCHE 1
Engine right mount bracket
IZHM16><35

9 | G005783-016035-00 Bolt M16><35 8
B2HEM12><1.25><30

10 | G005786-012030-00 Bolt M12><1 2530 2
$h

11 | 50DH-300001 i}.# 2
Shim
HP 16

12 | G000093-000016-00 Washer 16 8

13 | GR1005-353000-002 | XAIHLAESCIE 1
Engine left mount bracket

3-60




& 6-8 KPR

Fig.6-8 Engine mount

(@) CPCD50/60/70-AG55

75 kg 2R HE FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.

121 M14x30

1 | G005783-014030-00 Bolt M14x30 8
g 14

2 | G000093-000014-00 Washer 14 8

3 | GA710-352000-000 BEWA S 1
Engine right mount bracket
IZ#M12x1.25%30

4 | G005786-012030-00 NUt M12x1. 25x30 2
HpE 12

5 | G000093-000012-00 Washer 12 2
HpE 12

6 | G0097P1-000012-00 Washer 12 2

7 | GA710-351000-000 KA 1
Engine left mount bracket
S 3

8 | GR501-355000-000 iy 2
Bumper
HPE 10

9 | G000093-000010-00 Washer 10 4
IR M10

10 | G006170-000010-00 Nut M10 4

3-61




K 6-9 Rl
Fig.6-9 Engine mount ® CPCD80/100-AGS55
Fs YIRS LA QA HEEGEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | GA1010-351000-000 RIS 1
Engine left mount bracket
252 nh 3
2 | GR501-355000-000 ’If{q:i 2
umper
g 10
, 3 | G000093-000010-00 Washer 10 4
BEREM10
4 | G006170-000010-00 Nut M10 4
5 | GA1010-352000-000 BB SC 1
8 Engine right mount bracket
g 16
6 | G000093-000016-00 Washer 16 8
24 M16x30
7 | G005783-016030-00 Bolt M16x30 8
e
8 | 50DH-300001 Gacket 2
g 12
9 | G000093-000012-00 Washer 12 2
10 | G005786-012030-00 | BAfE M12x1.25x30 2

Bolt M12x1.25%30

3-62




EA R
Part IV

(® CPCD50/60/70-AG16
© CPCD50/60/70-AG42
® CPCD50/60/70-AG41
@ CPCD50/60/70-AG36
(D CPCD80/100-AG36
) CPCD80/100-AG55

BB RS
Body system

CPCD50/60/70-AG16Z
© CPCD50/60/70-AG42Z
(® CPCD80/100-AG41

@ CPCD80/100-AG17

(@) CPCD50/60/70-AG55

Fr5 ES & Y PRE
Item Description Serial No. Page
el 1 T A e 41
Fig. 1 Counter balance assy All models of truck
K2 (AN Eog Rt 4.3
Fig. 2 Nameplate All models of truck
3 R AL g
Fig. 3 Seat assy All models of truck
4 EH RS & AR 410
Fig. 4 Truck body system All models of truck
EE EA ) EHER (HQ) 13
Fig. 5 Hood and floor board assy All models of truck (Except @)
% 5-1 LR R A A ©) 4-16
Fig. 5-1 Hood and floor board assy
[l 6 EIET: ESTER 418
Fig. 6 Lock assy All models of truck
K7 ARl AR 4-19
Fig. 7 Overhead guard All models of truck

4-A






A1
Fig.1

Counter balance assy

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

e Yk LA HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
1 | X700-010002-000 &y 2
Plug
AT E 5t ((e® 04
1 2 | GAS00-020001-000 Counter balance 1 5t(Except ® ® © ©)
GA502-020001-000 FE 1 5t @O 0O
Counter balance
ST E 6t (e®OG O
GAB00-020001-000 Counter balance ! 6t(Except ®®@© D)
GA602-020001-000 FE 1 6t @O DO
Counter balance
AT E 7t (eG4
GA700-020001-000 Counter balance 1 7t(Except ® ® © ©)
GA702-020001-000 FE 1 KECICICIOS;
Counter balance
GA800-020001-000 P 1 8t
Counter balance
GA1000-020001-000 T 1 10t
Counter balance
S A
3 | GR501-020001-000 i %i . 1 —2013.07
Adjust shim
S A
A300-010002-000 i %i . 1 2013.07—
Adjust shim
HPE 30
4 | G007244-000030-00 Washer 30 4 5t-7t
HPE 36
G007244-000036-00 Washer 36 4 8t-10t
$h
5 | 50CDA-000004 2 4 5t-7t
Washer
$h
80DH-000001 2 4 8t-10t
Washer

4-1




A1
Fig.1

Counter balance assy

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

Bolt M36x230

F5 Ykig 42 F% o A vERE A
Item Part NO. Description Qty | Remarks or Serial NO.
12 M30%x100
6 | G005782-030100-00 Bolt M30x100 2 5t-7t
12 M36x110
G005782-036110-00 Bolt M36x110 2 8t-10t
S A
7 | N163-010008-000 BRI 1 5t-7t
Adjust shim
S A
R450-010003-000 RS 1 8t-10t
Adjust shim
12 F: M30%x216
8 | G005782-030216-00 Bolt M30x216 2 5t
12 F: M30%x276
G005782-030276-00 Bolt M30x276 2 6t
12 H: M30x330 7t
G005782-030330-00 Bolt M30x330 2 —2014.12.15
121 M30x340 7t
G005782-030340-00 Bolt M30x340 2 2014.12.15—
G005782-036230-00 BRI M36x230 2 8t-10t

4-2




B2 e
Fig.2 Nameplate

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41  (F) CPCD80/100-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17 (1) CPCD80/100-AG36

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

grommm )

A

P o

4-3



B2 e
Fig.2 Nameplate

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

WL

See previous fig.

Hand brake nameplate

FF5 Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
P
1 | GR501-010010-000 1A 2
Lift nameplate
TS H
2 | GR501-010011-000 s 2 P8
Lift nameplate Domestic sales
— v
3 | R96O-020059-W00 HC #5i& o | FRIMHHANGCHA K 5}
HC nameplate Except export HANGCHA and neutral
[N g i ke
4 | GR501-010014-000 Dangerous nameplate 2 Domestic sales
ISy *\/‘Vg izl X
5 | R960-020028-001 SR 1 RMXEE
Diesel oil nameplate Diesel forklift option
Ty o
6 | GA500-010001-000 e 2 St
Tonnage nameplate 5t Domestic sales
VbR H
- | GA600-010001-000 HEALb 2 6L ]
Tonnage nameplate 6t Domestic sales
VbR H
- | GA700-010001-000 HEALb 2 ki
Tonnage nameplate 7t Domestic sales
VT BR H
- | GA800-010001-000 HEALbRE 2 8L
Tonnage nameplate 8t Domestic sales
VbR H
- | GAL000-010001-000 | MEALhREE 2 Loty i
Tonnage nameplate 10t Domestic sales
FHERRAE kEE|
7 | 50DH-010008 Characters nameplate 2 Domestic sales
a5 AR _ = a A
8 | GR501-010017-000 IR AUEIRSE 1 5t 7t|7\1%ﬁ}twﬂn_
Tyre pressure namepalte Domestic sales pneumatic tyre
2 = 0 _ S D = 1Ly
- | GR1001-010017-000 | FEM ULk 1 Bt-10tPI 8L
Tyre pressure namepalte Domestic sales pneumatic tyre
&l
9 | GA700-010002-000 Fic €5 . 1
Color diagram
JE KPR IR A e
10 | R960.020057-001 WL % L SR P ET
Flameout farrowed nameplate| Use for electricity flameout
B
11 | R960-020022-001 Tl 1

4-4




B2 e
Fig.2 Nameplate

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

W -1

See previous fig.

s YIEHD ey K RS A
Item Part NO. Description Qty | Remarks or Serial NO.
Ty 7
12 | R960-020039-001 EFRAbRAE 1 1 P8
Manipulation nameplatel Domestic sales
3 Sth o e
13 | R960-020011-001 WU b 1
Hydraulic oil nameplate
e L R ]
14 | R960-020029-001 Wiie) 1 P
Warn nameplate Domestic sales
Y
15 | R960-020023-001 BAME 1
Towing coupling
Sy -
16 | GR501-020002-000 LA 1 P
Characters nameplate Domestic sales
25T M6><16 A
17| G000068-006016-00 Screws M6><16 4 Domestic sales
V) FfaRbr s P
18 | R960-020040-001 Hand cut risk label ! Domestic sales
RS H
19 | R960-020016-001 il 1 P
Antifreeze nameplate Domestic sales
RS H
20 | R960-020048-001 fafts 1 P
Dangerous nameplate Domestic sales
RS H
21 | R960-020015-001 fafts 1 P
Dangerous nameplate Domestic sales
7 A R Sty
22 | GAS00-010003-000 Product nameplate ! 5t Domestic sales
7 A R 6ty
- | GAB00-010003-000 Product nameplate ! 6t Domestic sales
7 A R Tt
- | GA700-010003-000 Product nameplate ! 7t Domestic sales
7 A R 8ty
- | GA800-010003-000 Product nameplate ! 8t Domestic sales
77 e 10t 4
- | GA1000-010003-000 Product nameplate ! 10t Domestic sales

4-5



B2 e
Fig.2 Nameplate

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

W -1

See previous fig.

FF5 YrkHiD 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
T 4><10
23 | G012618-004010-00 Rivet 410 4
T R Gh ”
24 | R960-020020-001 A Tehs 1 P
Lubrication nameplate Domestic sales
b ‘,
25 | X500-020006-000 i 2 1 St
Load nameplate 5t Domestic sales
TR o
- | X600-020006-000 i a2 1 6Py
Load nameplate 6t Domestic sales
o b ‘,
- | X700-020004-000 i a2 1 ek
Load nameplate 7t Domestic sales
o b o
- | X800-020005-000 i a2 1 8L ]
Load nameplate 8t Domestic sales
e it Zebn % 10t P4
- | %1000-020007-000 Load nameplate ! 10t Domestic sales
o b x
26 | X500-020007-000 i 2 1 St
Load nameplate 5t Domestic sales
IR o
- | X600-020007-000 i 2 1 6PN ]
Load nameplate 6t Domestic sales
o b o
- | X700-020011-000 i 2 1 ki
Load nameplate 7t Domestic sales
T e o
27 | X500-020008-000 i o 1 St
Load nameplate 5t Domestic sales
o b o
- | X600-020008-000 i 2 1 BN ]
Load nameplate 6t Domestic sales
o b o
- | X700-020012-000 i 2 1 ek
Load nameplate 7t Domestic sales
IR o
28 | X600-020009-000 i 2 1 6L ]
Load nameplate 6t Domestic sales
o b o
- | X700-020013-000 A 25k 1 ek
Load nameplate 7t Domestic sales

4-6




B2 e
Fig.2 Nameplate

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

W -1

See previous fig.

Pressure nameplate

FF5 Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
S AA Y i% N3
29 | R960-020013-001 PRI 1 P
Waterproof nameplate Domestic sales
sz 4\%
30 | GA700-010004-000 Hertin 1
Speed stage nameplate
SRR - H
31 | GR1001-010028-000 | JC/EAE 1 8-10WE Py ]

8t-10t Domestic sales

4-7



B3  EERER—2015.01.01
Fig.3 Seat assy—2015.01.01

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17

(®) CPCD80/100-AG41
(D CPCD80/100-AG36

FFs Yk 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
i
1 | GY-TCM-GO0O Befy 1 -2013.01
Seat
JaE e f5/INC:1-4
A300-030000-G00 Seat 1 2013.01-
g 8
2 | G000096-000008-00 Washer 8 4
g 8
3 | G0097P1-000008-00 Washer 8 4
2 M8
4 | G006170-000080-00 Nut M8 4

4-8




Bl 3-1 A E 2015.01.01—
Fig.3-1 Seat assy 2015.01.01—

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

FFs YrkHiD 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
i
1 | R960-030001-G0O0O Befy 1
Seat
g 8
2 | G0097P1-000008-00 Washer 8 4
g 8
3 | G000093-000008-00 Washer 8 4
1 2 £}
ZEE M8
4 | G005783-008016-00 Nut M8 4

4-9




(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
K4 ZEHRS ©) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41  (F) CPCD80/100-AG41
Fig.4 Truck body system © CPCD50/60/70-AG36 () CPCD80/100-AG17 (1) CPCD80/100-AG36
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

4-10



B4 ZEHRGE
Fig.4 Truck body system

141516

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41  (F) CPCD80/100-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17 (1) CPCD80/100-AG36
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55
5 VIR 2R H= RVEEUE DY
Item Part NO. Description Qty | Remarks or Serial NO.
8
1 | GA701-410000-000 Truck frame 1 ®
L
GA731-410000-000 Truck frame 1
L
GA700-410000-000 Truck frame 1 ©
L
GA730-410000-000 Truck frame 1 ®)
L
GA702-410000-000 Truck frame 1 ®
L
GA703-410000-000 Truck frame 1 (©)
L
GA710-410000-000 Truck frame 1 @
e 8t
GA800-410000-000 Truck frame Ll Except CPCD80-AG55
hn
GA810-410000-000 2 1 CPCD80-AG55
Truck frame
hn
GA1000-410000-000 2 1 10t
Truck frame
PRI 5t-7t
2 | GA700-421000-000 Instrument frame assy 1 FxExcept @
7
GA710-421000-000 (A 1 ©
Instrument frame assy
GA1000-421000-000 (A 1 8t-10t
Instrument frame assy
3 | N163-420500-000 VR AL 5
Bolt
IR} M6
4 | G006710-000006-00 Nut M6 8

4-11



B4 ZEHRSR

Fig.4 Truck body system

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

141516

5 kg LA HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

#HHE 6

5 | G0097P1-000006-00 Washer 6 8
#HHE 6

6 | G0097P1-000006-00 Washer 6 8

7 | Ncos21-4400001-000 | ELAT 2
Pull rod
H & e

8 | GA700-451000-000 Battery box bracket 2
Ve

9 | A300-440002-000 ksl 2
Heat insulation pad
124 M8x15

10 | G005783-008015-00 Bolt M8x15 8
g 8

11 | GO00093-000008-00 Washer 8 8
g8

12 | GO097P1-000008-00 Washer 8 8

13 | A300-441000-000 HtR . 2
Angle iron
12 M10%25

14 | G005783-010025-00 Bolt M10x25 2
#PE 10

15 | G000093-000010-00 Washer 10 2
#PE 10

16 | G000096-000010-00 Washer 10 2
$h

17 | 50W-310002 2 2 5t-7t
Plante
TR

18 | GR501-461001-001 Plank 1 5t-7t
TR

GR1001-461001-001 Plank 1 8t-10t

4-12




B 5 BRI R
Fig.5 Hood and floor board assy

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

(K CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

e Yk LA HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
124 M8x12
1 | G005783-008012-00 Bolt M8x12 4
g 8
2 | G000093-000008-00 Washer 8 12
g 8
3 | G0097P1-000008-00 Washer 8 12
i 4
4 | GA700-431000-000 R B AL 1 5t-7t
Floor board,front
i 4
GA1000-431000-000 Hil AL AL 1 8t-10t
Floor board,front
K Ho 4
5 | GA700-430002-000 B 1 5t-7t
Pedal pad
Uk ke 4
GA1000-430002-000 B 1 8t-10t
Pedal pad
4
6 | GA700-432000-000 JE B 1 5t-7t
Floor board,back
4
GA1000-432000-000 JE B 1 8t-10t
Floor board,back
5 ] ] FLELER _
7 | GA700-433000-000 Hood assy 1 5t-7t
BLER S
GA1000-433000-000 Hood assy 1 8t-10t
I EEM8
8 | G006183-000008-00 Nut M8 1
/= a2
9 | GA700-430001-000 T 1 5t-7t
Air spring
/= 2o
GA1000-430001-000 W.ﬁ% 1 8t-10t
Air spring
10 | N163-435000-000 e 2
Hinge

4-13



B 5 BRI R
Fig.5 Hood and floor board assy

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

(K CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

FFs Yk R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
12 M8>< 25
11 | G005783-008025-00 Bolt M8x25 8
KA AR AL 5t-7t (fr®@®6 ®HM)
12| GA700-430100-000 Cover plate assy 1 5t-7t(Except ® ® © ©)
fepe O P
GA702-430100-000 AR AL 1 5.7t ®® 0 ®
Cover plate assy
IKFA AR AT 8t-10t
GA1000-430100-000 Cover plate assy 1 KxExcept ®
fepe O P
GA1010-430100-000 | K BUALLE 1 ®
Cover plate assy
13 | N163-430004-000 frRig i 4
Bolt on
mE %
14 | GA700-430003-000 - 1 5t-7t
Seal strip
mE %
GA1000-430003-000 - 1 8t-10t
Seal strip
JE{INSYn"
15 | A300-432000-000 BB 1
Lock assy
5 16 | GA1000-430200-000 J IR 1 10t
Left connected cover
17 | GA1000-430300-000 E.ﬁg%% 1 10t
Right connected cover
W%
18 | GA1000-430006-000 - 1 10t
Seal strip
K
19 | GA1000-430007-000 - 1 10t
Seal strip
JIVNEE: ®
GA700-430004-000 Filler cap ! T HfEINot illustrated
EREER ] ®
GA1000-430004-000 Adjust lever ! T A EINot illustrated

4-14




B 5 BRI R
Fig.5 Hood and floor board assy

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

(K CPCD80/100-AG55

GA1000-430400-000

Lever support assy

FFs YrkHiD 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
TSI ®

1

T4d K Not illustrated

4-15



& 5-1
Fig.5-1

WL % JERAR S A

Hood and floor board assy

(@ CPCD50/60/70-AG55

F5 L) A FR s e vEE A
Item Part NO. Description Qty | Remarks or Serial NO.
W24 M8x12
1 | G005783-008012-00 Bolt MBx12 4
5 8
2 | G000093-000008-00 Washer 8 16
5 8
3 | G0097P1-000008-00 Washer 8 12
i 4]
4 | GA710-431000-000 Hil AL AL 1
Floor board,front
K Ky A
5 | GA700-430002-000 B 1
Pedal pad
S5 JECAR ZA 4
6 | GA700-432000-000 Floor board,back 1
HLE
7 | GA700-433000-000 Hood assy 1
H2RFM8
8 | G006183-000008-00 Nut M8 1
/= s
9 | GA700-430001-000 R 1
Air spring
10 | N163-435000-000 it 2
5 Hinge
1 M8><25
1 11 | G005783-008025-00 Bolt MBx25 8
2 fet5 2 RS 4
3 12 | GA700-430100-000 AR AL 1
Cover plate assy
13 | N163-430004-000 iR 2
Bolt on
3 2 Y
14 | A300-432000-000 BAALEL & 1
Lock assy
Y
15 | GA710-430300-000 BRAL i 1
Beam assy

4-16




& 5-1
Fig.5-1

HLEE % JEAR S A

Hood and floor board assy

(@) CPCD50/60/70-AG55

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
T as a5 b
16 | AS750-430002-000 MEEREE 2
Window hinge
BRET M8x20
17 | G0O00068-008020-00 Screw M8x20 8
i 8
18 | G000096-000008-00 Washer 8 4
124 M8x20
19 | G005783-00802000 Bolt M8x20 4
fo S ko = o 200
20 | GA710-430001-000 AT 1
Air spring
21 | X710-430007-000 IR 2
Platen
22 | GA710-430002-000 ik 2
Waterproof
g 6
23 | G000093-000006-00 Washer 6 6
g 6
24 | G0097P1-000006-00 Washer 6 6
124 M6x16
; 25 | G005783-006016-00 Bolt M6x16 6

4-17




K6 B
Fig.6 Lock assy

(D) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

CPCD80/100-AG41

(A) CPCD50/60/70-AG16 (B) CPCD50/60/70-AG16Z %CPCDSO/GO/?O—AG42

(G CPCD50/60/70-AG36 (H) CPCD80/100-AG17
(J) CPCD50/60/70-AG55 (K) CPCD80/100-AG55

CPCD80/100-AG36

5 Yk LA HE HyrEOEH ER
Item Part NO. Description Qty | Remarks Or Serial NO.
W 2 B
Al | A300-432000-000 B 1
Lock assy
i
1 | XF250-432001-000 B 1
Lock cover
i
2 | XF250-432100-000 Bt 1
Lock
%
3 | A300-432200-000 RS 1
Base bending plate
124 M8x20
4 | G0O05783-008020-00 Bolt M8x20 2
g 8
5 | G000093-000008-00 Washer 8 2
g 8
6 | G0097P1-000008-00 Washer 8 2

4-18




&7

TS

Fig.7 Overhead guard

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 () CPCD80/100-AG17

() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(1) CPCD80/100-AG36

5 Yk B e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
Yy
1 | 30060-GOO il 1
Rear mirror
2 | GA700-820000-000 U 1 5t-7t
i i Oberhead guard i
GA1000-820000-000 U 1 8t-10t
i i Oberhead guard i
A% 1 Igl‘ .
3 | GA700-830000-000 E}:EH@‘“ ik 1
Left pillar assy
2N 2
4 | N163-800004-000 i 4
Dust cover
i 16
5 | G000093-000016-00 Washer 16 8
H
6 | N163-800006-000 1 8
Washer
7 | N163-800005-000 IR A 8
Bolt
N aR=EZ
8 | GA700-800001-000 iyttt 2
Left sponge
Y/
9 | N163-420500-000 SR EeA ff 8
Bolt assy
A% 1 Igl‘ .
10 | GA700-830000-000 E.}:EH.]E‘“ ik 1
Right pillar assy
BRET M5x12
12 | G000818-005012-00 Screw M5x12 3
=
13 | R450-800001-000 i 1
Cover plate

4-19




4-20



o Ay

B RG

Part V  Control system

(® CPCD50/60/70-AG16
© CPCD50/60/70-AG42
® CPCD50/60/70-AG41
@ CPCD50/60/70-AG36
(D CPCD80/100-AG36
) CPCD80/100-AG55

CPCD50/60/70-AG16Z
© CPCD50/60/70-AG42Z
(® CPCD80/100-AG41

@ CPCD80/100-AG17

(@) CPCD50/60/70-AG55

oL LR SRR Y Ui

Item Description Serial No. Page
Iliglgllll Egiiffﬁjfiﬁjl\ng control ®O0E06 i
Iliglgllzz Elﬁiffﬁ?fiﬁjl\ng control © >
Figi3 | Brake and mching control B0 o
591144 Egiiffﬁjfiﬁjl\ng control O >0
Iliglgzzll ﬁ[‘rgﬁs}}(\:ontrol ® >10
Iliglgzzzz ﬁ[‘rgﬁj}}(\:ontrol ©co®POBO >18
IliElgBSll &%ﬁ\%ﬁéhment control ® >2t
593322 &%ﬁ\%ﬁéhment control ©co0eEPeBO >z
594411 Hiaﬁiydiljge%ﬁtrol ®OGEOOOOE >z

5-A



JP'5 2R ERER R
Item Description Serial No. Page
Kl 4-2 FHlZh R
Fig.4-2 Handle control © 5-24
K 5-1 HRi R
Fig.5-1 Shift control DOBEEOOBHOO® 5-25
K 5-2 RS SRR
Fig.5-2 | Shift control assy © 5-28

5-B




& 1-1
Fig. 1-1

RIS EHEIERA

Brake and inching control

(A CPCD50/60/70-AG16 (©) CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36

Fs Yk 4R HE HEEGEH R
Item Part NO. Description Qty | Remarks or Serial NO.
1 | 50w-612001 Ei*g:%g ket 2
2 >0DH-618100 fgijrznif;i%ﬁnder assy 1
3 | G006170-000008-00 ﬁmg 10
4 | G000093-000008-00 \%Eﬁ e 8
5 | HBB-L25E-5T ﬁ)}fsﬁtjé?ciglinder 1
6 | G000882-008022-01 ﬁﬁiﬁ;égxzz 1
7 | G000091-3P2014-00 ﬁﬁf e 2
8 | G000091-002016-00 ﬁﬁﬁ e 3
9 | G0097P1-000008-00 \%Eﬁer o 2
. 830 10 | GA700-510001-000 ﬁfjﬁ 1
11 | GA700-510100-000 gjféfrg 1
12 | 50W-615001 gﬁ]mg 2
13 | G005783-008040-00 ﬁ‘ffmgzjg 1
14 | GA700-511000-000 ﬁ%estal 1
15 | G0097P1-000012-00 \%Eﬁgr " 4

5-1



& 1-1
Fig. 1-1

RIS EHEIERA

Brake and inching control

(A CPCD50/60/70-AG16 (©) CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36

5 Prkiag e K RS A
Item Part NO. Description Qty | Remarks or Serial NO.

HpE12

16 | G000093-000012-00 Washer 12 4
I2FEM12><1.25>< 30

17 | G005786-012030-00 Bolt M125¢ 125530 4
12 M8 <35

18 | G005783-008035-00 Blot M8><35 1
By

19 | GA700-510004-000 Washer 1
F4pE 18

20 | G0894P1-000018-00 Sanp ring 18 1
Hi4>=28

21 | G000879-004028-00 Din 4598 1

22 | GA700-510003-000 i 1
Plate
H%HB8>=< 26

23 | G000882-008026-01 Bin Shaft B8 < 26 1
72 3k

24 | 50DH-610009 Left fork nipple 1

9 8 v
I REMS- A
5 | 25 | 25DE-64-7 NUt M8 left 1

HEFT

26 | GA701-510002-000 Connecting rod 1 ® O
HEFT

- | GA700-510002-000 Connecting rod 1 ©®

Hifh6><22

27 | G000882-006022-00 Bin Shaft 6522 1
Xk

28 | RS706-540601-000 Fork nipple 1
#HpE6

29 | G0097P1-000006-00 Washer 6 1




& 1-1
Fig. 1-1

RIS EHEIERA

Brake and inching control

(A CPCD50/60/70-AG16 (©) CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36

Fs Yk 4R HE HEEGEH R
Item Part NO. Description Qty | Remarks or Serial NO.

30 | G005783-008016-00 %?ﬁmgﬁg 2

31 | Q701B90-NPTL/16-G0O gﬁ e 1

32 | GA700-510200-000 fﬂhaﬂ 1

33 | 50W-612003 thmg 4

34 | GA700-512100-000 gﬁgﬁfﬁvel pedal 1

35 | GA700-513100-000 ﬁ;’gﬁiﬁ% sl 1

36 | SC601-510001-000 ﬁ%ﬂg 2

37 | G005783-008030-00 ﬁffmgzgg 1

38 | GA700-510400-000 éﬁﬁﬂfﬁiﬁ bine 1

39 | GA700-510300-000 Eﬁﬂfﬁiﬁ bine 1

40 | 10QSD-510102 ifé%%ip 1

5-3




A 1-2
Fig. 1-2

RIS EHEIERA

Brake and inching control

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

e kg 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

PR R

1 | 50W-612001 Pedal gasket 2

5 3= L R

2 | 50DH-618100 HIZhEGLE R 1
Brake master cylinder assy
125 M8

3 | G006170-000008-00 Nut M8 9
g 8

4 | G000093-000008-00 Washer 8 8

5 | HBB-L25E-5T BURBL T8 1
Booster cylinder
#4%h B8>=< 22

6 | G000882-008022-01 Pin shaft B8 22 1
£4 3.2>14

7 | G000091-3P2014-00 Pin 3.2¢14 2
4 2><16

8 | G000091-002016-00 Pin 2><16 3
g 8

9 | G0097P1-000008-00 Washer 8 3

10 | GA700-510001-000 FEREBR 1
Plate
pIRrE———

11 | GA730-510100-000 PRI 1
Rocker

12 | 50W-615001 W& 2
Bushing
124 M8><40

13 | G005783-008040-00 Blot M8><40 1

14 | GA700-511000-000 I 1
Pedestal
Hpg 12

15 | G0097P1-000012-00 Washer 12 4

5-4




A 1-2
Fig. 1-2

RIS EHEIERA

Brake and inching control

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
g 12
16 | G000093-000012-00 Washer 12 4
12 M12><1.25><30
17 | G005786-012030-00 Bolt M12><1 2530 4
12 M8>< 35
18 | G005783-008035-00 Blot M8><35 1
H
19 | GA700-510004-000 By 1
Washer
20 | G0894P1-000018-00 i 18 1
Sanp ring 18
4 4><28
21 | G000879-004028-00 Pin 4> 28 1
22 | GA700-510003-000 B 1
Plate
i B8><26
23 | G000882-008026-01 Pin shaft B8 26 2
JE 3k
24 | 50DH-610009 Left fork nipple 1
IR EE M8-72
25 | 25DE-64-7 Nut M8-left 1
26 | GA731-510002-000 R 1
Connecting rod
- | GA730-510002-000 ERF 1 ®)
Connecting rod
124 M8><30
27 | G005783-008030-00 Blot M8><30 1
28 | 50DH-610008 Xk . 1
Fork nipple
Y AL S
29 | 10QSD-510102 IR 1
Pipe clamp




A 1-2
Fig. 1-2

RIS EHEIERA

Brake and inching control

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

Right brake pipe

A= VIR R HE RVEEUE DY
Item Part NO. Description Qty | Remarks or Serial NO.
12 F M8><16
30 | G005783-008016-00 Bolt M8><16 2
31 | Q701B90-NPTL/16-Goo | AT 1
Oil grease
Hh
32 | GA700-510200-000 Shaft 1
33 | 50W-612003 HE 4
Bushing
T BNEEHR
34 | GA700-512100-000 Slight travel pedal 1
S K
35 | GA700-513100-000 iz 1
Brake pedal
36 | SC601-510001-000 ﬁ% 2
Spring
Sh o A
37 | GA700-510400-000 A 1
Right brake pipe
S A
38 | GA700-510300-000 il 1

5-6




A 1-3
Fig. 1-3

RIS EHEIERA

Brake and inching control

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

(K CPCD80/100-AG55

e Yk 4R HE HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.
PR R
1 | 50W-612001 Pedal gasket 2
124 M10><1.25><20
2 | G005786-010020-00 Bolt M10>< 12520 4
W RE M8
3 | G006170-000008-00 Nut M8 3
g 8
4 | G0O00093-000008-00 Washer 8 4
|5 1%
5 | GR1001-515000-Go0 | AU 1
Brake valve
% B10>=<26
6 | G000882-010022-01 Pin shaft B10><26 1
£4 3.2>14
7 | G000091-3P2014-00 Pin 3.2¢14 2
£ 2><16
8 | G000091-002016-00 Pin 2><16 3
g 8
9 | G0097P1-000008-00 Washer 8 3
X 10 | GA1000-510001-000 FERAR 1
Plate
31 S b
11 | GA700-510100-000 PRI 1
Rocker
12 | 50W-615001 W& 2
Bushing
124 M8><40
13 | G005783-008040-00 Blot M8><40 1
14 | GA1000-511000-000 R 1
Pedestal
Hpg 12
15 | GO097P1-000012-00 Washer 12 4




A 1-3
Fig. 1-3

RIS EHEIERA

Brake and inching control

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

(K CPCD80/100-AG55

Blot M8>30

5 Prkiag e K RS A
Item Part NO. Description Qty | Remarks or Serial NO.
g 12
16 | G000093-000012-00 Washer 12 4
12 F M12><1.25><30
17 | G005786-012030-00 Bolt M12< 1. 255¢30 4
12 M8><35
18 | G005783-008035-00 Blot MB><35 1
E7\
19 | GA700-510004-000 )y 1
Washer
20 | G0894P1-000018-00 i 18 1
Sanp ring 18
B 4><28
21 | G000879-004028-00 Pin 45<28 1
22 | GA700-510003-000 B 1
Plate
Hi%h B8>=<26
23 | G000882-008026-01 Pin shaft B8 26 2
723k
24 | 50DH-610009 Left fork nipple 1 GIGXX)
723k
» | - | GA1002-510001-000 Left fork nipple 1 0
31 BERE M8-/4
25 | 25DE-64-7 Nut M8-left 1
BEAF
26 | GA1000-510002-000 Connecting rod 1 ®
BEAF
- | GA1001-510002-000 Connecting rod 1 B ®
BEAF
- | GA1002-510002-000 Connecting rod 1 O)
27 | G005783-008030-00 452 M8><30 1

5-8




A 1-3
Fig. 1-3

RIS EHEIERA

Brake and inching control

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

(K CPCD80/100-AG55

5 YIEHD EA K RS A
Item Part NO. Description Qty | Remarks or Serial NO.
Xk
28 | RS706-540601-000 Fork nipple 1 GIGXX)
R Xk
- | QJ800-511001-000 Fork nipple 1 O)
I AL S
29 | 10QSD-510102 IR 3
Pipe clamp
124 M8>< 16
30 | G005783-008016-00 Bolt M8><16 4
31 | Q701B90-NPTL/16-Goo | 1A 1
Oil grease
Hh
32 | GA700-510200-000 Shaft 1
33 | 50W-612003 HE 4
Bushing
(Beliy
34 | GA700-513100-000 Slight travel pedal 1
1|z s
35 | GA1000-512100-000 | VAN 1
Brake pedal
,» | 36 | SC601-510001-000 I 2
Spring
31 s
37 | GA1000-510100-000 | FIHNENIkE 1
Right brake pipe
152 A
38 | GA1000-510200-000 RIS 1
Left brake pipe
P 10
39 | G000093-000010-00 Washer 10 4
#4%h B6>=<22
40 | G000882-006022-01 Pin shaft B6<22 1
HIE 6
41 | G0097P1-000006-00 Washer 6 1

5-9




B 1-4 HIZHS5H3IERHN

CPCD50/60/70-AG55
Fig.1-4 Brake and inching control Q

%*/24,46,47 16,17 0 /
30,31,32 (U # SR
% S N
N\ . . /{\«(’{,}{4}%:7\1‘7 19,61
9953 &2 '»é'“\#) Ge, 33,34,38
A v )\ 'f’ 519722,56-59

7 4
24, 0,51,5811‘18‘ 14,15,e1,60

% 39,40,42
:::(/
%
33,39
19,49,54

RER
vacuum pump

o112

5-10



& 1-4
Fig. 1-4

RIS EHEIERA

Brake and inching control

(@) CPCD50/60/70-AG55

WL

See previous fig.

FF5 Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
PR A

1 | GAzZ630-510003-000 | JLEAES 1
Vacuum pipe 3
LS ] )

2 | SC601-540020-000 vacuum check valve 1

PR A
3 | GAZ630-510002-000 \;iil W2 1
acuum pipe 2

12FM10>< 25

4 | G005783-010025-00 Bolt M10><25 4
g8

5 | G0097P1-000008-00 Washer 8 10
10

6 | G0097P1-000010-00 Washer 10 4
T B

7 | GAZ630-510200-000 Right brake oil pipe 1
FE B

8 | GAZ630-510100-000 Left brake oil pipe 1
0

9 | GAZ630-515000-000 Draw bar 1
SR

10 | SC601-540020-000 Spring 2
IE M8 >< 16

11 | G005783-008016-00 Bolt M8><16 10
g8

12 | G000093-000008-00 Washer 8 10
A

13 | Q701B45-NPT1/16-G00 Oil cup 1
By4hB8><28

14 | G000882-008028-01 Axis pin B8 28 2
g8

15 | G0097P1-000008-00 Washer 8 2

5-11



& 1-4
Fig. 1-4

RIS EHEIERA

Brake and inching control

(@) CPCD50/60/70-AG55

WK
See previous fig.

F5 Yk LA B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

16 | N163-510004-000 %ﬁg et 2

17 | G0894P1-000028-00 iﬂﬂhﬂjjfﬁi‘i%-zgﬂzs )

18 | GA700-510001-000 fjﬁi‘ct ciste 1

19 | Gooo091-002016-00 | A28 3

20 | Q672-18-G00 gi@n%}ﬁﬁm 10

21 | G000879-004028-00 Ifﬁ;‘:igs 1

22 | GA700-510003-000 E}ate 1

23 | GAZ630-510400-000 \;iia%fm yinder 1

24 | G000093-000006-00 \%Eﬁer 6 5

25 | GAZ630-516000-000 fﬁé‘fﬁrm assy 1

26 | GAZ630-517000-000 gjﬁ%fassy 1

27 | GAZ630-510300-000 iﬁfﬂ?i?& assy 1

28 | GAZ630-510001-000 iﬁfﬁféipe L 1

29 | 35QCDA-510005 ﬁﬁﬁ - 2

30 | G0097P1-000012-00 \%Eﬁgr " 4

5-12




& 1-4
Fig. 1-4

RIS EHEIERA

Brake and inching control

(@) CPCD50/60/70-AG55

WK
See previous fig.

F5 Yk LA QA HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

31 | G000093-000012-00 \%Eﬁgr " 4

32 | G005786-012030-00 fﬁf M1 e% 4

33 | G006170-000008-00 ﬁimg 4

34 | GO05783-008040-00 | I MB<40 1

35 | G005783-008035-00 mjﬁmgzgg 1

36 | GAZ630-511000-000 E;sﬁé%ﬁe assy 1

37 | G005783-008030-00 %?ﬁmgzgg 1

38 | GAZ630-518000-000 iﬂide 1

39 | G0894P1-000018-00 ?ﬂhﬂjjfﬁ%_%ﬁﬂm 1

40 | GA700-510004-000 %ﬁg et 1

41 | GAZ630-514000-000 f%fﬁﬁ%ocker - 1

42 | 50W-615001 f_;jfh 2

43 | GAZ630-512000-000 ﬁ;’gﬁﬂeﬂkgﬁ sl 1

44 | GAZ630-513000-000 ﬁfﬁﬁ%fﬁ assy 1

A
45 | GAZ630-510005:000 | Sl 2

5-13




& 1-4
Fig. 1-4

RIS EHEIERA

Brake and inching control

(@) CPCD50/60/70-AG55

WK
See previous fig.

F5 Yk LA QA HEEGEH R
Item Part NO. Description Qty | Remarks or Serial NO.

46 | GAZ630-510006-000 ﬁlﬂc 0 1

47 | G005783-006018-00 %?ﬁmgﬁg 2

48 | G000093-000010-00 \%Eﬁgr 0 4

49 | GO087P1-000006-00 \%Eﬁ o6 1

50 | QIB257-512009-100 ng‘plate 6

51 | 25QCG-510002 :%Tﬁ deove 6

52 | G005783-006025-00 mjﬁmgzgg 3

53 | J000982-000010-00 \%Eﬁgr 0 2

54 | G000882-006022-00 ﬁﬁg vz, 1

55 | RS706-540601-000 J%j 1

56 | GA701-510002-000 Ego*rfn oct rod 1

57 | 25DE-64-7 ﬁmg’lﬁ[ 1

58 | 50DH-610009 ﬁ%%w 1

59 | G000882-008026-01 ﬁﬁf%;‘i% 1

60 | G0O00091-3P2020-00 ﬁﬁfgz’z‘igo 1

5-14




B 1-4 HIZHS5H3IERHN

Fig.1-4 Brake and inching control

(@) CPCD50/60/70-AG55

WK
See previous fig.

B PRI 4K WE| AU ER
Item Part NO. Description Qty | Remarks or Serial NO.
61 | GO008B2-008020-00 | HHE>20 1
62 | PKD-180-G0O gfﬁ;}fﬂ e 1
63 | N163-540002-000 :%52 clamp 2
64 | GAZ630-510007-000 ﬁﬁﬁ plate 1
65 | GAZ630-510008-000 TB%gf%e 1

5-15



A 2-1
Fig. 2-1

T ITHRA

Throttle control

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

e Yk 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

12 H: M8><30

1 | G005783-008030-00 Bolt M8><30 2
g 8

2 | G000093-000008-00 Washer 8 3
g 8

3 | G0097P1-000008-00 Washer 8 3
T

4 | GA700-521000-000 MR 1
Throttle support

5 | GA700-520001-000 E%. . 1
Tension spring

6 | GA700-522001-000 W& 2
Bushing
ot P b R

7 | GA700-522000-000 e 1
Rocker arm

8 | G000896-000006-00 ol 6. 2
Snap ring 6
V2§

9 | 30DH-530002 wit 1
Trolley
#PE 10

10 | GO097P1-000010-00 Washer 10 1

11 | G0894P1-000010-00 | ©ii 10 1
Snap ring 10
£ 1.6><16

12 | G0O00091-1P6016-00 Pin 1.6>16 1
#HHE 6

13 | G0O097P1-000006-00 Washer 6 4
i T ] 2B

14 | GA701-523000-000 MLz 1
Throttle line

15 | N163-520001-000 Eﬁﬁﬁﬂ 1

5-16




A 2-1
Fig. 2-1

T ITHRA

Throttle control

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

e Yk 2R B HyrEOEH ER

Item Part NO. Description Qty | Remarks or Serial NO.
WERE M8

16 | G006170-000008-00 Nut M8 1
Y

17 | A300-522002-000 Shaft 1

18 | A300-522001-000 e 1
Pedestal
718

19 | A300-522003-000 R 1
Pedal
124 M6><20

20 | G005783-006020-00 Bolt M6><20 5
#HHE 6

21 | G000093-000006-00 Washer 6 5
WEEE M6

22 | G006170-000006-00 Nut M6 5
7 L8

23 | GR501-520001-000 ifif%% 1

24 | G000896-000004-00 %%M. 1
Snapring 4

25 | 50DH-620001 i 1
Plate
1244 M10><20

26 | G005783-010020-00 Bolt M10><20 2
#PE 10

27 | G000093-000010-00 Washer 10 2
P R

28 | GR501-522000-000 MR 1
Throttle support

29 | PKD-120-G00 ALt 2
Strapping

5-17




A 2-2
Fig. 2-2

T ITHRA

Throttle control

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41

(D CPCD80/100-AG36

© CPCD50/60/70-AG36 (H) CPCD80/100-AG17

A= kg LA B FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
124 M8><30
1 | G005783-008030-00 Bolt M8<30 2
ihE 8
2 | G000093-000008-00 Washer 8 2
ih[E 8
3 | G0097P1-000008-00 Washer 8 2
e
4 | GA700-521000-000 MTISCR 1
Throttle support
5 | GA700-520001-000 i . 1
Tension spring
6 | GA700-522001-000 HE 2
Bushing
i e
7 | GA700-522000-000 IRE 1
Rocker arm
8 | G000896-000006-00 Hl 6 1
Snap ring 6
NN
9 | 30DH-530002 it 1
Trolley
HE 10
10 | G0097P1-000010-00 Washer 10 2
11 | G0894P1-000010-00 | 110 2
Snap ring 10
B 1.6><16
12 | G000091-1P6016-00 Pin 1616 1
ih[E 6
13 | G0097P1-000006-00 Washer 6 6
H T T4 2%
14 | GA700-523000-000 Throtle ine 1 OGO
H T T4 2%
- | GA703-523000-000 Throttle line 1 ©JO)

5-18




A 2-2
Fig. 2-2

T ITHRA

Throttle control

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41

(D CPCD80/100-AG36

© CPCD50/60/70-AG36 (H) CPCD80/100-AG17

A= kg LA B FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.
15 | N163-520001-000 FRALERET 1
Bolt
125 M8
16 | G006170-000008-00 Nut M8 1
B
17 | A300-522002-000 Shaft 1
18 | A300-522001-000 IR 1
Pedestal
718
19 | A300-522003-000 AR 1
Pedal
124 M6><20
20 | G005783-006020-00 Bolt M65<20 3
g 6
21 | G000093-000006-00 Washer 6 3
125 M6
22 | G006170-000006-00 Nut M6 3
LR
23 | GR501-520001-000 ifif“%% 1
24 | G000896-000004-00 il 4 1
Snapring 4
iy
25 | GR1006-520200-001 Throttle support 1 ©JO)
e
26 | 50DH-620001 Plate 1 ©JO)
124 M12><25
27 | G005783-012025-00 Bolt M1 o5 2 @)
HE 12
28 | G000093-000012-00 Washor 12 2 ®
HE 12
29 | GO097P1-000012-00 Washor 12 2 ®

5-19




A 2-2
Fig. 2-2

T ITHRA

Throttle control

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41

(D CPCD80/100-AG36

© CPCD50/60/70-AG36 (H) CPCD80/100-AG17

Throttle support

FFs YrkHiD 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
P R
30 | GR1005-520100-001 | AT 13CR 1 ®

5-20




B 3-1  fEKEN

Fig. 3-1 Extinguishment control

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

e Yk 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

JE K Fir £ S5 K

1 | GR501-530100-001 FEKBLZ S P 1
Choke line assy
1E#: M10><20

2 | G005783-010020-00 Bolt M10><20 2
#PE 10

3 | G000093-000010-00 Washer 10 2
JE ey 28 5 4

4 | GR501-530200-000 KoK LSO 1
Bracket
£ 1.6><12

5 | G000091-1P6012-00 Pin 1.6 12 4
#HHE 6

6 | G0097P1-000006-00 Washer 6 3
= R

7 | GR501-530014-000 i 1
Rocker

8 | GR501-530011-000 HEH 1
Push ears
$h

9 | GR501-530012-000 2 1
Washer
g 8

10 | GO00093-000008-00 Washer 8 1
WERE M8

11 | G006170-000008-00 Nut M8 1

12 | GR501-530013-000 EE 1
Swivel nut
g 8

13 | G0O00091-000008-00 Washer 8 1

25 e

14 | PKD-120-G0O el 2
Strapping
VLA R

15 | GR501-530300-000 HFF K 1
Pull rod assy

5-21




SUE: 2

Extinguishment control

A 3-2
Fig.3-2

(® CPCD80/100-AG41
(D CPCD80/100-AG36

© CPCD50/60/70-AG42 () CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
© CPCD50/60/70-AG36 (H) CPCD80/100-AG17

)/

75 kg LA B FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.

SO RS A=Y

1 | GA700-540100-000 Choke line assy 1 ©0DO®
SO RS A=Y

GR501-530100-001 Choke line assy 1 GICJO)
SO RS A=Y
GR504-530100-000 Choke line assy 1 ®
st

2 | PKD-120-G0O el 2
Strapping
5 1.6%12

3 | G000091-1P6012-00 Bir 16512 1
[ 6

4 | GOO97P1-000006-00 | o0’ 1
A

5 | 3-53-00-14 Spring 1 ©JO)
1248 M12x25

6 | G005783-012025-00 Bolt Mioxos 1 ©JO)
18 12

7 | G000093-000012-00 Washer 12 1 ©JO)

8 | GR1006-530002-000 HER 1 ©JO)
Plate

9 | GR501-530011-000 HET 1
Push ears
EZ\

10 | GR501-530012-000 L1 1
Washer
ihE 8

11 | G000093-000008-00 Washer 8 1
12 EE M8

12 | G006170-000008-00 Nut M8 1

5-22




& 4-1
Fig. 4-1

FHIZhERA

Handle control

(A CPCD50/60/70-AG16 (©) CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41
(D CPCD80/100-AG36

© CPCD50/60/70-AG36 (H) CPCD80/100-AG17
() CPCD50/60/70-AG55  (K) CPCD80/100-AG55

75 VIR 2R H= FVEBUEH R
Item Part NO. Description Qty | Remarks or Serial NO.

F-hlzhat

1 | 80DH-630001-G0O Parking brake control 1
12 M8>=<20

2 | G005783-008020-00 Bolt M8><20 2
ihE 8

3 | G000093-000008-00 Washer 8 3
By B8><16

4 | G000882-008016-01 Pin shaft B8><16 1
#43.2><14

5 | G000091-3P2014-00 Pin 3.2><14 1
HBN R

6 80DH-631000 Cable assy-parking brake 1 ¥ Except ®
HIBN R

GR1002-521000-000 Cable assy-parking brake 1 ®

124 M8>< 16

7 | G005783-008016-00 Bolt M8><16 1

8 | 50W-630001 FIER 1
Plate

5-23




A 4-2
Fig. 4-2

FHIZhERA

Handle control

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

e kg 2R B HyrEOEH ER
Item Part NO. Description Qty | Remarks or Serial NO.

Fhzh#s

1 | 2QD-511000 Hand brake 1 —2013.6.13

l = L=}

- 80DH-630001-G00 **J.‘”%& 1 2013.6.13—
Parking brake control
74 3.2><14

2 | G000091-3P2014-00 Pin 3.2>¢14 1
12 H: M8><20

3 | G005783-008020-00 Bolt M8 <20 2
g 8

4 | G0O00093-000008-00 Washer 8 3
4% B8><16

5 | G000882-008016-01 Shaft B8 > 16 1

| o fr

6 | GA730-551000-000 e 1

Brake line
| Bh v 2k 7 2R

7 | SC301-532000-000 Tl SR 1
Hand brake cable racket
#PE 10

8 | G0097P1-000010-00 Washer 10 3

g 10
8 ~ _ =
u, féi:% 9 | G000093-000010-00 Washer 10 2
) 1242 M10>< 25

10 | G005783-010025-00 Bolt M10><25 2
4% B10><26

11 | G000882-010026-01 Shaft B10>26 1
£ 3.2<22

12 | G0O00091-3P2022-00 Pin 3.2 22 1

5-24




& 5-1
Fig.5-1

BRI
Shift control

(® CPCD50/60/70-AG16 (C) CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41
@ CPCD50/60/70-AG36 () CPCD80/100-AG17
(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(® CPCD80/100-AG41
(D CPCD80/100-AG36

5 Prkiag e K EEUE 7R R
Item Part NO. Description Qty | Remarks or Serial NO.
i Bt T
1 | 30DHW15-520001 shift handle 1
12£E M10
2 | G006170-000010-00 Nut M10 1
Az Il‘_ll‘ 5
3 | GA700-530700-000 BT R 1
Shift lever assy
P 6
4 | G000093-000006-00 Washer 6 1
12 F M8><15
5 | G005783-0068015-00 | oo\ 1o o 2
£ S agin
6 | GA700-530200-000 Shift bracket 1
Bt
7 | GA700-530003-000 Shaft 1
Hh7& SQL8C-RS
8 | J005306-0000008-01 BearingSOLBC-RS 1
HEFT
9 | GA701-530001-000 Connecting rod 1 (NEIO)
HEFT
GA700-530004-000 Connecting rod 1 ©® O
HEFT
GA1000-530004-000 Connecting rod 1 ®
HEFT
GA1001-530001-000 Connecting rod 1 B ®
12 EE M8
10 | G006170-000008-00 Nut M8 4
11 | RS706-540601-000 Xk 1
Fork nipple
IR RE M10-72
12 | G006170-100008-00 Nut MLO-left 1

5-25



& 5-1
Fig.5-1

BRI
Shift control

(® CPCD50/60/70-AG16 (C) CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41
(D CPCD80/100-AG36

@ CPCD50/60/70-AG36 () CPCD80/100-AG17
(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

5 YIEHD ey K RS A
Item Part NO. Description Qty | Remarks or Serial NO.
13 | N163-612001-000 HE 2
Bushing
R
14 | GA700-530500-000 Handle assy 1 AB®OOBY
R
GA1000-530500-000 Handle assy 1 GIGIOI
S A
15 | GA700-530005-000 VRS 2
Adjust shim
b - A FY
16 | G0894P1-000012-00 AR SE-A R 12 2
Sanp ring —A 12
124 M8>< 35
17 | G005783-008035-00 Bolt M8<35 4
g 8
18 | G000093-000008-00 Washer 8 10
S 4 R
19 | GA700-530300-000 Fe SRR 1
Left bracket assy
%l B8><24
20 | G000882-008024-01 Pin shaft B8 24 1
124 M6>< 16
21 | G005783-006016-00 Bolt M6<16 1
VESR 585
22 | GA700-530400-000 Right bracket assy 1
Bt
23 | 30DHW15-522000 Shaft 1
124 M8><20
24 | G005783-008020-00 Bolt M8<20 2
25 | 3E-610005 i 2
Bushing
BA AR
26 | GA700-530100-000 SORER 1
Bracket assy

5-26




& 5-1
Fig.5-1

BRI
Shift control

(® CPCD50/60/70-AG16 (C) CPCD50/60/70-AG42 (E) CPCD50/60/70-AG41

(® CPCD80/100-AG41
(D CPCD80/100-AG36

@ CPCD50/60/70-AG36 () CPCD80/100-AG17
(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FFs YrkHiD 2R e FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
#43.2><16
27 | G000091-3P2016-00 Pin 3.216 1
RS
28 | GA700-530006-000 5 'ﬁﬁ% 1
Spring
HEAT K
29 | GA700-530600-000 Connecting rod assy ENEICICIONO)
HEAT K
GA1000-530600-000 Connecting rod assy 1 GIGOXX)
Kk SQ8C-RS
30 | JO05306-0000008-00 Bearing SO8C-RS 1
By B6><22
31 | G000882-006024-01 Pin shaft B6x22 1
4 1.6><12
32 | G000091-1P6012-00 Pin 1.6 12 1
A Igl‘ .
33 | GA700-530800-000 BB A 1
Baffle assy

5-27




A 5-2
Fig.5-2

Shift control assy

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
HA T4
1 30DHW15-520001 Shift handle 1
IEEE M10
2 | G006170-000010-00 Nut M10 1
Al 4 b
3 | GA700-530700-000 Tﬁéﬂ‘“‘ﬁz 1
Shift lever assy
P 6
4 | G0O00093-000006-00 Washer 6 1
12 M8>< 15
5 | G005783-008015-00 Bolt M8><15 2
ST
6 | GA700-530200-000 Shift bracket 1
B
7 | GA730-530002-000 Shaft 1
7% SQL8C-RS
8 | J005306-0000008-01 BearingSOLEC-RS 1
HEAT
9 | GA730-530001-000 Connecting rod 1 ®)
HEAT
- | GA731-530001-000 Connecting rod 1
2 M8
10 | G006170-000008-00 Nut M8 4
11 | 50DH-610008 Xk . 1
Fork nipple
EBE M10-72
12 | G006170-100008-00 Nut M10-left 1
13 | N163-612001-000 HE 2
Bushing
SY5"
14 | GA730-530500-000 £ 1
Handle assy

5-28




A 5-2
Fig.5-2

Shift control assy

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

Connecting rod assy

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
S LA
15 | GA700-530005-000 BERA 2
Adjust shim
o6 e Bl A TR
16 | G0894P1-000012-00 ﬁmﬂﬁ.ﬁ%% X 2
Sanp ring —A 12
12 M8>< 35
17 | G005783-008035-00 Bolt M8 <35 4
g 8
18 | G000093-000008-00 Washer 8 10
B4 R
19 | GA700-530300-000 Fe SRR 1
Left bracket assy
% B8>< 24
20 | G000882-008024-01 Pin shaft B8 24 1
12 M6><16
21 | G005783-006016-00 Bolt M6><16 1
FSCBREE
22 | GA700-530400-000 Right bracket assy 1
By
23 | 30DHW15-522000 Shaft 1
12 M8>< 20
24 | G005783-008020-00 Bolt M8>20 2
25 | 3E-610005 it . 2
Bushing
B4
26 | GA700-530100-000 SORER 1
Bracket assy
4 3.2><16
27 | G000091-3P2016-00 Pin 3.216 1
RS
28 | GA700-530006-000 & 'ﬁﬁ% 1
Spring
; o
29 | GA700-530600-000 FEFFRL A 1

5-29




A 5-2
Fig.5-2

Shift control assy

CPCD50/60/70-AG16Z (D) CPCD50/60/70-AG42Z

Baffle assy

FFs Yk ey i B FEEOEH R
Item Part NO. Description Qty | Remarks or Serial NO.
A& SQBC-RS
30 | JO05306-0000008-00 Bearing SO8C-RS 1
Al ILTll‘ 5
31 | GA700-530800-000 LR A 1

5-30




FNEY WERS

Part VI

(® CPCD50/60/70-AG16
© CPCD50/60/70-AG42
B CPCD50/60/70-AG41
@ CPCD50/60/70-AG36
(D CPCD80/100-AG36
) CPCD80/100-AG55

Hydraulic system

CPCD50/60/70-AG16Z
© CPCD50/60/70-AG42Z
(® CPCD80/100-AG41

@ CPCD80/100-AG17

(@) CPCD50/60/70-AG55

F5 g & 7R PR
Item Description Serial No. Page
K11 HERS Y
Fig. 1-1 | Oil pump assy A@e00EeOBV 6-1
K 1-2 B FSY
Fig. 1-2 | Oil pump assy OO 6-4
Kl 2 AR EogtKERit 6-6
Fig.2 Tilting oil pipe All models of truck
Kl 3-1 e E R
Fig. 3-1 | Steering oil pipe ®eO0066 6-8
K 3-2 e 1) 4
Fig. 3-2 | Steering oil pipe @ 6-9
Kl 3-3 e E R
Fig. 3-3 | Steering oil pipe GIGIOIR) 6-10
Kl 4-1 2 B
Fig. 4-1 | Brake oil pipe ®eO0066 6-12
Kl 4-2 2 B
Fig. 4-2 Brake oil pipe GIGIOIX) 6-13
Kl 5 e i EogtKERit 6-15
Fig. 5 Multi-way valve control All models of truck

6-A



FFs EN 4 PRE

ltem Description Serial No. Page
Kl 6-1 £ psNY
Fig.6-1 Multi-way valve assy ®e00BOV 6-17
Kl 6-2 £ psNY -
Fig.6-2 Multi-way valve assy GACJONCY 6-19
7 BRI AR 6.20
Fig.7 Hydraulic tank accessory All models of truck

6-B




(® CPCD50/60/70-AG16

CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

E‘ 1?1 ’Hﬁ'éﬁn s © CPCD50/60/70-AG42Z  (B) CPCD50/60/70-AG41 (G CPCD50/60/70-AG36
9. pump assy @ CPCD50/60/70-AG55
e PG 2R & FvE a4 A
Item Code No. Description Qty | Remarks Or Serial No.
Jii&=95Y5
1 | GA701-603000-000 Pine asey 1 ®©
i &=F5Y5
GA731-603000-000 Pine assy 1
i &=F5Y5
GA700-603000-000 Pine assy 1 ©®
A A
GA730-603000-000 B 1 ©
Pipe assy
A A
GAZ630-603000-000 | CHEM 1 @
Pipe assy
Jii&=F5Y5
2 | GR501-602000-001 Pine asey 1 ® O
i &=F5Y5
GA731-602000-000 Pine assy 1
i &=F5Y5
GA700-602000-000 Pine assy 1 ©®
A A
GA730-602000-000 Eﬁ? H B 1 ©
ipe assy
A A
GAZ630-602000-000 Eﬁ? H B 1 @
ipe assy
O A%+t 8 AS568-214
3 | AS568-214-G00 O-ring AS568.214 2
124 M10%1.25%30
4 | G005785-010030-00 | poifyoo oo 2| ®@OGOGO
124 M10%1.25%30
G005785-010030-00 | i’ ST 14 ©
75 10
5 | G000093-000010-00 | 10 16
6 | FL-12-G0O R 2
Flange

6-1



(® CPCD50/60/70-AG16

CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

E‘glfl mﬁi’ﬁ 5 assy © CPCD50/60/70-AG42Z  (B) CPCD50/60/70-AG41 (G CPCD50/60/70-AG36
Q) CPCD50/60/70-AG55
T kg s B HyrEOEH ER
Item Code No. Description Qty | Remarks Or Serial No.
7 | G005783-010025-00 ﬁ%&"ﬁgfﬁ; 4
8 | GR1001-601400-G00 ;ﬁegiump 1 MNEICIC,
CBFH-F440-AFHL ;ﬁegiump 1 ©
GAZ630-601100-G0O Gﬁegrﬁ;ump 1 @
9 | GR501-601300-G00 gh‘e;iump 1 © ®
GA701-601100-G0O gh‘e;iump 1 ® O
H802-651200-G0O0 Gﬁegrﬁ;ump 1 @
10 | G001235-003803P1-00 8_%??;%]3_318"3'1 2
11 | GR501-601200-000 E}}O{Er%?or 2 NEICICIO)
GR501-601200-000 ?ﬁiior 1 ©
50DH-751200 Eﬁﬁn‘;‘fﬁﬁﬁ* 1 ©
12 | Q672-45-G00 gjfn%iﬁsﬂ?ﬁ 45 A
13 | GA701-600001-000 Eﬁﬁ%ﬁn ipe 1 (NEIO)
GA731-600001-000 Eﬁifﬂ ipe 1
GA700-600001-000 Eﬁifﬂ ipe 1 © ®

6-2




(® CPCD50/60/70-AG16

CPCD50/60/70-AG16Z (©) CPCD50/60/70-AG42

E‘glfl mﬁi’ﬁ 5 assy © CPCD50/60/70-AG42Z  (B) CPCD50/60/70-AG41 (G CPCD50/60/70-AG36
Q) CPCD50/60/70-AG55

A= VIR BN B FVEBEH R

Item Code No. Description Qty | Remarks Or Serial No.
GA730-600001-000 Eﬁﬁ%ﬁn ipe 1 ©

14 | GA701-600002-000 Eﬁifﬂ ipe 1 (NEIO)
GA731-600002-000 Eﬁifﬂ ipe 1
GA700-600002-000 Eﬁifﬂ ipe 1 ©®
GA730-600002-000 gﬁﬁfﬂ pipe 1 ®)

15 | G0097P1-000010-00 \%Ehle? 10 4| OGO
G0097P1-000010-00 \%Ehle? 10 2 (®)]

16 | 80DH-751001 %iket 2| ®AOBGBOO
3DE-100001 fa%ket 1 ©

6-3




A 1-2
Fig.1-2

THZR
Oil pump assy

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

(K) CPCD80/100-AG55

A= VIR 2R B FVEBEH R
Item Code No. Description Qty | Remarks Or Serial No.
1 | GA1000-602000-000 Pipe assembly 1 ®
- | GR1001-602000-000 Pipe assembly 1 B ®
- | GA1000-602000-000 Pipe assembly 1 O)
2 | GA1000-601000-000 Pipe assembly 1 ®
- | GA1001-603000-000 Pipe assembly 1 B ®
- | GA1002-603000-000 Pipe assembly 1 O)
O JE %418 AS568-214
3 | AS568-214-G00 O-ring AS568.214 2
124 M10><1.25><30
4 | GB5785-86 Bolt M10><1.25>30 16
g 10
5 | GB93-87 Washer 10 16
6 | FL-12-G0O ML= 2
Flange
WHIE
7 | GR1001-601400-G00O 1
Gear pump
WHIE
8 | GR1001-601100-G00 1 ®
Gear pump
- | H802-651200-000 i 1 0O®
Gear pump
O B4t 38><3.1
9 | GB1235-76 O-ring 3831 2
[_‘] N ~
10 | GR501-601200-000 Pt 2
Flange

6-4




A 1-2
Fig.1-2

THZR
Oil pump assy

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-AG36

(K) CPCD80/100-AG55

5 VIR R H= RVEEUE R
Item Code No. Description Qty | Remarks Or Serial No.

WU 22 XI5 45

11 | Q672-45-G00 Clamp 45 4
11 v 5

12 | GA1000-600001-000 o 1 ®
Suction pipe
W

- | GA1001-600001-000 | Gl 1 ®K®
W

- | GA1002-600001-000 Suction pipe 1 O)
11 v 5

13 | GA1000-600002-000 o 1 ®
Suction pipe
W

- | GA1001-600002-000 Suction pipe 1 B ®
W

- | GA1002-600002-000 Suction pipe 1 O)

2

14 | PKD-180-GOO 2y 1

Wire

6-5



A2
Fig.2

TRLE B
Tilting oil pipe

(A CPCD50/60/70-AG16

CPCD50/60/70-AG16Z

O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

@ CPCD50/60/70-AG36
(J) CPCD50/60/70-AG55

#H CPCD80/100-AG17
(K CPCD80/100-AG55

© CPCD50/60/70-AG42

(B CPCD80/100-AG41
(D CPCD80/100-AG36

FFs Yk B e FEEOEH R
Item Code No. Description Qty | Remarks Or Serial No.
90" Efkk
1 | 40DH-600200 90= Connector 4
3455 P4
2 | GR501-620300-002 R B 1 5t-7t
Pipe assy
3455 P4
- | GR1001-620300-001 A L ok 1 8t-10t
Pipe assy
3455 P4
3 | GA700-620200-000 A L ok 1 5t-7t
Pipe assy
3455 P4
- | GR1001-620200-001 A L h 1 8t-10t
Pipe assy
GBS
4 | GA700-620001-000 Clip 2 5t-7t
GBS
- | GA1000-620001-000 Clip 1 8t-10t
g 8
5 | G000093-000008-00 Washer 8 1
12 M8x30
6 | G005783-008030-00 Bolt M8x30 1
Jigs pare
7 | GA700-621000-000 AT 1 1 5t-7t
Tilting pipe 1
ﬁ/:: fets
- | GA1000-621000-000 | MAFHNE L 1 8t-10t
Tilting pipe 1
Jigs pare
8 | GA700-622000-000 AT 2 1 5t-7t
Tilting pipe 2
A fets
- | GA1000-622000-000 @1‘;\4% = 2 1 8t-10t
Tilting pipe 2
Jii§= 9595
9 | GA700-620100-000 Pipe assy 1 5t-7t
3455 P4
- | GR1001-620200-001 A L h 1 8t-10t
Pipe assy

6-6




A2
Fig.2

TRLE B
Tilting oil pipe

(A CPCD50/60/70-AG16

CPCD50/60/70-AG16Z

O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

© CPCD50/60/70-AG42
(B CPCD80/100-AG41

© CPCD50/60/70-AG36  ({H) CPCD80/100-AG17 (D CPCD80/100-AG36
Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55
A= VIR 2R H= FVEBEH R
Item Code No. Description Qty | Remarks Or Serial No.
10 | GR501-620100-002 Bk 1 5t-7t
Pipe assy
GR1001-620100-001 | XHEM 1 8t-10t
Pipe assy

6-7



B 31 e ® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (© CPCD50/60/70-AG42
Fig.3-1 Steering pipe O CPCD50/60/70-AG42Z () CPCD50/60/70-AG41 (@ CPCD50/60/70-AG36
F5 Yk 4R HE HIEEGEH R
Item Code No. Description Qty | Remarks Or Serial No.
Parasd N
1 | N163-214000-000 éﬁictor 3
17 s
, o 2 | GA700-630001-W00 LEEO%SX a 1
11
M 22 I 4
3 | Q672-24-G00 gi?n—pi;f*@ 24 2
3455 P4
4 | GA700-630200-000 E,Xipae‘;;fy 1
5 | G005783-008016-00 iﬁ'}"ﬁ:ﬁ; 5
FH
%74 6 | G000093-000008-00 | /8 5
% LB AP \*’Xasher 8
] Jgﬁ;';{gg‘{t 7 | G0097P1-000008-00 Vivﬁh’ger o 5
7q B )1 4Ps =
R ”L%l £ ;‘grzooster Ps 8 | GRS01-630001-000 | (o 5
To steering cylinder 8 4 TR A
left port 65 9 | GA700-630300-000 Fi?pge”;ssy 1
3455 A
10 | GA700-630400-000 E,Xipge‘;ffy 1
Parasd N
11 | N163-216000-000 éﬁictor 1
P 16 T A i T A 4 3k
To steering cylinder 12 | R450-630100-000 Connector L
right port

6-8




B 3-2 HnEH
Fig.3-2 Steering pipe

(@ CPCD50/60/70-AG55

To multi-mar
valwe Pt port

jjjg
Tz
e mhr 250

To staaring crlindar
laft port

EERdm S0
To stesring crlinder
right port

FFs Yk R e FEEOEH R
Item Code No. Description Qty | Remarks Or Serial No.

pases N
Bk

1 | N163-214000-000 Connector 3
RIS

2 | GA700-630001-W00 Hose 1
WA 22 3R i 24

3 | Q672-24-G00 Clamp 24 2
ii§= 95954

4 | GAZ630-630100-000 Pipe assy 1
W24 M8>=< 16

5 | G005783-008016-00 Bolt M8><16 5
g 8

6 | G000093-000008-00 Washer 8 5
P 8

7 | G0097P1-000008-00 Washer 8 5

8 | GR501-630001-000 | (L 5
Clamp
3455 A

9 | GA700-630300-000 A I & 1
Pipe assy
Ji§= 9595

10 | GA700-630400-000 Pipe assy 1
pazes N
Bk

11 | N163-216000-000 Connector 1
Rk

12 | R450-630100-000 Tube connector 1

13 | GA700-640010-000 Bk 1

Angle coupling connector

6-9



& 3-3 #HER (® CPCD80/100-AG41 ({H CPCD80/100-AG17 (1) CPCD80/100-RG36
Fig.3-3 Steering pipe & CPCD80/100-AG55
75 kg LA B FVEBUEH R
Item Code No. Description Qty | Remarks Or Serial No.
K345 P4l
1 | GA1000-630100-000 | SCH B 1
Pipe assy
17 18 2 | x1000-630007-000 | 24 3
Clamp
RN 22 X4 24
3 | Q672-24-G00 Clamp 24 4
75 s
4 | GA1000-630002-woo | MV/EEH 1
Hose
75 s
£# £ EYD 5 | GA1000-630001- w00 | R 1
TO braking Hose
ralwve H port 4
6 | X700-700006-000 e 1
Clamp
124 M8>< 16
7 | GO05783-008016-00 | oy o o 5
HpEl 8
8 | G000093-000008-00 | \\/ . o 5
HpEl 8
9 | GO097P1-000008-00 | \\/ o o 5
10 | GR501-630001-000 ?Ifn ) 1
BRI T 2 T
T stesring orlisdes | 11 | GA1000-630200-000 | Lor K 1 10t
} right port Pipe assy
K345 P4l
7 | 12 - | GAB00-630200-000 | BLHEL 1 8t
1a b7 Loon Pipe assy
14 R 45 P4l
12 | GA1000-630300-000 | CH M 1 10t
Pipe assy
R348 P4l
- | GAB00-630300-000 | BLHEL 1 8t
Pipe assy
AL 4 3
13 | 80DH-730005 HiEEsk 2
Connector

6-10




B 3-3 HnEH
Fig.3-3 Steering pipe

(® CPCD80/100-AG41 ({H CPCD80/100-AG17 (1) CPCD80/100-RG36
) CPCD80/100-AG55

E#aErO
TO braking
ralwre H port

EBRMECEMO

Te =teering crlind=r

FFs Yk R e FEEOEH R
Item Code No. Description Qty | Remarks Or Serial No.
I 16
14 | J000982-000016-00 Washer 16 2
pazes N
Bk
15 | N163-216000-000 Connector 1
pases N
Bk
16 | N163-214000-000 Connector 3
Tk
17 | R450-630100-000 Connector 1
2R
18 | PKD-180-G0O 2ty 1
Wire

6-11



Bl 4-1  HIshER (A CPCD50/60/70-AG16  (B) CPCD50/60/70-AG16Z (O CPCD50/60/70-AG42
Fig.4-1 Brake oil pipe © CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41 (G CPCD50/60/70-AG36
A= kg LR B FVEBEH R
Item Code No. Description Qty | Remarks Or Serial No.
105 7285 b
1 | GA700-640200-000 Eﬁ?pge ;;fy 1
- == ay
% B EPF O 2 | GA700-640100-000 | PEH R 1
To Multi-way Hard pipe assy
, walve PF port e
J vatve FEoper 3 | Q672-18-G00 giﬁ%iﬂm 18 2
 — R P2 B
R 4 | GAT00-640001W00 | 'St e 1 ®O®O
KERE
GA730-640001-W00 Lower pressure pipe 1 @
Bl aeE i i 124 M10x1.25%20
T 5 | GO05785-010020-00 | o' \iool o0 o 1 ®O®O
( P G005783-008012-00 f‘oﬁ%ys:llzz 2 ©
&5 e
’ i 6 | G000093-000010-00 Vivihleor 10 1 NEICIE
\ &
Y U 3,
\ O" G000093-000008-00 Vi\/:%hser o 2 ®)
<
., #PE 10
) 7 | G0097P1-000010-00 Wiher 10 1 NMNEICIC,
[ 8
P ) G0097P1-000008-00 Wiher 8 2 )
—— s
H/ 8 | N163-540002-000 cgnf 1 MNEICIC,
P
Porarly
Ca N163-540002-000 cgnf 2 ©
9 | GA700-640010-000 fﬁ?ﬁir 1
st
10 | PKD-120-G0O e 2
Wire

6-12




Hz3h & B
Brake oil pipe

A 4-2
Fig.4-2

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-RG36
® CPCD80/100-AG55

To control
valve

75 YIkHD ey Ko BEOE A R
Item Code No. Description Qty | Remarks Or Serial No.
e XU 2 35 18
1 | Q672-18-G00 Strap 18 4
ST
2 | PKD-180-G00 Wire 1
3 | GA1000-640001- w00 | REME . 1
Lower pressure pipe
R34 14 Rl
4 | GA1000-640010-000 | EHEM 1
Pipe assy
R34 14 Rl
5 | GA1000-640030-000 | P HUEEEM 1
P port pipe assy
6 | GA1000-640002-wo0 | B . 1
Lower pressure pipe
R348 P4
7 | GA1000-640020-000 | PA I Bk 1
PA port pipe assy
pil:|
8 | GA1000-640004-000 | XA 1
Support
g 8
9 | G0097P1-000008-00 | \vasher 8 8
g 8
10 | G000093-000008-00 | \\v\o” o 8
124 M8x20
11 | GO05783-008020-00 | oy 1o 8
s b B Tty a9
12 | GA1000-640050-000 | MG Ik 1
Qil return joint
piL:|
13 | GA1000-640003-000 | X* 1
Support
1|5 1%
14 | GR1001-515000-Goo | AU 1
Brake valve
BN}
15 | X1000-640001-G00 | © Hewr 1
Accumulator

6-13



(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-RG36

To control
valve

O-ring AS568-908

H42  fizhEE
Fig.4-2  Brake oil pipe () CPCD80/100-AG55
5 Yk R Hi= RVEEUE R
Item Code No. Description Qty | Remarks Or Serial No.
16 | GA1000-640040-000 — B 1
T connector
pasas N
17 | RC250-606002-000 R 1
Connector
I 22 -
18 | AS568-908-G00 O A4} [l AS568-908 L

6-14




A5
Fig.5

g2 )

Multi-way valve control

(A CPCD50/60/70-AG16

@ CPCD50/60/70-AG36
(J) CPCD50/60/70-AG55

CPCD50/60/70-AG16Z
O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41
#H CPCD80/100-AG17

(K CPCD80/100-AG55

© CPCD50/60/70-AG42
(B CPCD80/100-AG41
(D CPCD80/100-AG36

5 VIR 2 H= RVEEUE R

Item Code No. Description Qty | Remarks Or Serial No.

1 | GR501-610003-000 ﬁfﬁii@?@lve,ZSEC 1 Standard*/c%fr?ﬁguration
GR501-610004-000 afﬁii@?/alve,SSEC 1 Usesz?és)?%SEC
GR501-610002-000 Efﬁii@?/alveASEC 1 Useﬂlif?éiEC

2 | cooossz-008026-00 | i io% o 2 | seecsasEc4

3 | coooost-apz01800 | g T 2 | geEcsasEcs

4 | GA700-612000-000 ?o*rfnector rod 2 3%?033’4%?(?;1

5 | cooose2006022:00 | i hi% 5 2 | geEcsascs

6 G000091-002016-00 iﬁngiis 2 3%?233:,4%2??2

7 N163-610001-000 fﬁ}ji‘iob 1

8 N163-610002-000 ﬁﬁfﬁjﬁznb 1

o |messto003000 | S0l op | 1| aseciasecz

10 | G005783-006012-00 i?jfl\l;/lg:f; 1

11 | eATo0s11040000 | iR 1| usetorz8EC

6-15



A5
Fig.5

g2 )

Multi-way valve control

(A CPCD50/60/70-AG16

CPCD50/60/70-AG16Z
O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

@ CPCD50/60/70-AG36
(J) CPCD50/60/70-AG55

#H CPCD80/100-AG17
(K CPCD80/100-AG55

© CPCD50/60/70-AG42
(B CPCD80/100-AG41
(D CPCD80/100-AG36

s YrkHY ER s Bk HPEEOE A
Item Code No. Description Qty | Remarks Or Serial No.
8 6
12 | G000093-000006-00 Washer 6 1
B2 M8x20
13 | G005783-008020-00 Bolt M8x20 4
8 8
14 | G000093-000008-00 Washer 8 4
e 8
15 | GO097P1-000008-00 | \vioh o 4
16 | GA700-611100-000 SEHIN T 1 1
Multi-way valve hand 1
17 | GA700-611200-000 SEHI T 2 1
Multi-way valve hand 2
Z B4R 3 =, DUBKiH
18 | GA700-611300-000 Multi-way valve hand 3 | * Use for 3/4SEC
L H T 4 AL
19 | GA700-611400-000 Multi-way valve hand 4 | * Use for 4SEC
¥ BRI
20 | GA700-611010-000 Bracket 1 Use for 2SEC
o =BRIRA
GA700-611020-000 Bracket 1 Use for3SEC
w VU B
GA700-611030-000 Bracket 1 Use for4SEC
it IR
21 | N163-612001-000 Bush 4 Use for 2SEC
it =Bk A
N163-612001-000 Bush 6 Use for3SEC
HE VU B
N163-612001-000 Bush 8 Use for4SEC

6-16




(® CPCD50/60/70-AG16

CPCD50/60/70-AG16Z

© CPCD50/60/70-AG42

K61 LHBEEK
Fig.6-1 Multi-way valve assy © CPCD50/60/70-AG42Z (B) CPCD50/60/70-AG41 (@ CPCD50/60/70-AG36
(@ CPCD50/60/70-AG55
FFs Yk B e FEEOEH R
Item Code No. Description Qty | Remarks Or Serial No.
e AE N
1| GR501-610003-000 Multi-way valve,2SEC 1 Standard configuration
IR BRI =IH
- | GR501-610004-000 Multi-way valve,3SEC 1 Use for 3SEC
VYR 2 % 1R DU
- | GR501-610002-000 Multi-way valve,4SEC 1 Use for 4SEC
O M+ E 19x2.4
2 | G000096-001902P4-00 O-ring19x2.4 1
3 | GA700-610101-000 Bekk 1
Connector
IEFE M12x55
4 | G005782-012055-00 Bolt M12x55 4
g 12
5 | G0097P1-000012-00 Washer 12 4
g 12
6 | G000093-000012-00 Washer 12 4
WEEE M12
7 | G006170-000012-00 Nut M12 4
O 7% 341 30x3.5
8 | G001235-003003P5-00 O-ring 30x3.5 2
paes N
9 | 50W-710401 ek 2
Connector
O M4t ] 35x3.5
10 | G001235-003503P5-00 O-ring 35x3.5 1
pasas N
11 | 80DH-710101 ik 1
Connector
pases N
12 | 40DH-600016 ek 2
Connector
O 7%3:4 1 32x3.5
13 | G001235-003203P5-00 O-ring 32x3.5 3

6-17




(® CPCD50/60/70-AG16

CPCD50/60/70-AG16Z

© CPCD50/60/70-AG42

K61 ZHBESK
Fig.6-1 Multi-way valve assy © CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41 @ CPCD50/60/70-AG36
(@ CPCD50/60/70-AG55
FFs YrkHiD B4 S e FEEOEH R
Item Code No. Description Qty | Remarks Or Serial No.
14 | 50DH-710101 ik 1
Connector
15 | R450-630100-000 IRk 1
Connector

6-18




A 6-2
Fig.6-2

25 % 1) ik

Multi-way valve assy

(® CPCD80/100-AG41 (H CPCD80/100-AG17 (1) CPCD80/100-RG36
® CPCD80/100-AG55

A= kg BN B E-San: gy
Item Code No. Description Qty | Remarks Or Serial No.

TBRZ PR IR FrAC

1 | GR1001-610002-000 Multi-way valve,2SEC 1| standard configuration
BN ES 1 —BkH

- | GR1001-610003-000 Multi-way valve,3SEC 1 Use for 3SEC
VYBZ 4 1] VYERH

- | GR1001-610001-000 Multi-way valve,4SEC 1 Use for 4SEC
Perar N

2 | 50W-710401 ngfgictor 2
O %%/ 30=<3.5

3 | GB1235-76 O-ring30><3.5 2
Perar N

4 | 50DH-710101 ngfrictor 1
Hpg 12

6 | GB96-85 Washer 12 4
I2FE M12><60

7 | GB5782-86 Bolt M12<60 4
Hpg 12

8 | GBI3-8Y Washer 12 4

9 | GB6170-86 ﬁMNfZZ 4
O i #% &tk 35=<3.5

10 | GB1235-76 O-ring 33;%3.5 !
f—“@?ﬁx‘

11 | 80DH-710101 CEon r?ictor 1
IERGE:D

12 | 50DH-710301 Conr%?or 4
O %5418 32><3.5

13 | GB1235-76 O-aji/n 9 31;%3. 5 4

6-19




A7
Fig.7

YU ok A PR

Hydraulic tank accessory

(A CPCD50/60/70-AG16

CPCD50/60/70-AG16Z

O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

@ CPCD50/60/70-AG36

#H CPCD80/100-AG17

© CPCD50/60/70-AG42
(B CPCD80/100-AG41
(D) CPCD80/100-RG36

Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55
5 VIR 2R H= RVEEUE R
Item Code No. Description Qty | Remarks Or Serial No.
Wi R T 45 25 1R 4~ 1-6 1
A | GA700-652000-000 LR 5 1 85 1-67
Oil tank cap assy INC 1-6
MR
1 | NO PART NO. Dipstick 1
£4 2.5%20
2 | G000091-2P5020-00 Pin 2.5 20 1
O 7%53:f 1 63x3.1
3 | G001235-006303P1-00 O-ring 63x3.1 1
A
4 NO PART NO. Cover 1
'fz/z‘u\ Al L
5 | X700-652300-000 Arr P 1
ir respirator
6 NO PART NO. Cover 1
B
7 | GR501-650003-000 Seal pad 1
26 e 2 b
g8 | GA700-651000-000 i B 1 5t-7t
Cover
264 2 b
GA1000-651000-000 it BB 1 8t-10t
Cover
5 8
9 | J000982-000008-00 Washer 8 12
24 M8x16
10 | G005783-008016-00 Bolt M8x16 12
EINiK=S S
11 | GR501-600001-000 Oil return pipe 1 2SEC
EINiR= =. VUK
GR501-600004-000 Oil return pipe 1 3/4SEC
EIMiK=S S
GR1001-600001-000 Ol return pipe 1 2SEC

6-20




A7
Fig.7

YU ok A PR

Hydraulic tank accessory

(A CPCD50/60/70-AG16

CPCD50/60/70-AG16Z

O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

© CPCD50/60/70-AG42
(B CPCD80/100-AG41

© CPCD50/60/70-AG36  ({H) CPCD80/100-AG17 (D) CPCD80/100-RG36
Q) CPCD50/60/70-AG55  (K) CPCD80/100-AG55
K5 Wk 2R $oh RVEEE ] A
Item Code No. Description Qty | Remarks Or Serial No.
[a] e =. POHk
GR1001-600004-001 Oil return pipe 1 3/4SEC
24 RIS
12 | Q672-50-G0O gﬂg?oﬂ 50 2
13 | WU-160><180-J-G00 gﬁ{ifﬂ%ﬁ 2
e AR 4 ]
14 | GR501-650002-000 Washer 2
g 24
15 | JO00982-000024-00 Washer 24 1
258
16 | N163-340008-000 ﬁi 1
17 | N163-340002-000 ik 2

Magnetic iron

6-21



6-22



FHLua  HARS

Part VI

(A CPCD50/60/70-AG16
© CPCD50/60/70-AG42
® CPCD50/60/70-AG41
@ CPCD50/60/70-AG36
(D CPCD80/100-AG36
® CPCD80/100-AG55

Electrical system

CPCD50/60/70-AG16Z
© CPCD50/60/70-AG42Z
(® CPCD80/100-AG41

@B CPCD80/100-AG17

(@ CPCD50/60/70-AG55

e A2 FK R RE
Item Description Serial No. Page
K1 AR K 1 HRGER 71
Fig.1 Instrument panel assy 1 All models of truck
el 2 (RS L 2 i 2.3
Fig.2 Instrument panel assy 2 All models of truck
FE BT e 4
Fig.3 Front lamps assy All models of truck
[l 4 JE T R 42 5
Fig.4 Rear lamps assy All models of truck
Kl 5 PRI 22 8
Fig.5 Fuse box @®@e00o® 7-6
Kl 5-1 TR 22 6
Fig.5-1 Fuse box CICIOJOLY -1
K 6-1 R A
Fig.6-1 Electric board assy ® 7-8
K 6-2 FEL A A
Fig.6-2 Electric board assy ©}0) 79
K 6-3 R A
Fig.6-3 Electric board assy ©o00® 10

7-A




55 B S &R iy
Item Description Serial No. Page
- TN
Eig%i Ealji‘:fr)’izémk\)zgrd assy ®® 7-11
596655 Ealeﬁi‘:fr)’izéék\)ggrd assy Q® 7-12
o s :

Il:gig; Eﬁéﬁ%ﬂi‘gﬁn switch Q® 7-13

Il:gigE.;S gni%gigasoéwz switch assy @ @ 7-14
=

599911 Eale_ét/ri\céfl system ® 7-15
_ =

59?9?2 Egle_ét/?gi\céfl system @ @ 7-19
=

599933 Egle_ét/ri\céjl system ® 7-23
=

599944 Egle_ét/r%i\céjl system ® 7-27
=

599955 Egle_ét/ri\céjl system @) 7-31
=

599966 Egle_ét/r%i\céil system ® 7-35
=

IliglggQ?? Egle_ét/ri\céjl system ® 7-39
=

599988 Egle_ét/ri\céjl system QIR 7-43

7-B




1 PERIRERR 1

Fig.1 Instrument panel assy 1

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (C) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41  (E) CPCD80/100-AG41

© CPCD50/60/70-AG36 () CPCD80/100-AG17

(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(1) CPCD80/100-AG36

FF5 Yk 2R e FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
N EI5¥57
Al | A300-740100-001 Instrument assy 1 5% Except @ ®
N EI5¥57
A2 | GA710-740000-000 Instrument assy 1 Q®
Nz]
1 | NO PART NO. %’”ﬁ% 1
ater temp gauge
2 | NO PART NO e 1
Fuel gauge
| R
3 | NO PART NO. LR TSR AT 1
Left-turn signal lamp
ry { Sy
4 | NO PART NO. LR 1
Charging indicator lamp
T EHRELT Hydraulic
5 | NO PART NO. Oil warning lamp 1
P o1
6 | NO PART NO. i 1
Preheat indicator lamp
7 | NO PART NO 7K 7y B Hi7m 4T Indicator 1
’ lamp, Water-oil separation
8 | NO PART NO S A AT L oI
Oil temp warning lamp Hydrodynamic
9 NO PART NO SEAEAR AT 1
) Parking indicator
10 | NO PART NO AL AT
) Neutral indicator lamp
&
11 | NO PART NO. gt 1
Fault indication lamp
F R AT
12 | NO PART NO. Right turn signal lamp 1
13 | JK107-GOO JAMIIFR Head lamp&
Small lamp witch

7-1




1 PERIRERR 1

Fig.1 Instrument panel assy 1

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (€) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41  (E) CPCD80/100-AG41

© CPCD50/60/70-AG36 () CPCD80/100-AG17

(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(D) CPCD80/100-AG36

Steering lamp switch

FFs Yk 2R e FEEOEH R
Item Part No. Description Qty | Remarks or Serial No.
Accumulator warning
14 | NO PART NO. indicatorf R ry | 1
RENWLIFEEZREngine
15 | NO PARTNO. failure indication lamp ! i Except@ ®
OBD#/R /T
NO PART NO. OBD indicator lamp 1 @ ®
e SRR T
16 | NO PART NO. Stop Lamp 1 Obligate
U R T
17| NO PART NO. Air Filter indicator lamp 1
18 | NO PART NO. HHﬂ% 1
our meter
19 | FXK-700-G0O FEIHTIFR 1

7-2




A2
Fig.2

AR R 2

Instrument panel assy 2

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (C) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41  (E) CPCD80/100-AG41

© CPCD50/60/70-AG36 () CPCD80/100-AG17

(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(D) CPCD80/100-AG36

FF5 Yk 2R e FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
IZET M4 > 35
1 | G000067-004035-00 Bolt M4 <35 4
) I bR L
Back cover hood
3 | BOHB (LKLl NSGALS 1 (i WY/ DE
30HB Case meter Upper cover hood To be purchased together
. TRk .
Lower cover hood
5 | FXK-700-G00O %Dﬂﬁﬁa@ . 1
Steering lamp switch
1 6 NO PART NO. <k 1
ué Meter
PARIT R
7 | JK406C-GOO Start switch 1

7-3




B 3 HIT

Fig.3 Front lamps assy

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (C) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41  (E) CPCD80/100-AG41

© CPCD50/60/70-AG36 () CPCD80/100-AG17
(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(D CPCD80/100-AG36

5 Yk R e FEOEH R
1 Item Part NO. Description Qty | Remarks or Serial No.
ST R
Al | GA700-740000-000 TR Bk 1 14 /INC:1-10
Head lamp assy
A2 | GA700-740100-000 HTARAT 1 % /INC:1-6
Head lamp
1 | NO PART NO. K7 1
Body
1T
2 H3-24V-35W Bubble 1
3 | NO PART NO. SRl 1
Seal
4 NO PART NO. B 1
Glass
5 | NO PART NO. 5 1
Cover
6 NO PART NO. M 1
Nut
[IPNAE S
7 | N163-760001-000 Head lamp bracket 1
g8
8 | G0097P1-000008-00 Washer 8 2
g8
9 | G000093-000008-00 Washer 8 2
12 M8>< 16
10 | G0029P2-008016-00 Bolt M8><16 2
11 | GA700-730100-001 i MT 2
Front lamps

7-4




& 4

JakT

Fig.4 Rear lamps assy

(A CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (C) CPCD50/60/70-AG42
© CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41  (E) CPCD80/100-AG41

© CPCD50/60/70-AG36 () CPCD80/100-AG17

(J) CPCD50/60/70-AG55  (K) CPCD80/100-AG55

(D) CPCD80/100-AG36

Al TS
Overhead Guard

FFs YrkHiD 2R e FEEOEH R
Item Part No. Description Qty | Remarks or Serial No.
KT B 4 1-
Al | GA700-750000-001 JEAT R 1 BAINC:1-2
Rear lamp-assy 5t-7t
KT B 4 1-
Al | GA1000-750000-001 JEAT R 1 BAINC:1-2
Rear lamp-assy 8t-10t
1 GA700-750100-001 LRk 1 5t-7t
Rear lamp-Left
GA1000-750100-001 ) 1 8t-10t
Rear lamp-Left
HIEAT
2 | GA700-750200-001 Rear lamp-Right 1
e ®
RC250-700001-000 Rubber plug 2 T A EINot illustrated

7-5




A5
Fig.5

Rz &

Fuse box

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z (C) CPCD50/60/70-AG42
O CPCD50/60/70-AG42Z (E) CPCD50/60/70-AG41

-

K2 Fuse boy
GA 700-770700-000

T T VT

IR

K 2y )7 e
4

00666 |

FF5 Yk R e FEEOEH R
Item Part No. Description Qty | Remarks or Serial No.
{RBe 22 £ N
Al | GA700-710100-000 1 5 /INC:1-6
Fuse box
10A fR[%;22
1 F10AL250V 10A fuse 1
10A fR[%; 22
2 F10AL250V 10A fuse 1
15A R[22
3 F15AL250V 15A fuse 1
10A fR[%; 22
F10AL250V 10A fuse 1
204 15A R[22
Fﬂ# 5 F15AL250V 15A fuse 1
20A fRE 22
1 6 | F20AL250V 20A fuse 1

I

§
@Ei

7-6




K51 REzs (® CPCD80/100-AG41 (@ CPCD50/60/70-AG36 (H) CPCD80/100-AG17

Fig.5-1 Fuse box (D CPCD80/100-AG36 (J) CPCD50/60/70-AG55 (K) CPCD80/100-AG55
FFs Yk R e FEEOEH R
Item Part No. Description Qty | Remarks or Serial No.
Al | GA703-702000-000 PRIEL2L i 1 (R :
- - 8 /INC:1-6
Fuse box
10A fREG 2 .
1 | 0257010 10A fuse 1 Littlefuse
10A fR[%; 22 .
2 | 0257010 10A  fuse 1 Littlefuse
15A R[22 .
3 | 0257015 15A  fuse 1 Littlefuse
10A RIS 2 .
1 ; ; . . . 4 | 0257010 10A  fuse 1 Littlefuse

10A R[22

TR | 4 BT | B ! 5 | 0257010 1 Littlefuse
C :r!;fjj ﬁ%ﬁigﬁ steering light ﬁif?f;f Feat; head ligh wiﬁihf :) 10A fuse
| T | | | 15A 2

reversing light) alarm light horn 6 0257015 15A fuse 1 Littlefuse

(10A] [ (1ok) | (19%) [ 10A) | [ (k) | (15h)

7-7




Bl 6-1  HARARE R
Fig.6-1  Electric board assy (® CPCD50/60/70-AG16 (B) CPCD50/60/70-AG16Z
FF5 Yk ey i B FEOEH R
Item Part NO. Description Qty | Remarks or Serial No.
(] ll\_ll‘ .
Al | GA701-701000-000 B AL 1 £ /INC:1-9
Electric board assy
I2FE M5>8
1 | G0029P2-005008-00 Bolt M5>8 3
1 I
@f o 2 | G000093-000005-00 L[S 7
C—— Washer 5
v #[E5
=y
3 | G0097P1-000005-00 Washer 5 7
4 | GR501-701200-000 e 1
Flasher
5 | GR501-701400-000 e 1
Voltage regulator
12 M5><12
6 | G0029P1-005012-00 Bolt M5 <12 4
T e I 2%
7| YD201-G00 Preheating Timer 1
8 | GA700-701101-000 Eﬁgﬂﬁ. 1
Electric board
Tk H B8
9 | JD295-G00 Ttk 2 1
Preheat relay

7-8




K 6-2 HERE

Fig.6-2 Electric board assy

@ CPCD50/60/70-AG36 (1) CPCD80/100-AG36

FF5 Yk ey i B FEOEH R
Item Part NO. Description Qty | Remarks or Serial No.
(] ll\_ll‘ .
Al | GAZ630-701000-000 EE%&W. R 1 % /INC:1-6
Electric board assy
IEFE M5>8
1 | G0029P2-005008-00 Bolt M58 4
# gl 5
2 | G000093-000005-00 Washer 5 6
el 5
3 | G0097P1-000005-00 Washer 5 6
4 | GR501-701200-000 e 1
Flasher
5 | GA700-701101-000 EE%&W. 1
Electric board
Tk H B8
6 | JD295-G0O Tt a2 1
Preheat relay
a-—‘ é\; (=}
7 | GA1001-700010-000 | EAMAEILE 1
Starter relay
1 M5><12
8 | G0029P1-005012-00 Bolt M5 =12 2
T B B
9 | AS750-700020-000 PUAGERT 3 1
Preheating timer

7-9




Bl 6-3 HEEIR AL
Fig.6-3  Electric board assy

© CPCD50/60/70-AG42 () CPCD50/60/70-AG42Z (H) CPCD80/100-AG17

FF5 Yk R e FEOEH R
Item Part NO. Description Qty | Remarks or Serial No.
(] ll\_ll‘ .
Al | GA1001-701000-000 EE%&W. R 1 % /INC:1-6
Electric board assy
IEFE M5>8
1 | G0029P2-005008-00 Bolt M58 5
# gl 5
2 | G000093-000005-00 Washer 5 7
el 5
3 | G0097P1-000005-00 Washer 5 7
4 | GR501-701200-000 e 1
Flasher
5 | GA700-701101-000 EE%&W. 1
Electric board
é\» L=}
6 | GA1001-700010-000 4k . 2% 1
Relay
é\» L=}
7 | 1393315-8-G00 2k 3% 1
Relay
1 M5><12
8 | G0029P1-005012-00 Bolt M5 =12 4
T B B
9 | AS750-700020-000 PUAGERT 3 1
Preheating timer

7-10




Bl 6-4 FELARR S

Fig.6-4 Electric board assy

® CPCD50/60/70-AG41 (F) CPCD80/100-AG41

FF5 Yk ey i B FEOEH R
Item Part NO. Description Qty | Remarks or Serial No.
(] ll\_ll‘ .
Al | GA1000-701000-001 %%ﬂﬁ. R 1 % /INC:1-6
Electric board assy
12 M5>8
1 | G0029P2-005008-00 Bolt M5>8 5
# gl 5
2 | G000093-000005-00 Washer 5 7
el 5
3 | G0097P1-000005-00 Washer 5 7
4 | GR501-701200-000 e 1
Flasher
5 | GA700-701101-000 EE%&W. 1
Electric board
é\» L=}
6 | GA1001-700010-000 4k . 2% 1
Relay
IEET M5><12
7 | G000818-005012-00 Screw M5 12 4
IREE M5
8 | G006170-000005-00 Nut M5 2
hY é\; (=}
9 | SC603-701001-000 B Ak L2 1
Relay
T E I e {5
10 | 63208 PAGER 2 1 KAWL
Preheating timer Supply by engine

7-11




A 6-5
Fig.6-5

PR i A

Electric board assy

(O CPCD50/60/70-AG55  (K) CPCD80/100-AG55

FF5 Yk ey i B FEOEH R
Item Part NO. Description Qty | Remarks or Serial No.
(] ll\_ll‘ .
Al | GA710-701000-000 B AL 1 £47/INC:1-10
Electric board assy
1244 M5>8
1 | G0029P2-005008-00 Bolt M58 5
# gl 5
2 | G000093-000005-00 Washer 5 9
el 5
3 | G0097P1-000005-00 Washer 5 9
T HUAk FR B
4 | JD295-G0O T 2 1
Preheating relay
A} é\; (=}
5 | SC603-701001-000 I FHAE L 2 2
General purpose relay
6 | GA710-701100-000 %%ﬂﬁ. 1
Electric board
é\» L=}
7 | 1393315-8-G00 2k 3% 1
Relay
124 M5>12
8 | G0029P1-005012-00 Bolt M5 =12 4
9 | GR501-701200-000 i 1
Flasher
22 B
10 | GA710-701200-000 Rl 22 1
Fuse box

7-12




A7
Fig.7

ARSI T 5%

Fault detection switch

(O CPCD50/60/70-AG55  (K) CPCD80/100-AG55

Fault detection switch

FFs Yk ey i B FEEOEH R

Item Part No. Description Qty | Remarks or Serial No.
37 o CI’] n

Al | GR502-700003-000 BRI IR 1

7-13




I
g 8 REMWTHIF R . @CPCDSO/GO/?O—AG55 @CPCDSO/lOO-AGSS
Fig.8 Emergency power switch assy
75 kg R HE FVEBLEH R
Item Part NO. Description Qty | Remarks or Serial No.
Al | GA710-702000-000 ARk Emergency) A 5/INC:1-7
power switch assy
. A 1 | ED250B-1-G0O Rl e
i Emergency Power Off switch
B G4
L JC o 7 2 | GA710-700200-000 RAPLERRLStarer |
E} 3 N z,{,ﬂ%i positive power line
— Nk A 4 & HIIERK 512k
; \ i i + 3 | GA710-700100-000 Cable, Battery(+) 1
I - 274
,’ | n 4 | A300-730001-500 o 1
| <® Mounting plate
’kfj BB BMER i i 12 M6><16
, R ——— b 5 | G005783-006016-00 Bolt M6><16 2
h[E6
6 | G0097P1-000006-00 Washer 6 2
h[E6
7 | G000093-000006-00 Washer 6 2

7-14




A 9-1
Fig.9-1

HARS

Electrical system

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

7-15




A o-1
Fig.9-1

HA RS

Electrical system

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

WL

See previous fig.

T kg 2R HE FVEBLEH R
Item Part No. Description Qty | Remarks or Serial No.
ST R
1 | GA700-740000-000 KT Rk 2
Head lamp assy
2 | GA700-730100-001 il 2
Front side lamp
LAEVPIES LA 1
3 | FXK-700-GOO Steering lamp switch 1 See Fig.1
N Pk AN
4 | A300-740000-001 (LB 1 AR 1
Instrument panel assy See Fig.1
2t
5 | PKD-180-G0O Ry 21
Ties
6 | RC250-700001-000 RBE 4
Rubber plug
124 M8><16
7 G0029P2-008016-00 Bolt M8><16 5
HPE8
8 G000093-000008-00 Washer 8 7
HPE8
9 G0097P1-000008-00 Washer 8 7
il
10 | R450-700200-000 P 1
Horn
LA AR S B LK 6-1
11| GA701-701000-000 Electric board assy ! See Fig.6-1
73 5 B
12 | DJB-24B-G00 B 25 1
Reverser alarm
lap=¥5" I K]
13 | GA700-750000-001 JEAT 2% 1 LK 4
Rear lamp assy See Fig.4
2
14 | XF250-700001-000 R 12
Ties
vy
15 | GA701-710000-002 IR EEOR 1
Main wire-harness

7-16




A 9-1
Fig.9-1

HARS

Electrical system

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

WK
See previous fig.

FFs Yk 2R B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
e :
16 | N163-700600-000 TR 1
Brake lamp switch
S aE k)
17 | R960-700002-000 4 & B 2 12V 90Ah
Battery,Low-Maintenance
B I IE 5128
18 | 50W-803000 Cable, Battery(+) 1
== ot A
19 | 50W-801000 i 1
Battery series cable
NN Ez o)
20 | R450-700100-000 A A 2 1
Fuel sensor
12 M8>< 16
21 | G005783-008016-00 Bolt M8><16 2
- 7
22 | R960-700300-000 AL 1
Ground cable
vE }gj@ L)
23 | GR713-700001-000 AR A /8 2% 1
Water temp sensor
Ty —
24 | N163-700002-000 KT 2 45 ; 2
Front lamp wire sheath
& HIb R 51 46
25 | GR501-700400-000 Cable, Battery(-) 1
BRET M5><12
26 | G000067-005012-00 Screw M5 12 5
# )5
27 | G000093-000005-00 Washer 5 5
# )5
28 | G0097P1-000005-00 Washer 5 5
AT ¥ %
29 | NO PART NO. T 1 REUC
Preheater Supply by engine
30 | JFB2514 R AL 1 KA
Alternator Supply by engine

7-17




Bo-1 HAR4
Fig.9-1 Electrical system

(® CPCD50/60/70-AG16 CPCD50/60/70-AG16Z

WL

See previous fig.

Reversing light switch

FFs Yk ey i B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
N A DR N —
31 | NO PART NO. L 3 25 1 BEIBLE
Qil pressure alarm Supply by engine
B KEHL
32 | Qb251 Starter ! Supply by engine
33 | NO PART NO. PR 1 SR
Neutral switch Supply by transmission box
21 | NG PART NO. AT % L TR

Supply by transmission box

7-18




92 MRS

Fig.9-2 Electrical system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

(1]
o
1\ \
o
-
1\
¥

3

20\272829\34 \18\23

22/ 17/ 892119

7-19




A 9-2
Fig.9-2

HA RS

Electrical system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

WL

See previous fig.

T kg 2R i FyrEOEH E R
Item Part No. Description Qty | Remarks or Serial No.
ST R
1 | GA700-740000-000 HTAAT 5k 2
Head lamp-assy
2 | GA700-730100-001 T 2
Front combination lamp
LAEVPIES T 1
3 | FXK-700-GOO Steering lamp switch 1 See Fig.1
N MRk AN
4 | A300-740000-001 (AR Bk 1 AL 1
Instrument panel assy See Fig.1
g
5 | PKD-180-G0O el 20
Ties
6 | RC250-700001-000 FRjicsE 4
Rubber plug
124 M8>=<16
7 | G0029P2-008016-00 Bolt M8><16 5
e
8 | G000093-000008-00 Washer 8 7
e
9 | G0097P1-000008-00 Washer 8 7
i1
10 | R450-700200-000 P 1
Horn
R AR AL K K 6-3
11 | GA1001-701000-000 Electric board assy 1 See Fig.6-3
3 g, 2%
12 | DIB-24B-G00 AR 25 1
Reverser alarm
lap=¥5" I K]
13 | GA700-750000-001 TR 1 LK 4
Rear lamp assy See Fig.4
L
14 | XF250-700001-000 TS 13
Ties
Sy
15 | GA700-710000-002 A LU 1
Main wire-harness

7-20




A 9-2
Fig.9-2

HARS

Electrical system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

WK
See previous fig.

FFs Yk ey i B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
e :
16 | N163-700600-000 TR 1
Brake lamp switch
Do 25 g
17 | R960-700002-000 4 & B 2 12V 90Ah
Battery,Low-Maintenance
B I IE 5128
18 | GA700-700100-000 Cable, Battery(+) 1
== ot A
19 | 50W-801000 i 1
Battery series cable
NES=X Ez o
20 | R450-700100-000 A A 2 1
Fuel sensor
12 M8>< 16
21 | G005783-008016-00 Bolt M8><16 2
- 7
22 | R960-700300-000 AL 1
Ground cable
vE }gj@ L)
23 | GR713-700001-000 AR A /8 2% 1
Water temp sensor
Ty —
24 | N163-700002-000 KT 2 45 ; 2
Front lamp wire sheath
& HIb R 51 46
25 | GR501-700400-000 Cable, Battery(-) 1
v/ ﬁé&_{ KL
26 | GR713-700002-000 {EE.E skl 1
Oil pressure alarm
BRET M5><12
27 | G000067-005012-00 Screw M5 12 5
# )5
28 | G000093-000005-00 Washer 5 5
#[gl5
29 | G0097P1-000005-00 Washer 5 5
20 | D700 R b ) RN
Alternator Supply by engine

7-21




A 9-2
Fig.9-2

HA RS

Electrical system

© CPCD50/60/70-AG42 (@) CPCD50/60/70-AG42Z

WL

See previous fig.

75 kg 2R B FVEBLEH R
Item Part No. Description Qty | Remarks or Serial No.
kY53
31 | GA700-730000-000 A 1
Preheater cable
32 | GA702-700006-000 i 2
Hoop
33 | NO PART NO. ERIFR 1 LR
Neutral switch Supply by transmission box
EFHL RANHUIC
34 1 D30 Starter ! Supply by engine
RS {7
35 | NO PART NO. s 1 RAPLEC
Preheater Supply by engine
7 J Y AR 4
36 | NO PART NO. BIEITTFR . 1 EIEARRL
Reversing light switch Supply by transmission box
1242 M10><20
37 | G005783-010020-00 Bolt M10><20 2
# 10
38 | G000093-000010-00 Washer 10 2
# 10
39 | G0097P1-000010-00 Washer 10 2

7-22




B 9-3 MRS

Fig.9-3  Electrical system ® CPCD50/60/70-AG41

39 8 921 25

15/16/40/e2 A7 /8 9 21)i9Je0] \27 28 29 \34\18\23\ 36 \35

7-23




A 9-3
Fig.9-3

HA RS

Electrical system

® CPCD50/60/70-AG41

WK
See previous fig.

T kg 2R i FyrEOEH E R
Item Part No. Description Qty | Remarks or Serial No.
ST R
1 | GA700-740000-000 HTAAT 5k 2
Head lamp-assy
2 | GA700-730100-001 T 2
Front combination lamp
LAEVPIES T 1
3 | FXK-700-GOO Steering lamp switch 1 See Fig.1
N MRk AN
4 | A300-740000-001 (AR Bk 1 AL 1
Instrument panel assy See Fig.1
Ly
5 | PKD-180-G0O el 20
Ties
6 | RC250-700001-000 FRjicsE 4
Rubber plug
124 M8>=<16
7 | G0029P2-008016-00 Bolt M8><16 5
e
8 | G000093-000008-00 Washer 8 7
e
9 | G0097P1-000008-00 Washer 8 7
i1
10 | R450-700200-000 P 1
Horn
R AR AL K LK 6-4
11 | GA1000-701000-001 Electric board assy 1 See Fig.6-4
3 g, 2%
12 | DIB-24B-G00 AR 25 1
Reverser alarm
lap=¥5" I K]
13 | GA700-750000-001 TR 1 LK 4
Rear lamp assy See Fig.4
L
14 | XF250-700001-000 TS 13
Ties
Sy
15 | GA702-710000-002 A LU 1
Main wire-harness

7-24




A 9-3
Fig.9-3

HARS

Electrical system

® CPCD50/60/70-AG41

WK
See previous fig.

75 kg R HE FVEBLEH R
Item Part No. Description Qty | Remarks or Serial No.
e :
16 | N163-700600-000 AR 1
Brake lamp switch
D> S 2 e
17 | R960-700002-000 DU & il 2 12V 90Ah
Battery,Low-Maintenance
& HIBIERK 512k
18 | GA700-700100-000 Cable, Battery(+) 1
== ot A
19 | 50W-801000 & bR 1
Battery series cable
NN Ez o)
20 | R450-700100-000 AR 2 1
Fuel sensor
12 M8><16
21 | G005783-008016-00 Bolt M8><16 2
= 7
22 | R960-700300-000 AL 1
Ground cable
N=| }gj@ KL
23 | GR713-700001-000 KR 2 1
Water temp sensor
Ty —
24 | N163-700002-000 HrK] by 5 ) 2
Front lamp wire sheath
B HIh AL T2k
25 | GR501-700400-000 Cable, Battery(-) 1
3 A BR
26 | GR713-700002-000 {EE.E W 1
Oil pressure alarm
B2%ET M5>< 12
27 | G000067-005012-00 Screw M5 12 5
#[E5
28 | G000093-000005-00 Washer 5 5
#[E5
29 | G0097P1-000005-00 Washer 5 5
30 | GA702-700006-000 o 2
Hoop

7-25




A 9-3
Fig.9-3

HA RS

Electrical system

® CPCD50/60/70-AG41

WL

See previous fig.

FFs Yk ey i B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
1244 M10> 20
31 | G005783-010020-00 Bolt M10><20 2
10
32 | G000093-000010-00 Washer 10 2
10
33 | G0097P1-000010-00 Washer 10 2
&L KEHL
34 1 D30 Starter ! Supply by engine
JE RF A R BY ~
35 | NO PART NO. iR B 5% 1 KA
Temp sensor Supply by engine
KL KEHL
36 | Drr00 Alternator ! Supply by engine
Y e s
37 | NO PART NO. i e . RN
Solenoid valve Supply by engine
e o
38 | NO PART NO. Pl 1 BEIBLE
Preheater Supply by engine
39 | NO PART NO. SRR 1 SEHAE
Neutral switch Supply by transmission box
7 J Y AR 4
40 | NO PART NO. BT . 1 RIBRENC
Reversing light switch Supply by transmission box

7-26




Bo-4 HWSARS

-AG41
® CPCD80/100
Fig.9-4 Electrical system

ST N mim s
AT
VR

7-27




A 9-4
Fig.9-4

HA RS

Electrical system

(® CPCD80/100-AG41

WK
See previous fig.

Main wire-harness

T kg 2R i FyrEOEH E R
Item Part No. Description Qty | Remarks or Serial No.
ST R
1 | GA700-740000-000 HTAAT 5k 2
Head lamp-assy
2 | GA700-730100-001 T 2
Front combination lamp
LAEVPIES T 1
3 | FXK-700-GOO Steering lamp switch 1 See Fig.1
y o &l
4 | A300-740000-001 (AR Bk 1 AL 1
Instrument panel assy See Fig.1
2 e
5 | PKD-180-G0O el 20
Ties
6 | RC250-700001-000 FRjicsE 4
Rubber plug
124 M8>=<16
7 | G0029P2-008016-00 Bolt M8><16 4
e
8 | G000093-000008-00 Washer 8 6
e
9 | G0097P1-000008-00 Washer 8 6
i1
10 | R450-700200-000 P 1
Horn
R AR AL K LK 6-4
11 | GA1000-701000-001 Electric board assy 1 See Fig.6-4
3 g, 2%
12 | DIB-24B-G00 AR 25 1
Reverser alarm
KT Bk AN
13 | GA1000-750000-001 | /FH Bk 1 LK 4
Rear lamp assy See Fig.4
L
14 | XF250-700001-000 TS 10
Ties
Sy
15 | GA1000-710000-001 | A ELA 1

7-28




A 9-4
Fig.9-4

HARS

Electrical system

(® CPCD80/100-AG41

WK
See previous fig.

T kg 2R i FyrEOEH E R
Item Part No. Description Qty | Remarks or Serial No.
e N
16 | N163-700600-000 MAIFR 1
Brake lamp switch
D> S 2 e
17 | R960-700002-000 DU & il 2 12V 90Ah
Battery,Low-Maintenance
Bt IEM 51 2k
18 | GA700-700100-000 Cable, Battery(+) 1
== ot A
19 | 50W-801000 & LR 1
Battery series cable
NN Ez o)
20 | GR1001-700100-000 | MHEFCAERE 1
Fuel sensor
124 M8>< 16
21 | G005783-008016-00 Bolt M8><16 2
- 7
22 | R960-700300-000 AL L 1
Ground cable
vE }gj@ L
23 | GR713-700001-000 KA 1
Water temp sensor
Ty —
24 | N163-700002-000 Hk Zeg 45 ) 2
Front lamp wire sheath
& R AR 51 2k
25 | GR1001-702000-000 Cable, Battery(-) 1
3 A BR
26 | GR713-700002-000 {EE.E W & 1
Oil pressure alarm
I24T M5><12
27 | G000067-005012-00 Screw M5 12 5
HE5
28 | G000093-000005-00 Washer 5 5
HES
29 | G0097P1-000005-00 Washer 5 5
30 | GA702-700006-000 i 2
Hoop

7-29




A 9-4
Fig.9-4

HA RS

Electrical system

(® CPCD80/100-AG41

WK
See previous fig.

FFs Yk ey i B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
1244 M10> 20
31 | G005783-010020-00 Bolt M10><20 2
10
32 | G000093-000010-00 Washer 10 2
10
33 | G0097P1-000010-00 Washer 10 2
&L KEHL
34 1 D30 Starter ! Supply by engine
JE RF A R BY ~
35 | NO PART NO. i S A A 1 KA
Temp sensor Supply by engine
KL KEHL
36 | Drr00 Alternator ! Supply by engine
™ —— s
27 | NO PART NO. i e . RN
Solenoid valve Supply by engine
AT ¥ %
38 | NO PART NO. Pl 1 BEIBLE
Preheater Supply by engine
39 | NO PART NO. SRR 1 SEHAE
Neutral switch Supply by transmission box
7 J Y AR 4
40 | NO PART NO. BIEEATTTR . 1 RIBRENC
Reversing light switch Supply by transmission box
=i A A EA_{ N = A BE
41 | NO PART NO. il e SIS 1 & ear e
Energy accumulator alarm Supply by energy accumulator
A
42 | GX160-700003-000 1
Warner
RIS 22 6 K 5-1
43 | GA703-702000-000 Fuse box 1 See Fig.5-1

7-30




95 MRS

Fig.9-5 Electrical system © CPCD50/60/70-AG36

15/16/34/ 19/22/17/8 9 21]18| 120 \26 27 28\32 \23 \30

7-31




& 9-5
Fig.9-5

HA RS

Electrical system

@ CPCD50/60/70-AG36

WK
See previous fig.

75 Yk 4R A=y HyEEGEH R
Item Part No. Description Qty | Remarks or Serial No.
ST R
1 | GA700-740000-000 HTAAT 5k 2
Head lamp assy
2 | GA700-730100-001 MY 2
Front side lamp
UAEADISS UL 1
3 | FXK-700-G0O Steering lamp switch 1 See Fig.1
N MRk I &
4 | A300-740000-001 (AR Bk 1 AL 1
Instrument panel assy See Fig.1
2t
5 | zD122x8-G0O el 21
Ties
6 | RC250-700001-000 FRjicsE 4
Rubber plug
124 M8>=<16
7 G0029P2-008016-00 Bolt M8><16 5
1 JE(8
8 G000093-000008-00 Washer 8 7
1 JE(8
9 G0097P1-000008-00 Washer 8 7
i
10 | R450-700200-000 I\ 1
Horn
FH AR Ak K 6-2
11 | GAZ630-701000-000 Electric board assy 1 See Fig.6-2
3 g, 2%
12 | DIB-24B-G00 AR 25 1
Reverser alarm
KT Bk Il &
13 | GA700-750000-001 TR 1 LK 4
Rear lamp assy See Fig.4
2
14 | XF250-700001-000 TS 4
Ties
vy
15 | GAZ630-710000-000 | A ELA 1
Main wire-harness

7-32




A 9-5
Fig.9-5

HARS

Electrical system

@ CPCD50/60/70-AG36

WK
See previous fig.

FFs Yk 2R B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
e :
16 | N163-700600-000 TR 1
Brake lamp switch
S aE k)
17 | R960-700002-000 4 & B 2 12V 90Ah
Battery,Low-Maintenance
B I IE 5128
18 | GA703-700100-000 Cable, Battery(+) 1
== ot A
19 | GA703-700200-000 i 1
Battery series cable
NN Ez o)
20 | R450-700100-000 A A 2 1
Fuel sensor
12 M8>< 16
21 | G005783-008016-00 Bolt M8><16 2
- 7
22 | R960-700300-000 AL 1
Ground cable
vE }gj@ L)
23 | GR713-700001-000 AR A /8 2% 1
Water temp sensor
Ty —
24 | N163-700002-000 KT 2 45 ; 2
Front lamp wire sheath
& HIb R 51 46
25 | GR501-700400-000 Cable, Battery(-) 1
BRET M5><12
26 | G000067-005012-00 Screw M5 12 5
# )5
27 | G000093-000005-00 Washer 5 5
# )5
28 | G0097P1-000005-00 Washer 5 5
AT ¥ %
29 | NO PART NO. T 1 REUC
Preheater Supply by engine
30 | JFz2418 R AL 1 KA
Alternator Supply by engine

7-33




A 9-5
Fig.9-5

HA RS

Electrical system

@ CPCD50/60/70-AG36

WL

See previous fig.

FFs Yk ey i B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
N EA_{ (=] N —
31 | NO PART NO. L 3 25 1 KA
Qil pressure alarm Supply by engine
&L KEHL
32 | QD265C Starter ! Supply by engine
33 | NO PART NO. SRR 1 SEHAE
Neutral switch Supply by transmission box
7 J Y AR 4
34 | NO PART NO. BIEEATTTR . 1 AR
Reversing light switch Supply by transmission box
RG22 6 K 5-1
35 | GA703-702000-000 Fuse box 1 See Fig.5-1

7-34




K96 HWSERY

Fig.9-6  Electrical system ® CPCD80/100-AG17

15/38/ 16/22 /17 /8 9 21/20] 27 28 2A19\18 \33 26 \23

7-35




A 9-6
Fig.9-6

HA RS

Electrical system

@B CPCD80/100-AG17

WK
See previous fig.

Main wire-harness

5 Yk 2R i FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
ST R
1 | GA700-740000-000 TRAT 223 2
Head lamp-assy
2 | GA700-730100-001 AT 2
Front combination lamp
LACIPSPISS WK1
3 | FXK-700-GOO Steering lamp switch 1 See Fig.1
4 | A300-740000-001 (LB 1 LR 1
Instrument panel assy See Fig.1
2R
5 | PKD-180-GOO 2ty 24
Ties
6 | RC250-700001-000 1R 4
Rubber plug
124 M8><16
7 | G0029P2-008016-00 Bolt M8><16 4
g8
8 | G000093-000008-00 Washer 8 6
g8
9 | G0097P1-000008-00 Washer 8 6
iy
10 | R450-700200-000 PRI 1
Horn
R IR S .14 6-3
11 | GA1001-701000-000 Electric board assy 1 See Fig.6-3
3 iy 28
12 | DJB-24B-G00 (ol s 2 1
Reverser alarm
KT Bk AN
13 | GA1000-750000-001 | /TTAIK 1 JLE 4
Rear lamp assy See Fig.4
L
14 | XF250-700001-000 2y 5
Ties
Sy
15 | GA1001-710000-001 | LA EHK 1

7-36




A 9-6
Fig.9-6

HARS

Electrical system

@B CPCD80/100-AG17

WL

See previous fig.

Screw M5x<14

5 Yk 2R i FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
e :
16 | N163-700600-000 TR 1
Brake lamp switch
D> S 2 e
17 | R960-700002-000 DU il 2 12V 90Ah
Battery,Low-Maintenance
B I IE 5128
18 | GA703-700100-000 Cable, Battery(+) 1
== ot A
19 | GA1001-700200-000 | i AR 1
Battery series cable
NES=X Ez o
20 | GR1001-700100-000 | MHEFERE 1
Fuel sensor
124 M8>< 16
21 | G005783-008016-00 Bolt M8><16 2
- 7
22 | R960-700300-000 AL 1
Ground cable
JE }gj@ 1
23 | GR713-700001-000 AR A /8 2% 1
Water temp sensor
Ty —
24 | N163-700002-000 KT 2 45 ; 2
Front lamp wire sheath
& HIb R 51 46
25 | GR1001-702000-000 Cable, Battery(-) 1
3 A BR
26 | GR504-700002-000 {EE.E skl 1
Oil pressure alarm
BRET M5><12
27 | G000067-005012-00 Screw M5 12 5
# )5
28 | G000093-000005-00 Washer 5 7
#[gl5
29 | G0097P1-000005-00 Washer 5 7
30 | G000067-005014-00 BRET M5><14 2

7-37




A 9-6
Fig.9-6

HA RS

Electrical system

@B CPCD80/100-AG17

WK
See previous fig.

energy accumulator alarm

FFs Yk ey i B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
ig =}

31 | GX160-700003-000 s 1
Warner
RG22 6 W 5-1

32 | GA703-702000-000 Fuse box 1 See Fig.5-1

33 | NO PART NO. 2 1 BEIBLE
Starter Supply by engine

34 | NO PART NO. AL 1 KA
Alternator Supply by engine
AT Y%

35 | NO PART NO. Pl 1 KA
Preheater Supply by engine

36 | NO PART NO. SRR 1 SEHAE
Neutral switch Supply by transmission box
(EESIPIES A HEAA T

37 | NO PART NO. Reversing light switch 1 Supply by transmission box
BN =] EA_I N = A BE

38 | NO PART NO. il e SIS 1 & earic

Supply by energy accumulator

7-38




B 97 HWSARS

Fig.9-7  Electrical system (D CPCD80/100-AG36

15/37/16/22 /17 /8 9 21/20] |26 27 28 \19\18\32 \23 \33

7-39




A 9-7
Fig.9-7

HA RS

Electrical system

(D CPCD80/100-AG36

WK
See previous fig.

Main wire-harness

75 kg R HE FVEBLEH R
Item Part No. Description Qty | Remarks or Serial No.
ST R
1 | GA700-740000-000 TR Bk 2
Head lamp-assy
2 | GA700-730100-001 iy 2
Front combination lamp
LAEVPIES LA 1
3 | FXK-700-GOO Steering lamp switch 1 See Fig.1
4 | A300-740000-001 (e 1 AR 1
Instrument panel assy See Fig.1
g
5 | ZD122x8-G00 Ry 24
Ties
6 | RC250-700001-000 PRIk 4
Rubber plug
124 M8><16
7 | G0029P2-008016-00 Bolt M8><16 5
h[E8
8 | G000093-000008-00 Washer 8 7
h[E8
9 | G0097P1-000008-00 Washer 8 7
M 1y
10 | R450-700200-000 P 1
Horn
LA AR S B L& 6-2
11 | GAZ630-701000-000 Electric board assy 1 See Fig.6-2
3 g, 2%
12 | DJB-24B-G00 B S 2 1
Reverser alarm
KT Bk AN
13 | GA1000-750000-001 | TR 1 LK 4
Rear lamp assy See Fig.4
L
14 | XF250-700001-000 R 5
Ties
Sy
15 | GAZ1002-710000-000 | - EER 1

7-40




A 9-7
Fig.9-7

HARS

Electrical system

(D CPCD80/100-AG36

WL

See previous fig.

T kg 2R i FyrEOEH E R
Item Part No. Description Qty | Remarks or Serial No.
16 | N163-700600-000 MAIFR 1
Brake lamp switch
D> S 2 e
17 | R960-700002-000 DU & il 2 12V 90Ah
Battery,Low-Maintenance
Bt IEM 51 2k
18 | GA703-700100-000 Cable, Battery(+) 1
== ot A
19 | GA1001-700200-000 | Fi LR 1
Battery series cable
N E=N }afg =}
20 | GR1001-700100-000 | MHEFCAERE 1
Fuel sensor
124 M8>< 16
21 | G005783-008016-00 Bolt M8><16 2
- 7
22 | R960-700300-000 AL L 1
Ground cable
vE }gj@ L)
23 | GR713-700001-000 KA 1
Water temp sensor
Ty —
24 | N163-700002-000 Hk Zeg 45 ) 2
Front lamp wire sheath
& R AR 51 2k
25 | GR1001-702000-000 Cable, Battery(-) 1
I24T M5><12
26 | G000067-005012-00 Screw M5 12 5
H[ES
27 | G000093-000005-00 Washer 5 7
HE5
28 | G0097P1-000005-00 Washer 5 7
24T M5 14
29 | G000067-005014-00 Screw M5 14 2
iﬁ_{ =}
30 | GX160-700003-000 W 1
Warner

7-41




o7 HAR4S
Fig.9-7 Electrical system

(D CPCD80/100-AG36

WL

See previous fig.

Oil pressure alarm

75 VIR R HE FVEBLEH R
Item Part No. Description Qty | Remarks or Serial No.

Rz & WK 5-1

31 | GA703-702000-000 Fuse box 1 See Fig.5-1
3L RENLEL

32 | QD265C Starter ! Supply by engine

33 | JFz2418 RIAL 1 KA
Alternator Supply by engine

RS {7

34 | NO PART NO. s 1 KA
Preheater Supply by engine

35 | NO PART NO. ERIFR 1 LR
Neutral switch Supply by transmission box
7 J Y AR 45

36 | NO PART NO. BIEITTFR . 1 R
Reversing light switch Supply by transmission box
=i A A EA_{ N = A BE

37 | NO PART NO. B EAR R I K 1 % fAeanic
energy accumulator alarm Supply by energy accumulator
N EA_{ (=] N —

38 | NO PART NO. RS 1 RANHUIC

Supply by engine

7-42




K9-8 HMSARL

Fig.9-8 Electrical system @ CPCD50/60/70-AG55 () CPCD80/100-AG55

1
23 e
£ i BRTE Bk anTE 34 &ﬁﬂ}
3
4
33
S
6
7
8
: == N
—= ; = 52
10
\
N . \\ \%
\
\\ .
i
b4
REEPAE
EWAR, AHTEE—
REM

20 27

7-43




A 9-8
Fig.9-8

HA RS

Electrical system

(@) CPCD50/60/70-AG55 (K) CPCD80/100-AG55

WK
See previous fig.

5 VIR R i RVEEUE R
Item Part No. Description Qty | Remarks or Serial No.
ST PR
1 | GA700-740000-000 HTRAT 223 2
Head lamp assy
2 | GA700-730100-001 AT 2
Front side lamp
AT TR WL 1
3 | FXK-700-GOO Steering lamp switch 1 See Fig.1
y VR 11 &
4 | GA710-740000-000 (e 1 LR 1
Instrument panel assy See Fig.1
2t
5 | PKD-180-GOO 2ty 14
Ties
6 | RC250-700001-000 1R 4
Rubber plug
124 M8><16
7 G0029P2-008016-00 Bolt M8><16 7
#[El8
8 G000093-000008-00 Washer 8 9
#El8
9 G0097P1-000008-00 Washer 8 9
i1y
10 | R450-700200-000 P 1
Horn
HL SRR S, L& 6-5
11| GA710-701000-000 Electric board assy ! See Fig.6-4
3 iy 28
12 | DJB-24B-G00 (ol s 2 1
Reverser alarm
lap=¥5" I K]
13 | GA700-750000-001 AT B 1 JLE 4
Rear lamp assy See Fig.4
14 | XF250-700001-000 AL 12
Cable ties
o
15 | GA710-710000-000 IR EEOR 1 ©)
Main wire-harness

7-44




A 9-8
Fig.9-8

HARS

Electrical system

(O CPCD50/60/70-AG55  (K) CPCD80/100-AG55

WK
See previous fig.

75 kg R HE FVEBLEH R
Item Part No. Description Qty | Remarks or Serial No.
Sy
. | cAl010-710000-000 | FHAELA 1 ®
Main wire-harness
16 | N163-700600-000 MAIIIFR 1
Brake lamp switch
D4 22 B
17 | R960-700002-000 DA S i 2 12V 90Ah
Battery,Low-Maintenance
== ot A
18 | 50W-801000 & bR 1
Battery series cable
NES=X Ez o
19 | R450-700100-000 AR 2 1
Fuel sensor
12 M8><16
20 | G005783-008016-00 Bolt M8><16 2
L% &
21 | R960-700300-000 AL 1
Ground cable
vE }gj@ L)
22 | GR713-700001-000 KR 2 1
Water temp sensor
Ty —
23 | N163-700002-000 HrK] by 5 ) 2
Front lamp wire sheath
B HIh AL T2k
24 | GR501-700400-000 Cable, Battery(-) 1
B2%ET M5><12
25 | G000067-005012-00 Screw M5 12 5
#[E5
26 | G000093-000005-00 Washer 5 7
#[E5
27 | G0097P1-000005-00 Washer 5 7
B2%T M5 14
28 | G00818-005014-00 Serew M5 12 2
29 | GA702-700006-000 o 2
Clamp

7-45




A 9-8
Fig.9-8

HA RS

Electrical system

(O CPCD50/60/70-AG55  (K) CPCD80/100-AG55

WK
See previous fig.

FFs Yk ey i B FEOEH R
Item Part No. Description Qty | Remarks or Serial No.
124 M10><20
30 | G005783-010020-03 Bolt M10><20 2
10
31 | G0097P1-000010-00 Washer 10 2
10
32 | G000093-000010-00 Washer 10 2
G 22
33 | GA703-702000-000 (R e 1
Fuse box
34 | GA710-702000-000 RN Emergency
power switch assy
ARSI T 9% W& 7
35 | GR502-700003-000 Fault detection switch ! See Fig.7
[ 2 e
36 | GAZ630-700010-001 Fault detection switch ! @
37 | NO PART NO TR B 1 KEHLI
’ Preheater Supply by engine
38 | NO PART NO T . RN
’ Oil pressure alarm Supply by engine
H AL KEHLI
39 | brroo Alternator ! Supply by engine
B KEHLI
40 | D30 Starter ! Supply by engine
41 | NO PART NO SRR 1 SRR
’ Neutral switch Supply by transmission box
12 | NG PART NG REEEIER . AR
’ Reversing light switch Supply by transmission box

7-46




CAN:i

o e

Part VIl Cab

(A CPCD50/60/70-AG16
© CPCD50/60/70-AG42
B CPCD50/60/70-AG41
@ CPCD50/60/70-AG36
(D CPCD80/100-AG36
) CPCD80/100-AG55

CPCD50/60/70-AG16Z
© CPCD50/60/70-AG42Z
(® CPCD80/100-AG41

@ CPCD80/100-AG17

(@) CPCD50/60/70-AG55

Frs K 4 PRE
Item Description Serial No. Page
H1 | BREREAE o7 MhriE it 81
Fig.1 Overall of cab 5t-7t Standard type
21 | BIRREAR RS 1 5-7 Wi fE 8.2
Fig.2-1 Frame system 1 5t-7t Standard type
22 | B RS 2 5-7 Wi fE o5
Fig.2-2 Frame system 2 5t-7t Standard type
K3 M # S 5-7 MiFRAERR 8.8
Fig.3 Left door system 5t-7t Standard type
K 4 AT # S 5-7 MikRAERR 8-9
Fig.4 Right door system 5t-7t Standard type
K5 JEH RS 5-7 MiFRAERR 8-10
Fig.5 Rear windows system 5t-7t Standard type
K6 T 2 W T R 8-10 M by K 8-12
Fig.6 Overall of cab 8t-10t Standard type
71 | B RS 1 8-10 M brifi 813
Fig.7-1 Frame system 1 8t-10t Standard type
72 | B RS 2 8-10 M brifi 816
Fig.7-2 Frame system 2 8t-10t Standard type

8-A



FFs K 4R PRE
Item Description Serial No. Page
K8 M # S 8-10 Miihy e 8-19
Fig.8 Left door system 8t-10t Standard type
K9 AT # S 8-10 Mty e 8-20
Fig.9 Right door system 8t-10t Standard type
K10 | FE RS 8-10 Mikx e 8-21
Fig.10 Rear windows system 8t-10t Standard type

8-B




A1
Fig. 1

BRERARR

Overall of cab

5-7 MfiFRiEzK
5t-7t Standard type

8-1




A 2-1
Fig.2-1

BIAER RS 1

Overall frame system 1

5-7 Wl bRk K

5t-7t Standard type

T R BN B FyrEOEH ER
Item Part No. Description Qty | Remarks Or Serial No.
iz 4
A | JGA501-000000-000 %ﬁ:ﬁi*%ﬁ 1
verall frame system
e
1 | JGA501-000500-000 | PIBREATIHREML 1
Front windows plate assy
EH% _
2 | JXJ003-G00 Seal rubber 1 L=4200mm
IEEIZE: ]
3 | JGA501-000001-G00 Front windshield 1
N Al
4 | JMI250-001200-G00 Front wiper brush 1
ANAKIEZZ M8x20
5 | GB5781-86-M8 Screw M8x20 8
R M8
- | GB93-87-M8 Spring pads M8 8
Plain washers
- GB96-85-8 ety 8
] Skt HliiE 22 M6x18
6 GB818-M6x18 Screw M6x18 1
< Jin = Eny
7 | 3A300-000100-000 | FIFEIERSCRBUG 1
Wiper support plate assy
8 | JGR501A-001100-GOO | [ Rl 5 AL 1
ront wiper assy
MEWEEE M6
9 | GB802-M6 Nut M6 1
HER P M6
- | GB93-87-M6 Spring pads M6 1
Plain washers-Product
- | GB95-2002-6 grade C 6,38 C 24 6 1
VSRR ATER VI
10 | JA450-000600-000 | PIVEHE FEABLALK Front |y

windows down plate assy

8-2




A 2-1
Fig.2-1

BIAER RS 1

Overall frame system 1

5-7 Wl bRk Kk

5t-7t Standard type

FFs K5 B4 S i FEEOEH R
Item Part No. Description Qty | Remarks Or Serial No.
Ao e Pk = ~TJL¢ é N
11 | GA700-711000-520 | AETIMLEE Cab )y
air-condition taper line
IEX
12 | 36A501-200000-000 | =MIIES 1
Left door system
FEAMERBE SR
13 | JJP300-100100-G00 Left hinge assy 2
7S F IR FE M10x30
14 | GB70-8 -M10 Bolt M10x30 16
B S _
15 | JXJ004-G00 Seal rubber 2 L=190mm
W _
16 | JXJ004-G0O Seal rubber 1 L=1100mm
17 | JGA501-000003-000 | S E PR 1
Rear windows plate
18 | N163-430004-000 frRig i 2
Bolt
B AL
19 | JA450-400000-000 | [T ERG 1
Rear windows system
iz 2 ) > oY
20 | GA700-750100-520 | SMEJEMIERZ Cab
rear light connecting line
GAB01 T il i
21 | JGA501-100000-000 GA501 preassemble assy 1
EX
R
22 | YQL540-200-180N Spring 2
H
23 | JR480-000001-000 ;*ﬁ 4
ate
IEX
24 | JGA501-300000-000 E.“ Ur &5 1
Right door system
Bl
25 | JMS-0013-G00 Occlusion 2

8-3




A 2-1
Fig.2-1

BIAER RS 1

Overall frame system 1

5-7 MbRTEX
5t-7t Standard type

grade C 6,38 C 2 6

FFs K5 B B FEEOEH R
Item Part No. Description Qty | Remarks Or Serial No.
Bl SRR 22
26 | 14RH-210002 Screw 2
[ Sk - FAE IR 22 M6x 18
27 | GB818-M6x%18 Screw M6x18 7
5 B M6
- | GB93-87-M6 Spring pads M6 !
- | GB95-2002-6 Plain washers-Product 7

8-4




A 2-2
Fig.2-2

BIANER RS 2

Overall frame system 2

5-7 Wi bRAERK
5t-7t Standard type

T R BN B FyrEOEH ER
Item Part No. Description Qty | Remarks Or Serial No.
n %%
A | JGAS501-000000-000 | EMHERAS 1
Overall frame system
(Y =Ys"
1 | JGA501-102000-000 | 11 PUBRELK 1
Right side leg assy
ME WEBE M8
2 | GB802-88-M8 Nut M8 2
] Skt HliigE 22 M6x18
3 GB818-M6x18 Screw M6x18 17
FHE R M6
- GB93-87-M6 Spring pads M6 17
Plain washers-Product
- GB95-2002-6 grade C 6,"F248 C %4 6 17
N 37 yils]
4 | JR960-000034-000 FOEBLR 1
Retroreflector support
SR A
5 | 30060-G00 Rearview mirror 3
Vi
6 | 36A501-800010-Goo | LA HA 1
Top trim panel
7 | IDD-1201L-GoO AT 1
Top light
] Skt HliiZE 22 M5x16
. - GB818-M5x16 Screw M5x16 2
HEE R M5
- | GBI3-87-M5 Spring pads M5 2
Plain washers-Product
- GB95-2002-5 grade C 5, P48 C 4% 5 2
8 | JFS1201-G00 A 1
Fans
] Skt HliiZE 22 M5x16
- GB818-M5x16 Screw M5x16 2

8-5



A 2-2
Fig.2-2

BIANER RS 2

Overall frame system 2

5-7 Wi bRiAEFK
5t-7t Standard type

T R BN B FyrEOEH ER
Item Part No. Description Qty | Remarks Or Serial No.
HEER P M5
- | GBI3-87-M5 Spring pads M5 2
Plain washers-Product
- | GB95-2002-5 grade C 5,"F-# C 44 5 2
= 3% <
9 | 33P300-100800-000 | PLTHSCR 2
Rearview mirror plate
R
10 | JIP300-100007-000 Plate 2
e
11 | JFLO1-002-G00 Decorative buckle 9
] Skt HliigE 22 M5x18
12 | GB818-M5x18 Screw M5x18 3
HE R M6
- | GB93-87-M6 Spring pads M6 3
Plain washers-Product
- | GB95-2002-6 grade C 6,38 C 2 6 3
AR
13 | R450-800001-000 Cober plate 1
e MR
14 | JGA501-101000-000 Left side leg assy 1
W2
. 15 | N163-420500-000 Bolt assy 8
TiiHH
16 | JGA501-103000-000 Ceiling 1
17 | GR501-750100-002 RE R 2
ear lamp
H L
18 | JR960-000041-000 TSR 1
Alarm lamp support
sy
19 | R960-707100-510 1
Alarm lamp

8-6




& 2-2
Fig.2-2

BIANER RS 2

Overall frame system 2

5-7 Wi bRAERK
5t-7t Standard type

LF headlight support

FFs Rz ey i i FEEOEH R
Item Part No. Description Qty | Remarks Or Serial No.
il
20 | 36As01-100001-000 | 2 1
Top plate
EAE 22
21 | GB825-B M12 MIUREL, 4
Eyebolt
Plain washers
22 | GB96-85-12 ety 4
R
23 | JXJ016-G0O Rubber blanket 4
K PVC
24 | JR480A-000003-G00 Skylight PVC 1
H
25 | JXJ026-G00 It 1
Top plate pad
HIRAT
26 | GA700-740100-000 Front headlight 2
VELIBNSES
27 | A300-760001-000 RF headlight support 1
T 4B
28 | RC250-700001-000 | MEMRSE 3
Light line protective jacket
A ZNT
29 | GA700-730100-001 Front sidelight 2
EVIrEy——
30 | A300-760002-000 JeHTRH 2 1

8-7




A 3
Fig.3

EMITRE

Left side door system

5-7 Wi bRk K

5t-7t Standard type

FFs K5 B4 S B A aE R
Item Part No. Description Qty | Remarks Or Serial No.
A | JGAS01-200000-000 Zieﬁugijd/f\ (éj}gor system L Ej::%s/?:/es 23\5:5\120

- | GB93-87-M6 ?ﬁ%%}amﬁ% 6

- | GB818-M6x18 1 IR MEIS | g

2 | JMLS610-000-G0OO Igjgriﬁknob 1

3 | JMSW-001-GOO E)?ik%;over 1 Left afdéi?h?a% aset
4 | JGA501-210000-000 iﬁ”é})i%%am e 1

5 | IMS-0012-Goo Il_lf:j;l 1 Left afdéi?h?a% a set
6 | JXJ006-G0O g;iiiir 1 L=5100mm

7 | GBB19.1-2000 MeX20 | 4 PMULISREMOE:20 |

8 | JXJ002-G0OO ?Elﬁﬁir 1 L=1700mm

9 | JA300-000006-G0OO EEel[th)iirlﬁaSS 1
10 | JMS-0011-GO0 Siﬂfﬁidle L Left afdéi?h?a% a set
11 | JA300-220000-G00 iEL%;E(%ﬁ)assy (Left) 1
12 | JXJ002-G0OO zgeﬁﬁiiﬁr 1 L=3100mm

8-8




4
Fig.4

ARG
Right side door system

5-7 WMbRTERK
5t-7t Standard type

5 R B4 S i HVEEUE R
Item Part No. Description Qty | Remarks Or Serial No.
HMT RS AEE 3. 5. 10
A | JGAS01-300000-000 Right side door system L Exclusive 3. 5. 10
Plain washers-Product
1 | GB95-2002-6 grade C 6,°F-#J4 C % 6 6
S E M6
- | GB93-87-M6 Spring pads M6 6
7 Sk - A IR 22 M6x18
- GB818-M6x18 Screw M6x18 6
2 | JMLS610-000-Goo | [JHLF 1
Door knob
(ks EhHR—E
3 | JMSW-002-GOO Lock cover 1 Left and right as a set
THED
4 | 3GAS501-310000-000 | AITUIIER 1
Right door frame
I 14 N5
5 | IMS-0022-Goo Lock 1 Left and right as a set
)% _
6 | JXJ006-G0O Seal rubber 1 L=5100mm
AR IR 22 M6%20
7 | GB819.1-2000 M6X20 Screw M6x20 2
H o A
8 | JXJ002-GOO B 1 L=1700mm
Seal rubber
9 | JA300-000007-Goo | il P 1
Right door glass
WIS RER EHR—E
10 | JMS-0011-GO0 Lock handle 1 Left and right as a set
R S CR)
11 | JA300-320000-G00 AL windows assy (Right) 1
R % _
12 | JXJ002-G0OO Seal rubber 1 L=3100mm

8-9



A5
Fig.5

JEH RS

Rear windows system

5-7 Wl bRk K

5t-7t Standard type

FFs Rz B i FEEOEH R
Item Part No. Description Qty | Remarks Or Serial No.
AT RS AF 113
A | JA450-400000-000 Right side door system L Exclusive 1. 13
1 | JCJL-020-G0O JREREE 2
Rear window hinge
i
2 | JXJ028-G0O Rubber mat 8
BRI EE
3 | JFJ-005-G0O Rubber tube 8
4 | JA450-000002-G00 ks 1
Rear glass
B AL P
5 | JXJ004-GOO i BB Rear windows | L=3100mm
rubber pad
=3 yils]
6 | JA450-410000-000 | fii ETHEZR 1
Rear frame
IR
7 | IJXF250-000005-000 Plate 2
& HR £E M8
8 | GB802-88-M8 Nut M8 4
SR A E M8
- | GB93-87-M8 Spring pads M8 4
Plain washers-Product
- | GB95-2002-8 grade C 6,"F#4/ C 4 8 4
9 | JGR801A-002100-Goo | /5 FIFl 1 e
Rear wiper OPT
& 1R EE M6
10 | GB802-M6 Nut M6 7
S L E M6
- | GB93-87-M6 Spring pads M6 !
- | GB95-2002-6 Plain washers-Product 7

grade C 6,38 C 2 6

8-10




&5
Fig.5

JEH RS

Rear windows system

5-7 WMbRTERK
5t-7t Standard type

FFs Rz B B FEEOEH R
Item Part No. Description Qty | Remarks Or Serial No.
I‘I <]
11 | JA300-000004-Goo | M 1
Side windows
I B _
12 | JXJ004-G0O Rear windows rubber pad 1 L=1800mm
Ja AR
13 | YQL480-200-100N Spring of windows 2
[ Sk - FAE IR 22 M6x 18
14 | GB818-M6x18 Screw M6x18 7
Ja B LT
15 | JR960-004000-000 The window handle plate 1
JREET K L — &
16 | JCS-003-GOO The window handle L Two parts as a set in fig.
[ 3k iR 22 M4x8
- | GB/T818-M4x8 Screw Max8 6
Sy
R L P
17 | JX700-400001-000 Spring plate 2
R
18 | JR960-000019-000 e 2
Rubber mat
H
19 | JR960-000020-000 1% 1
Plate
/= 2R
20 | JX700-400002-000 Wﬁ%iﬂ% 2
Spring pads

8-11



Bl6 ZBHEHARR 8-10 M7k
Fig.6  Overall of cab 8t-10t Standard type

8-12



Bl 7-1 BAERZRS 1
Fig.7-1 Frame system 1

8-10 MiibrifEk
8t-10t Standard type

T Yk BN B HyrEOEH ER
Item Code No. Description Qty | Remarks Or Serial No.
mZ 4
A | JGA801-000000-000 BIIERAS 1
Frame system
SR A
1 | JGA801-000500-000 HTSRFA LS Bl 1
Front windows plate
EH% _
2 | JXJ003-G00 Seal rubber 1 L=4600mm
IEEIZE: ]
3 | JGA801-000001-G00 Front windshield 1
IR A1
4 | JMI250-001200-G00 Eront wiper brush 1
NSRS M8x20
5 | GB5781-86-M8 Screw M8x20 8
R M8
- | GB93-87-M8 Spring pads M8 8
_ Plain washers
- GB96-85=8 ety 8
] Skt HliiE 22 M6x18
6 GB818-M6x18 Screw M6x18 1
< Jin = Eny
7 | JA300-000100-000 7 5 SRS P 1
Wiper support plate assy|
8 | JGR501A-001100-Goo | I Rl 5 FL AL 1
ront wiper assy
MEEEE M6
9 | GB802-M6 Nut M6 1
HER P M6
- | GB93-87-M6 Spring pads M6 1
Plain washers-Product
- | GB95-2002-6 grade C 6,38 C 2 6 1
AUBH T £ 5 % Front
10 | JGA801-000400-000 windows down plate 1

8-13



Bl 7-1 BAERRS 1
Fig.7-1 Frame system 1

8-10 MiibrifEzk
8t-10t Standard type

FF5 Yk B4 S B FEEOEH R
Item Code No. Description Qty | Remarks Or Serial No.
pzi=] S n 35 Q oY
11 | GA700-711000-520 B ALIN Cab
air-condition taper line
IIEX
12 | JGA501-200000-000 LT A5 1
Left door system
25kt 4 b
13 | JJP300-100100-Go0 | /- MECEERL 2
Left hinge assy
7N A IR EE M10X30
14 | GB 70-85 - M10 Bolt M10x30 16
W _
15 | JXJ004-G00 Seal rubber 2 L=190mm
16 | JXJ004-GOO Hii% 1 L=1320mm
Seal rubber B
17 | JGA801-000003-000 | S E P 1
Rear windows plate
18 | N163-430004-000 Fr iR 2
Bolt
X
19 | JGAB01-400000-000 | [T ERGE 1
Rear windows system
Ao e =T 28
20 | GA700-750100-520 B FIERL Cab |
rear light connecting line
GAB01 e i i
21 | JGA801-100000-000 GAS501 preassemble 1
EX
R
22 | YQL540-200-180N Spring 2
H
23 | JR480-000001-000 ;*ﬁ 4
ate
IIEX
24 | JGA501-300000-000 E“ Ur &5 1
Right door system
Bl
25 | JMS-0013-G00 Occlusion 2

8-14




Bl 7-1 BAERZRS 1
Fig.7-1 Frame system 1

8-10 MiibrifEk
8t-10t Standard type

grade C 6," V3 C 4% 6

FF5 YrkHiD B B FEEOEH R
Item Code No. Description Qty | Remarks Or Serial No.
Bl SRR 22
26 | 14RH-210002 Screw 2
[ Sk - R 22 M6x 18
27 | GB818-M6x%18 Screw M6x18 7
SR B M6
- | GBI3-87-M6 Spring pads M6 !
- | GB95-2002-6 Plain washers-Product |

8-15



Bl 7-2 BAKIERRS 2
Fig.7-2 Frame system 2

8-10 MiibrifEzk
8t-10t Standard type

T Yk BN B HyrEOEH ER
Item Code No. Description Qty | Remarks Or Serial No.
mZ 4
A | JGA801-000000-000 BIIERAS 1
Frame system
(Y =Ys"
1 | J6A501-102000-000 | 1TMBRE 1
Right side leg assy
ME R BE M8
2 | GB 802-88-M8 Nut M8 2
] Skt HliiE 22 M6x18
3 GB818-M6x18 Screw M6x18 17
HER P M6
- GB93-87-M6 Spring pads M6 17
Plain washers-Product
- | GB95-2002-6 grade C 6,38 C 2 6 17
N 37 yils]
4 | JR960-000034-000 SOBBOR 1
Retroreflector support
JEAE
5 | 30060-G0O Rearview mirror 3
Vi
6 | JGA801-800010-G00 Ty iR 1
Top trim panel
7 | JDD-1201L-G0O T 1
Top light
] Skt HliiE 22 M5x16
. - GB818-M5x16 Screw M5x16 2
HEE R M5
- | GBI3-87-M5 Spring pads M5 2
Plain washers-Product
- GB95-2002-5 grade C 5,28 C % 5 2
8 | JFS1201-G00 A 1
Fans
] Skt HliiE 22 M5x16
- GB818-M5x16 Screw M5x16 2

8-16




Bl 7-2 BKIERRS 2
Fig.7-2 Frame system 2

8-10 MiibrifEk
8t-10t Standard type

T Yk BN B HyrEOEH ER
Item Code No. Description Qty | Remarks Or Serial No.
HER P M5
- | GB93-87-M5 Spring pads M5 2
Plain washers-Product
- GB95-2002-5 grade C 5, P34 C 4% 5 2
=4 <
9 | JJP300-100800-000 gﬁ BisCR 2
earview mirror plate
10 | JJP300-100007-000 SR 2
plate
BN
11 | JFL01-002-GOO Decorative buckle 9
] Sk AR 22 M5%18
12 | GB818-M5x18 Screw M5x18 3
HER P M6
- | GB93-87-M6 Spring pads M6 3
Plain washers-Product
- | GB95-2002-6 grade C 6,38 C 2 6 3
MR
13 | R450-800001-000 Cober plate 1
e TR
14 | JGA501-101000-000 Left side leg assy 1
W2
. 15 | N163-420500-000 Bolt assy 8
TiiHH
16 | JGA801-103000-000 Ceiling 1
Ja BT
17 | GR501-750100-002 Rear lamp 2
H L
18 | JR960-000041-000 TSR 1
Alarm lamp support
A
19 | R960-707100-510 T 1
Alarm lamp

8-17



Bl 7-2 BAKIERRS 2
Fig.7-2 Frame system 2

8-10 MiibrifEzk
8t-10t Standard type

LF headlight support

T Yk LR B HyrEOEH ER

Item Code No. Description Qty | Remarks Or Serial No.
T

20 | JGA801-100001-000 TR 1
Top plate

FAHE 22

21 | GB 825 B M12 MAIRL 4
Eyebolt
Plain washers

22 | GB96-12 ety 4
i

23 | JXJ016-Goo Rubber blanket 4
K& PVC

24 | JR480A-000003-G00 Skylight PVC 1
AR %

25 | JXJ026-G00 Top plate pad 1
HIRAT

26 | GA700-740100-000 Front headlight 2
HHTRATSE

27 | A300-760001-000 RF headlight support 1
RS

28 | RC250-700001-000 Light line protective 3
HI/NKT

29 | GA700-730100-001 Front sidelight 2

BT A
30 | A300-760002-000 JERINH 2 1

8-18




A8
Fig.8

EMITRE

Left side door system

8-10 MiibrifEk
8t-10t Standard type

FFs K5 B4 S B A aE R
Item Part No. Description Qty | Remarks Or Serial No.
A | JGAB01-200000-000 Zieﬁugijd/f\ (éj}gor system L Ej::%s/?:/es 23\5:5\120

- | GB93-87-M6 ?ﬁ%%}amﬁ% 6

- | GB818-M6x18 1 IR MEIS | g

2 | JMLS610-000-G0OO Igjgriﬁknob 1

3 | JMSW-001-GOO E)?ik%;over 1 Left afdéi?h?a% aset
4 | JGA501-210000-000 iﬁ”é})i%%am e 1

5 | IMS-0012-Goo Il_lf:j;l 1 Left afdéi?h?a% a set
6 | JXJ006-G0O g;iiiir 1 L=5100mm

7 | GBB19.1-2000 MEx20 | 4 FMULISREMOE:20 |

8 | JXJ002-G0OO ?Elﬁﬁir 1 L=1700mm

9 | JA300-000006-G0OO EEel[th)iirlﬁaSS 1
10 | JMS-0011-GO0 Siﬂfﬁidle L Left afdéi?h?a% a set
11 | JA300-220000-G00 iEL%;E(%ﬁ)assy (Left) 1
12 | JXJ002-G0OO zgeﬁﬁiiﬁr 1 L=3100mm

8-19




L3e)
Fig.9

ARG
Right side door system

8-10 MiibRifEk
8t-10t Standard type

5 R B4 S i HVEEUE R
Item Part No. Description Qty | Remarks Or Serial No.
HMT RS AEE 3. 5. 10
A | JGAB01-300000-000 Right side door system L Exclusive 3. 5. 10
Plain washers-Product
1 | GB95-2002-6 grade C 6,°F-#J4 C % 6 6
S E M6
- | GB93-87-M6 Spring pads M6 6
7 Sk - A IR 22 M6x18
- GB818-M6x18 Screw M6x18 6
2 | JMLS610-000-Goo | [JHLF 1
Door knob
(ks EhHR—E
3 | JMSW-002-GOO Lock cover 1 Left and right as a set
THED
4 | 3GAS501-310000-000 | AITUIIER 1
Right door frame
I 14 N5
5 | IMS-0022-Goo Lock 1 Left and right as a set
)% _
6 | JXJ006-G0O Seal rubber 1 L=5100mm
AR IR 22 M6%20
7 | GB819.1-2000 M6x20 Screw M6x20 2
H o A
8 | JXJ002-GOO B 1 L=1700mm
Seal rubber
9 | JA300-000007-Goo | il P 1
Right door glass
WIS RER EHR—E
10 | JMS-0011-GO0 Lock handle 1 Left and right as a set
R S CR)
11 | JA300-320000-G00 AL windows assy (Right) 1
R % _
12 | JXJ002-G0OO Seal rubber 1 L=3100mm

8-20




A 10
Fig.10

JRH RS

Rear windows system

8-10 Mfidz kK

8t-10t Standard type

A= = AR HE FEBLEH ER
Item Part No. Description Qty | Remarks Or Serial No.
HMT RS T 1. 13
A | JGAB01-400000-000 Right side door system L Exclusive 1. 13
1 | JCJIL-020-G0O SRR 2
Rear window hinge
M et
2 | JXJ028-G00 Rubber mat 8
B R &
3 | JFJ-005-GO0 Rubber tube 8
4 | JGA801-000002-G00 ST 1
Rear glass
B AL P
5 | JXJ004-GOO J &8 Rear windows | L=3100mm
rubber pad
=3 yils]
6 | JGA801-410000-000 RE AES 1
ear frame
AR
7 | JXF250-000005-000 Plate 2
RIS EE M8
8 | GB802-88-M8 Nut M8 4
S E M8
- | GB93-87-M8 Spring pads M8 4
Plain washers-Product
- | GB95-2002-8 grade C 6,3 C 4; 8 4
9 | JGR801A-002100-Goo | 1o WA 1 JEhC
Rear wiper OPT
MBS EE M6
10 | GB802-M6 Nut M6 7
I E M6
- | GB93-87-M6 Spring pads M6 7
- | GB95-2002-6 Plain washers-Product 7

grade C 6,38 C 2 6

8-21



& 10
Fig.10

JRH RS

Rear windows system

8-10 MiibrifEK
8t-10t Standard type

FFs Rz B B FEEOEH R
Item Part No. Description Qty | Remarks Or Serial No.
I‘I <]
11 | JGAB01-000004-Goo | M 1
Side windows
I B _
12 | JXJ004-G0O Rear windows rubber pad 1 L=1900mm
Ja AR
13 | YQL480-200-100N Spring of windows 2
[ Sk - FAE IR 22 M6x 18
14 | GB818-M6x18 Screw M6x18 7
Ja B LT
15 | JR960-004000-000 The window handle plate 1
JREET K L — &
16 | JCS-003-GOO The window handle L Two parts as a set in fig.
[ 3k iR 22 M4x8
- | GB/T818-M4x8 Screw Max8 6
Sy
R L P
17 | JX700-400001-000 Spring plate 2
R
18 | JR960-000019-000 e 2
Rubber mat
H
19 | JR960-000020-000 1% 1
Plate
/= 2R
20 | JX700-400002-000 Wﬁ%iﬂ% 2
Spring pads

8-22




P S
<R C> 1T
® HANGCHA GROUP CO., LTD.

2 EZ RS 400-884-7888

otk A EAN LG 245 K X R0 88 5
HiE: 0571-88926666 (MAL5) 85191117
f£H: 0571-85131772 W if%%: 311305
M%k: http:/mww.zjnc.cn B H-FIR{: sales@zjhc.cn

Address For: OVERSEAS USERS

Address: 88 Donghuan Road, Lin‘an Economic Development Zone,Zhejiang, China
ZIP:311305

Fax: 0086-571-88926789 0086-571-88132890

Web: http://mww.hcforklift.com B E-mail: sales@hcforklift.com



	封面
	说明
	目录
	第一部分 传动系统
	第二部分 转向系统
	第三部分 动力系统
	第四部分 车身系统
	第五部分 操纵系统
	第六部分 液压系统
	第七部分  电气系统
	第八部分  驾驶室
	封底

